MRT Technology (Suzhou) Co., Ltd  Report No.: R2551037020-U204
‘ Phone: +86-512-66308358 Report Version: V01
Web: www.mrt-cert.com Issue Date: 2025-04-23

DFS MEASUREMENT REPORT

FCC ID: LNQ-WF710G
Applicant: Actiontec Electronics Inc.
Product: Wi-Fi 7 DeskPod AP
Model No.: WF-710G

Brand Name: Actiontec

FCC Classification: Unlicensed National Information Infrastructure (NII)

FCC Rule Part(s): Part 15 Subpart E (Section 15.407)

Type of Device: Master

Result: Complies

Received Date: 2025-02-18

Test Date: 2025-03-11~ 2025-03-28

. . . y \\“I”/II/
Reviewed By: W&M SN 7,

’
7

W A
S \_/ -~
Kevin Guo ila\EE—/m
. T I )
Approved By: QQAV\ Wit %23 (AccREDITED)
. “, \\“' TESTING LABORATORY
Robin Wu lluh CERTIFICATE #3628.01

The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures specified
in KDB 905462. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.

Template Version:1.7 1 of 238



Report No.: R2551037020-U204

Revision History

Report No.

Version

Description

Issue Date

Note

R2551037020-U204

V01

Initial Report

2025-04-23

Valid

2 of 238




.“\;ﬂsA\AM,
Wy
m I‘ Report No.: R2551037020-U204

CONTENTS
Description Page
1. GeNeral INTOIMALION ..ooiiiiiiii ettt sttt e skttt e s bt e e e s aab et e s anbb e e e e anbne e e s nnnneeas 5
1.1. Y o] o] o= 1 | SRR 5
1.2 = LTV 1= T (U T OO PURRPPURR 5
1.3. Q=TS 1] T N = U 1 RSP 5
14. Product INFOMEALION........ceiiiie i e e nre e sneeennne s 6
1.5. Radio SpecCification UNAEI TEST .......uuiiiiie i e e e e e e e e e e e s s s nnrrrarreaaeeeas 6
1.6. RVAY o Lo T (=0 (U L= g o] [ O PERP 7
1.7. ANTENNA DELAIIS......vei ettt s e st e e e e r e rn e 8
A 1= TS A @0 T ) 0 LU = L1 o N 9
2.1. TESEIMOAE. ...ttt ekt e e e a bt e e e e bt e et e e e e n e e e e nb e e e nres 9
2.2. TESE CRANNEL ...ttt s bt e e ettt e e et e e e nb e e e e naenas 9
2.3. F Y o] o1 1=To IS = g To F= T o L O OO PPP TP PR 9
2.4. Test ENVIroNMENt CONAITION ......c.oiuuiiiiiiiiiie ittt ettt e e e e e abe e e e e e 9
3. DFS Detection Thresholds and Radar Test WaVefOrmMs ........cccveoiiiiiiiiiiiieiec e 10
3.1. F Y o] o1 Tox=1 o] 11 Y PO T PP PPPPPPTPPPPRPTN 10
3.2. DFS DEVICES REQUINTEIMENTS. ......tiiiiiiiieee e iteeee sttt e sttt e et e e e e sbb e e e abe e e e e sbe e e e e sbaeeeesnbreeeeabneeeeans 11
3.3. DFS Detection ThreShold ValUES ..........ooiiiiiiiiii ettt 13
3.4. Parameters Of DFS TESE SIGNAIS .......uuiiiiiiiiii it 14
3.5. 1070] oo [0 To1 (=To B E S Y= (] o PP RP TP PP 17
4. MEASUTITNG INSTIUMEBNT ...ttt e e st e skt e e skt et e e s bbbt e e e sabb e e e e aabbeeesannneeas 18
B TEST RESUIT. ..ottt 19
5.1. SUIMIMIATY ettt e ettt e e e e e e bttt e e e e oo s e e et et e e e e e s s et e ettt e e e e e aan e e et et e e e s e annrnnnees 19
5.2. Radar Waveform Calibration MeasUremMeENt..........ccoiuuiiiiiiiiieiiiie e e 20
I N OF- 111 o =1 (o] g IR ST= (U o R P PP PPTPPPI 20
5.2.2.  Calibration PrOCEAUIE ........uuiiiiiiiiii ettt ettt e et e e st e e s sanneee s 20
5.2.3. Calibration & Channel Loading RESUIL..........cooiiiiiiiiiiiii e 20
5.3. NIl Detection Bandwidth MEaSUIEMENT ..........ciiuiiiiiiiiiii et 21
LI 20t S 1= I o1 OSSP PPTPP 21
L B [T A (o Tot=T o [ =PRI 21
LI R T 1= T A =2 U || RSP PPSPPP 22
5.4. Initial Channel Availability Check Time MeasuremMent ...........occceeiiiieeeiiieee e 23
Lot S 1= X o OSSP 23
N [T A (o Tot=T o [ =PRI 23
L F =T A =2 U || SRR 23
5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement............... 24

3 of 238



.“\;\JA\AM
Il
m I‘ Report No.: R2551037020-U204

oI T0 S 1= A I o1 O PSPPSR PPPPPTOPPPI 24
B5.5.2.  TESE PIOCEAUIE .....coiiitiiiee ittt ettt e s bttt e s s et e s bbbt e e asbe e e e s anbne e e s annneee s 24
B5.5.3.  TESERESUIL ..ttt h et e skt e e sk et st e e s b b s 24
5.6. Radar Burst at the End of the Channel Availability Check Time Measurement ................c...... 25
LG T0 S 1= A I o1 PSPPSR PPUPPOPPPI 25
B5.6.2.  TESE PIOCEAUIE .....coiiitiiiee ittt ettt ettt ekttt e skt e e s bbbt e s anbe e e e s anbne e e s annneee s 25
B.6.3.  TESTRESUIL ...ttt ekt ekt e s bbbt e e skt e e e e e s nb e e e s 25

5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
NoN-Occupancy Period MEASUIEMENT ..........uiii ittt ettt ettt ettt ettt e ettt e e s anb e e e s abnre e e s snnneeens 26
o 0 S 1= A I o1 ST P PP PPPPPOPPPIN 26
B.7.2.  TESEPIOCEAUIE .....coiiiitiiie ittt ettt e skt e e s bbbt e e s bbbt e s eabe e e e s nnbne e e s snneeee s 26
B.7.30  TESERESUIL ..ttt ettt ekttt e s bbbt e e s bbbt e e s bb et e e e nba e e e e ann e s 26
5.8. Statistical Performance Check MEasUIreMENT...........coiuuiiiiiiiiee ittt 27
LI 20 S 1= A I o1 PP SPU PP PP PRSPPI 27
B5.8.2.  TESE PIOCEAUIE .....coiiitiiee ettt ettt ekttt e e s bbb et e s bbbt e s e st e e e s anbne e e s snnneee s 27
B.8.3.  TESERESUIL ..ttt ettt e bt a bt e e s b e ettt nb e e s 27
APPENAIX A = TEST RESUIL ...ttt e st et e s aab et e s aabb e e s annb e e e s annneeas 28
Al Calibration TEST RESUIL ..........oviiiiiieii e 28
A.2 Channel Loading TESt RESUIL..........ueiiiiiiiiiieiiiiiiieeeeeeeee e e eeeeeeeseeeeesesseesessessssesssssssesesssssesasanernnes 32
A.3 NIl Detection Bandwidth TESt RESUIL...........eeviiiiiiiicii e e 34
A4 Initial Channel Availability Check Time Test ReSUIL .........ccoooieiieiieieee e 40
A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result ................... 41
A.6 Radar Burst at the End of the Channel Availability Check Time Test Result............................ 42

A7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period TESE RESUIL..........ouiiiiiiiiiiiieieeieeeeeeeeee ettt e e e eeeeeeeeseseeeeeeesesesesssesssessssnenenes 43
A.8 Statistical Performance ChECK...........ociiiiiiiii it 45
Appendix B — Test Setup Photograph ... 237
Appendix C—EUT Photograph ... 238

4 of 238



Report No.: R2551037020-U204

1. General Information

1.1. Applicant

Actiontec Electronics Inc.
2445 Augustine Drive Suite 501, Santa Clara, California 95054, United States

1.2. Manufacturer

Actiontec Electronics Inc.
2445 Augustine Drive Suite 501, Santa Clara, California 95054, United States

1.3. Testing Facility

X Test Site — MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No0.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China
Laboratory Location (Suzhou - Wujiang)

Building 1, No.1 Xingdong Road, Wujiang, Suzhou, Jiangsu, People’s Republic of China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CN00O1

[JrR-20025 []G-20034 []c-20020 []T-20020
vee [ IrR-20141 [ 1G-20134 []c-20103 [ ]T-20104

] Test Site — MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105

] Test Site — MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Laboratory Accreditations

TAF: 3261
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name

Wi-Fi 7 DeskPod AP

Model No.

WE-710G

Brand Name

Actiontec

EUT Identification No.

20250306Sample#01 & 20250218Sample#08

Bluetooth Specification

Bluetooth LE

Wi-Fi Specification

802.11a/b/g/n/ac/ax/be

Antenna Specification

Refer to clause 1.7

Operating Temp. 0~40°C
Power Type AC/DC Adapter
Accessory
Model No.: ADS-40FKJ-12N 12036EPCU
AC/DC Adapter Input: 100-240V ~ 50/60Hz, Max.1.0A

Output: 12.0V = 3.0A

Note: The information of EUT was provided by the manufacturer, and the accuracy of the information shall be

the responsibility of the manufacturer.

1.5. Radio Specification under Test

Frequency Range

802.11a/n-HT20/ac-VHT20/ax-HE20/be-EHT20:
5260~5320MHz, 5500~5720MHz
802.11n-HT40/ac-VHT40/ax-HE40/be-EHT40:
5270~5310MHz, 5510~5710MHz
802.11ac-VHT80/ax-HE80/be-EHTS80:
5290MHz, 5530MHz, 5610MHz, 5690MHz
802.11ac-VHT160/ax-HE160/be-EHT160:
5250MHz, 5570MHz

Type of Modulation

802.11a/n/ac: OFDM
802.11ax/be: OFDMA

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 600Mbps

802.11ac: up to 3466.7Mbps
802.11ax: up to 4804Mbps
802.11be: up to 5764Mbps

Power-on cycle

Requires 79.6 seconds to complete its power-on cycle

Uniform Spreading (For
DFS Frequency Band)

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device provides,
on aggregate, uniform loading of the spectrum across all devices by selecting

an operating channel among the available channels using a random algorithm.
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1.6. Working Frequencies
802.11a/n-HT20/ac-VHT20/ax-HE20/be-EHT20
Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz -- -- -- --
802.11n-HT40/ac-VHT40/ax-HE40/be-EHT40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz -- --
802.11ac-VHT80/ax-HE80/be-EHT80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz -- - - --
802.11ac-VHT160/ax-HE160/be-EHT160
Channel Frequency Channel Frequency Channel Frequency
50 5250 MHz 114 5570 MHz -- --
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1.7. Antenna Details
Antenna Frequency Nss Antenna Gain STBC CDD
Type Band (dBi) Directional Directional
(MHz) Gain Gain (dBi)
STBC CDD | AntO | Antl | Ant2 | Ant3 (dBi) For For
Power | PSD
Wi-Fi Antenna
2400 ~ 2483.5 2 1 3.99 | 3.88 - - 2.04 2.04 5.03
5150 ~ 5250 4 1 440 | 476 | 4.28 | 3.43 1.21 1.21 6.03
5250 ~ 5350 4 1 461 | 440 | 448 | 3.21 0.90 0.90 5.69
5470 ~ 5725 4 1 438 | 4.15 | 4.18 | 3.17 0.25 0.25 5.45
PCB 5725 ~ 5850 4 1 459 | 4.66 | 4.40 | 3.57 0.37 0.37 5.64
5925 ~ 6425 4 1 478 | 449 | 5.08 | 3.55 0.29 0.29 5.92
6425 ~ 6525 4 1 448 | 4.10 | 468 | 3.70 -0.19 -0.19 5.09
6525 ~ 6875 4 1 481 | 437 | 5.01 | 3.06 -0.30 -0.30 | 4.83
6875 ~ 7125 4 1 471 | 432 | 5.09 | 3.32 -0.40 -0.40 4.45
Notes:

1. The EUT supports SISO mode for 802.11a of 6GHz Wi-Fi.

A WD

The EUT supports CDD mode for 802.11a/b/g.

The EUT supports STBC mode for 802.11n/ac/ax/be.

All antenna information is provided by the manufacturer.
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2. Test Configuration

2.1. Test Mode

Mode 1: Operating under AP mode

Mode 2: Operating under Mesh mode

2.2. Test Channel

Test Mode Test Channel Test Frequency
802.11be-EHT20 100 5500 MHz
802.11be-EHT40 102 5510 MHz
802.11be-EHT80 106 5530 MHz
802.11be-EHT160 50 5250 MHz
802.11be-EHT160 114 5570 MHz

2.3. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:
® FCC Part 15.407 Section (h)(2)
® KDB 905462 D02v02

® KDB 905462 D04v01

2.4. Test Environment Condition

Ambient Temperature

15~ 35°C

Relative Humidity

20 ~ 75%RH
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3. DFS Detection Thresholds and Radar Test Waveforms

3.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 lists the

applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client With

Radar Detection

Client Without Radar

Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with

multiple bandwidth modes

Master Device or Client with

Radar Detection

Client Without Radar

Detection

U-NII Detection Bandwidth and Statistical

Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing

Transmission Time

Test using widest BW mode

available

Test using the widest BW

mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies within the

radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11

devices it is suggested to select frequencies in each of the bonded 20 MHz channels and the channel center

frequency.

Table 3-2: Applicability of DFS Requirements during normal operation
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3.2.

DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are the

requirements for Master Devices:

(@)

(b)

(€)

(d)

(e)

()

(9)

The Master Device will use DFS in order to detect Radar Waveforms with received signal strength above
the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz bands. DFS is not required
in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

Before initiating a network on a Channel, the Master Device will perform a Channel Availability Check for
a specified time duration (Channel Availability Check Time) to ensure that there is no radar system
operating on the Channel, using DFS described under subsection a) above.

The Master Device initiates a U-NII network by transmitting control signals that will enable other U-NII
devices to Associate with the Master Device.

During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to ensure
that there is no radar system operating on the Channel, using DFS described under a).

If the Master Device has detected a Radar Waveform during In-Service Monitoring as described under d),
the Operating Channel of the U-NII network is no longer an Available Channel. The Master Device will
instruct all associated Client Device(s) to stop transmitting on this Channel within the Channel Move Time.
The transmissions during the Channel Move Time will be limited to the Channel Closing Transmission
Time.

Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the duration of
the Non-Occupancy Period.

If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination will be

tested to the requirements described under d) through f) above.
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Channel Move Time and Channel Closing Transmission Time requirements are listed in the following

table.

Parameter

Value

Non-occupancy period

Minimum 30 minutes

Channel Availability Check Time 60 seconds
. 10 seconds

Channel Move Time
See Note 1.

Channel Closing Transmission Time

200 milliseconds + an aggregate of 60 milliseconds

over remaining 10 second period. See Notes 1 and 2.

U-NII Detection Bandwidth

Minimum 100% of the U-NIl 99% transmission power
bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move
(an aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of
control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency

step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.

Table 3-3: DFS Response Requirements
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3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service monitoring.

These detection thresholds are listed in the following table.

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the power -64 dBm

spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the test

signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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3.4. Parameters of DFS Test Sighals

This section provides the parameters for required test waveforms, minimum percentage of successful

detections, and the minimum number of trials that must be used for determining DFS conformance. Step

intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the

number of pulses will be utilized for the random determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of Number of
(usec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique PRI 60% 30
values randomly [(ij |
selected from the list RoundupJ 360 L
of 23 PRI values in |(19'106 j'
Table 3-6 MPRI”S“ / J
Test B: 15 unique PRI
values randomly
selected within the
range of 518-3066
psec, with a minimum
increment of 1 psec,
excluding PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and

channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If more

than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional waveform must

also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (usec) | Pulses per Bursts Percentage of Number of
(usec) (MHz) Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the Long
Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.

Frequency Hopping Radar Test Waveform

Radar Pulse PRI Pulses Hopping Hopping Minimum Minimum
: Per Hop | Rate (kHz) | Sequence
Type Width (usec) Percentage of Number of
Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The
hopping sequence is different for each waveform and a 100-length segment is selected from the hopping
sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies
from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the group and a frequency
is randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the

group are always treated as equally likely.
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated test setup

and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1 shows the typical

test setup.

Radar Test Signal
Generator

Output Q

ATT 10 dB

Spectrum
Analyzer

(with 10dB internal
Attenuation)

)
2-Way
Splitter/
Combiner

—

S
Client

-

ATT 30dB

ATT 10 dB

O uuT

(Master)

ATT 30 dB

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are injected into

the Masters
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4. Measuring Instrument

Instrument Manufacturer Model No. Asset No. Cali. Interval |Cali. Due Date |Test Site
Signal Analyzer Keysight N9042B MRTSUE07260 1 year 2025-11-12 WJ-SR8
Signal Analyzer Agilent N9010A MRTSUE06195 1 year 2025-11-26 WJ-SR8
Signal Generator Keysight N5186A MRTSUEQ07259 1 year 2025-11-12 WJ-SR8
Directional Coupler MVE MVE4816-10 MRTSUE11119 1year 2025-11-18 WJ-SR8
Power Divider MVE MVE8576-1 MRTSUE11126 1 year 2025-11-27 WJ-SR8
Attenuator MVE MVE2213 MRTSUE11089 1 year 2025-06-05 WJ-SR8
Thermohygrometer testo 608-H1 MRTSUE11334 1 year 2025-06-24 WJ-SR8
Shielding Room TDK WJ-SR8 MRTSUEO07130 N/A N/A WJ-SR8

Client Information

Instrument Manufacturer Type No. Certification Number
Wi-Fi Module Intel BE200NGW FCC ID: PD9BE200NG
Software Version Manufacturer Function

DFS Tool V 6.9.2 Agilent DFS Test Software
Signal Studio V 2.4.0.0 Keysight DFS Test Software
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5. Test Result

5.1. Summary

Parameter Verdict Reference
NIl Detection Bandwidth Measurement Pass Section 5.3
Initial Channel Availability Check Time Pass Section 5.4
Radar Burst at the Beginning of the Channel .

o ) Pass Section 5.5
Availability Check Time
Radar Burst at the End of the Channel Availability .

) Pass Section 5.6

Check Time
In-Service Monitoring for Channel Move Time, Channel .

_ o ] Pass Section 5.7
Closing Transmission Time
Non-Occupancy Period Pass Section 5.7
Statistical Performance Check Pass Section 5.8
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5.2. Radar Waveform Calibration Measurement

5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test setup.

Radar Test Signal
Generator

Outpth

ATT 10dB 2-Way ATT 10dB 2-Way ATT 30dB
Splitter/ Splitter/
Combiner g Combiner
o
Spectrum o
Analyzer E:

(with 10dB internal
Attenuation) O)

Figure 3-2: Conducted Test Setup
5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had been
taken into account the output power range and antenna gain. The above equipment setup was used to
calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish the test signal
level for each radar type. During this process there were replace 50o0hm terminal form Master and Client
device and no transmissions by either the Master or Client Device. The spectrum analyzer was switched to
the zero span (Time Domain) at the frequency of the Radar Waveform generator. Peak detection was used.
The spectrum analyzer resolution bandwidth (RBW) and video bandwidth (VBW) were set to at least 3MHz.
The vector signal generator amplitude was set so that the power level measured at the spectrum analyzer
was (-64dBm) + (0) [dBi] + 1 dB= -63dBm. Capture the spectrum analyzer plots on short pulse radar types,

long pulse radar type and hopping radar waveform.
5.2.3. Calibration & Channel Loading Result

Refer to Appendix A.1&A.2.
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5.3. NIl Detection Bandwidth Measurement

5.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent. Measurements are

performed with no data traffic.
5.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in Table
3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection Threshold
level.

2.  The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no traffic.
Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that is user
configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10 trials. The
EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth criterion shown in
Table 3-5. In cases where the channel bandwidth may exceed past the DFS band edge on specific
channels (i.e., 802.11ac or wideband frame based systems) select a channel that has the entire emission
bandwidth within the DFS band. If this is not possible, test the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5 MHz
steps, repeating the above test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at frequencies 5 MHz
below where the detection rate begins to fall. Record the highest frequency (denote as Fu) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate
at frequencies above Fn is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1 MHz
steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII Detection
Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is greater than or
equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at frequencies below FL is
not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NIl Detection Bandwidth = Fy — FL

8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power, otherwise, the
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EUT does not comply with DFS requirements.

5.3.3. Test Result

Refer to Appendix A.3.
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5.4. Initial Channel Availability Check Time Measurement

5.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the channel.

After power-up sequence, receive at least 1 minute on the intended operating frequency.
5.4.2. Test Procedure

1. The U-NIl devices will be powered on and be instructed to operate on the appropriate U-NII Channel that
must incorporate DFS functions. At the same time the EUT is powered on, the spectrum analyzer will be set to
zero span mode with a 3 MHz RBW and 3 MHz VBW on the Channel occupied by the radar (Chr) with a 2.5
minute sweep time. The spectrum analyzer’s sweep will be started at the same time power is applied to the
U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its nominal

noise floor is markerl.
5.4.3. Test Result

Refer to Appendix A.4.
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5.5. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

5.5.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT has
completed its power-up sequence. The Channel Availability Check Time commences at instant T1 and
will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS
Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.5.3. Test Result

Refer to Appendix A.5.
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5.6. Radar Burst at the End of the Channel Availability Check Time Measurement

5.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select another

intended channel and perform a CAC on that channel.
5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel during
a period equal to the Channel Availability Check Time and avoidance of operation on that Channel when
a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the beginning of the
Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner thanT1
+ 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection Threshold + 1 dB
will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and reported.
Observation of emissions will continue for 2.5 minutes after the radar Burst has been generated. Verify

that during the 2.5 minutes measurement window no EUT transmissions occurred.
5.6.3. Test Result

Refer to Appendix A.6.
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5.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Measurement

5.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is detected,
must leave the channel (Shutdown). The Channel Move Time to cease all transmissions on the current
channel upon detection of a Radar Waveform above the DFS Detection Threshold within 10 sec. The total
duration of Channel Closing Transmission Time is 260ms, consisting of data signals and the aggregate of
control signals, by a U-NII device during the Channel Move Time. The Non-Occupancy Period time is 30

minute during which a Channel will not be utilized after a Radar Waveform is detected on that Channel.
5.7.2. Test Procedure

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of the
Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NII device operating as a Master Device will associate with
the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client Device on
the selected Channel for the entire period of the test. At time TO the Radar Waveform generator sends a
Burst of pulses for each of the radar types at Detection Threshold + 1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel. Measure
and record the transmissions from the EUT during the observation time (Channel Move Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With the
spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel at the
radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by: Dwell (1.5ms)
=S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling bin, S is the sweep
time and B is the number of spectrum analyzer sampling bins. An upper bound of the aggregate duration
of the intermittent control signals of Channel Closing Transmission Time is calculated by: C = N X Dwell;
where C is the Closing Time, N is the number of spectrum analyzer sampling bins showing a U-NII
transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that the EUT

does not resume any transmissions on this Channel.
5.7.3. Test Result

Refer to Appendix A.7.
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5.8. Statistical Performance Check Measurement

5.8.1. Test Limit

The minimum percentage of successful detection requirements found in below table when a radar burst with a

level equal to the DFS Detection Threshold + 1dB is generated on the Operating Channel of the U-NII device

(In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd = 60%
1 30(15 of test Aand 15 of test B) Pd = 60%
2 30 Pd = 60%
3 30 Pd = 60%
4 30 Pd = 60%
Aggregate (Radar Types 1-4) 120 Pd = 80%
5 30 Pd = 80%
6 30 Pd = 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar Waveform In
addition an aggregate minimum percentage of successful detection across all Short Pulse Radar Types 1-4 is
required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the entire

period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar Types

1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for duration

greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to reset the
device between trial runs.
6. The Minimum number of trails, minimum percentage of successful detection and the average minimum

percentage of successful detection are found in below table
5.8.3. Test Result

Refer to Appendix A.8.
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Appendix A — Test Result

A.1 Calibration Test Result

Test Site

WJ-SR8

Test Engineer

Jake Lan

Test Date

2025-03-11

Test Item

Radar Waveform Calibration

Test Mode

AP Mode

Radar Waveform Calibration

Radar #0

Radar #1(Test A)

PRI = 878us and the number of pulses = 61

Raf Lvl Offsat .00 68
Ref Levei -36.00 6B

#Video BW 3.0 MHz Span 0 Hz)
wesp 200 ms (8001 pts )|

2

.
==
-
]

0 Fast
oF

Sy Track O

#iideo B 3.0 MHE Span0 Hi
weap 200 ms (8001 pts

PRI = 1177us and the number of pulses = 45

Radar #1(Test B)

o Aughol
Sundad I Gais Low Tig.Fros Fun
Sig Track- 08

Ref Lvl Offset 18,00 a8
Ref Level -39.00 dBim

Wideo BW 3.0 MHz

men: 10 68 e

o, L o
WY Fah Sandand I Gale Low Tig:Fros Fun

Ref Lvl Offset -18.00 dB
Ref Level 18,00 dBm

Widen BW 3.0 MHz

Radar #3

Radar #4

Ref Lvl Offsat -28.00 af
Ref Level -39.00 dBim

Wideo BW 3.0 MHz

Low
Sig Track 08

Ref Lvl Offset -18.00 dB
Ref Level 18,00 dBm

Widen BW 3.0 MHz
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Radar #5 Radar #6
= - :
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Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-27 Test Item Radar Waveform Calibration
Test Mode Mesh Mode

Radar Waveform Calibration

Radar #0

Radar #1(Test A)
PRI = 878us and the number of pulses = 61

= x.,uqmuu urm Aralyzer - Saept S&

Cemer Freg 5.500000000 GHz

Trig: Free Run
#Atten: 10 0B

Avg Type: Log-Pwr
AvglHold:>1H

IFGain:Low
Mkr1 100.2 ms]

Ref Offset -30 dB -63.311 dBm

Ref -30.00 dBm

Center Freq
5500000000 GHz,

n 0 Hz

Spal
sweep 200.0 ms (anul pts)| _

"= Feysight Spectrum Analyzer - Swept SA
L

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>1/1

ast
IFGain:Low #Atten: 10 dB
Mkr1 137.5 ms|

Ref Offset 30 dB oo
Ref -30.00 dBm -63.291 dBm|

Next Pk Right

Center 5.500000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz

MsG Cgsmans

Radar #1(Test B)
PRI = 1600us and the number of pulses = 33

Radar #2

T
Avg Type: Log-Pwr
AvglHold:>11

Ref Offset -30 dB
Ref -30.00 dBm

Next Pk Right|

Mkr—RefLvi

Center 5500000000 GHz
R .0 Mi

n 0
2an 0 ms (anul pts)| _

#VBW 3.0 MHz

= wqwghlswm um Antlyzes - Swept A

Marker 130.9448 ms

Ref Offset -30 dB
Ref -30.00 dBm

Avg Type: Log-Pwr
Trig: Free Run AvglHold:>1/1

#Anen: 10 dB

MEkr—RefLvi

Center 5.500000000 GHz Span 0 Hz

#VBW 3.0 MHz sweep 50.13 ms fsnui pts)|
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Radar #3 Radar #4

= Keysight Spectrm Ansyzes - Smtph 54 === = Vgt Spectium Ansyass - Smept 54 ==
Z 04:43:12 PM Mar 27, 2 L m N
Marker 1 23.1741 ms Avg Type: Log-Pwr ™ e Marker 1 34.8677 ms Avg Type: Log-Pwr Peak Search

PNO: fast Ly T7ig: FreeRun AvglHold:>111
wen: 10 dB

PNO:Fast g Trig: Free Run AvglHold:>1/1
¥ ten: 10 dB

Ref Offset 30 dB
Ref -30.00 dBm

Ref Offset 30 dB
Ref -30.00 dBm

Center 5.500000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 50.13 ms (8001 pts)|

Center 5.500000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 50.13 ms (3001 pts)|

" [ srans

Radar #5 Radar #6

== Kersight Spectrum Anshyzer - Swept SA 1= Keysight Spectum Anslyzsr - Swept 5
L L

=
o449:13 PHMar 27,2025

Marker 1 43.3027 ms i Avg Type: Log-Pwr ™ AT
NP Trig: Free Run AvglHold 111 .
T ten: 10 dB

Marker 1 16.8900 s N Avg Type: Log-Pwr
aat ) 10g: FreeRun AvglHold: 111
ow 0 dB

Ref Offset 30 dB
Ref -30.00 dBm

Ref Offset 30 dB
Ref -30.00 dBm

Mkr—RefLvi
Center 5.500000000 GHz Span 0 Hz m

Res BW 3.0 MHz #VBW 3.0 MHz Sweep 30.00 s (8001 pts)

Mkr—RefLvi
Center 5.500000000 GHz Span 0 Hz m

Res BW 3.0 MHz #VBW 3.0 MHz Sweep 100.3 ms (3001 pts)|

w [ srans
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A.2 Channel Loading Test Result

Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-11 ~ 2025-03-14 | Test Item Channel Loading

Test Mode AP Mode

802.11be-EHT20 (5500MHz) 802.11be-EHT40 (5510MHz)

== + c oy et 1
KEYSIGHT B KEYSIGHT
T T

Al it A

Raf Lvl Offsat .00 68

Raf Lvl Offsat .00 68
Ref Levei -36.00 6B

Ref Levei -36.00 6B

Table.
on

idec BW 3.0 MHz Spant c idec BW 3.0 MHz Span [l WS
W 3.0 MH: Diagram

Ref Lvl Offset 18,00 a8

Ref Level -39.00 dBim
Marke bode Marke bode

Nermnad Nermnad

Deta (8) Deta )

Video BW 1.0 MHz #Video BW 3.0 MHz

IR e

[specium anatyzer 1 ]
[Swect SA

KEYSIGHT
LT

Ref Lvl Offset 18,00 a8
Ref Level -39.00 dBim

#Video BW 3.0 MHz
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Test Mode Test Frequency Packet ratio Requirement ratio | Test Result
802.11be-EHT20 5500 MHz 17.60% 217% Pass
802.11be-EHT40 5510 MHz 19.26% 217% Pass
802.11be-EHT80 5530 MHz 24.69% 217% Pass
802.11be-EHT160 5250 MHz 18.10% 217% Pass
802.11be-EHT160 5570 MHz 17.48% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame
based systems for loading the test channel during the In-service compliance testing of the U-NII device.
Packet ratio = Time On / (Time On + Off Time).

Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-28 Test Item Channel Loading
Test Mode Mesh Mode

802.11be-EHT160 (5570MHz)

"= Keysight Spectrum Anslyzer - Smept SA

Marker 3 A 20.8750 ms Avg Type: Log-Pur

PHO: Fast = Trig: Free Run
\FGain:Low __Atten: 10.dB

Ref Offset -27 dB
Ref -27.00 dBm

eSS

Center 5.250000000 GHz
MHz #VBW 3.0 MHz

333dB|
57.07 dBm|

Test Mode Test Frequency Packet ratio Requirement ratio | Test Result

802.11be-EHT160 5570 MHz 19.05% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and Frame
based systems for loading the test channel during the In-service compliance testing of the U-NII device.

Packet ratio = Time On / (Time On + Off Time).
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A.3 NIl Detection Bandwidth Test Result

Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-13
Test ltem Detection Bandwidth (802.11be-EHT20 mode - 5500MHz) - AP Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 Fn 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5500MHz. The 99% channel bandwidth is 19.099MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = Fn - FL = 5510MHz — 5490MHz = 20MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.099MHz x 100% = 19.099MHz.
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Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-13
Test Item Detection Bandwidth (802.11be-EHT40 mode - 5510MHz) - AP Mode
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 Fn 1 1 1 1 1 1 1 1 1 1 100%
Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5510MHz. The 99% channel bandwidth is 37.833MHz. (See the 99% BW section of the RF report for
further measurement details).
Note 2: Detection Bandwidth = Fy - FL = 5530MHz - 5490MHz = 40MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.833MHz x 100% = 37.833MHz.
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Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-13

Test Iltem Detection Bandwidth (802.11be-EHT80 mode - 5530MHz) - AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 Fn 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5530MHz. The 99% channel bandwidth is 77.686MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = Fn - FL = 5570MHz - 5490MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.686MHz x 100% = 77.686MHz.

36 of 238



Report No.: R2551037020-U204

Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-13

Test ltem Detection Bandwidth (802.11be-EHT160 mode - 5250MHz) - AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5330 Fn 1 1 1 1 1 1 1 1 1 1 100%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was

done at 5250MHz. The 99% channel bandwidth within U-NII Band-2A is 78.325MHz (99% BW / 2 =

156.65MHz / 2 = 78.325MHz). (See the 99% BW section of the RF report for further measurement details).

Note 2: Detection Bandwidth = Fn - FL = 5330MHz - 5250MHz = 80MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 78.325MHz x 100% = 78.325MHz.
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Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-13

Test ltem Detection Bandwidth (802.11be-EHT160 mode - 5570MHz) - AP Mode

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MHz) 1 2 3 4 5 6 7 8 9 10 Detection Rate (%)
5490 FL 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5650 Fnx 1 1 1 1 1 1 1 1 1 1 100%
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Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing was
done at 5570MHz. The 99% channel bandwidth is 157.05MHz. (See the 99% BW section of the RF report for

further measurement details).

Note 2: Detection Bandwidth = Fn - FL = 5650MHz — 5490MHz = 160MHz
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 157.05MHz x 100% = 157.05MHz.
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A.4 Initial Channel Availability Check Time Test Result

Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-12

Initial Channel Availability Check Time (802.11be-EHT160 mode - 5250MHz)
Test Item

- AP Mode

Initial Channel Availability Check Time

Spectrum Analyzer 1
Swept SA |+

KEYSIGHT put R
Soupling: DC
® v = Align: Auto

1 Spectrum

Scale/Div 10 dB

Center 5.250000000 GHz
#Res BW 3.0 MHz

ekl ﬁ Marker

Atten: 10 dB PNO: Fast Select Marker

Pre: Int off, LNA off Gate: Off
pW Path: Standard IF Gain: Low
Sig Track: Off PNNNN

Mkr1 139.6 s

-80.89 dBm
Peak Search
Pk Search
Next Pk Right Propertie:
NextPkLeft || Marker
Function
Pk-Pk Search Counter
Marker Delta

Mkr—Ref Lvl

Input Z: 50 O
Corr CCorr RCal
Freq Ref: Int (S)
NFE: Adaptive

Avg Type: Log-Power
Trig: Free Run

Ref Lvl Offset -39.00 dB
Ref Level -39.00 dBm

s

Continuous Peak

Search
On
Off

#Video BW 3.0 MHz Span 0 Hz
Sweep 300 5 (8001 pts)

== E) (ﬁ - ? Mar12‘202

10:35:17 Al

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the completion

of the power-on cycle (79.6 sec). Initial beacons/data transmissions are indicated by marker 1 (139.6 sec).
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A.5 Radar Burst at the Beginning of the Channel Availability Check Time Test Result

Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-12

Beginning of the Channel Availability Check Time (802.11be-EHT160 mode -
Test Item

5250MHz) - AP Mode

Beginning of the Channel Availability Check Time

Spectrum Analyzer 1
Swept SA |+

KEYSIGHT put R
Soupling: DC
® v = Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 5.250000000 GHz
#Res BW 3.0 MHz

ma oM ?

ekl ﬁ Marker

Atten: 10 dB Select Marker

Pre: Int off, LNA off
uW Path: Standard

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off P M MNNN

Mkr179.95 s

Input Z; 50 &
Corr CCorr RCal
Freq Ref: Int (S)
NFE: Off

Avg Type: Log-Power
Trig: Free Run

79.9500 s

Peak Search
Pk Search
Next Peak Config
Next Pk Right [ Properties
d Next Pk Left [ Marker
Function
Pk-Pk Search Counter
Marker Delta

Mkr—Ref Lvl

Ref Lvl Offset -39.00 dB
Ref Level -39.00 dBm

Continuous Peak

Search
On
Off

#Video BW 3.0 MHz Span 0 Hz

Sweep 300 5 (8001 pts)

Mar 12, 202:
11:39:06 Al
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A.6 Radar Burst at the End of the Channel Availability Check Time Test Result

Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-12

End of the Channel Availability Check Time (802.11be-EHT160 mode -
5250MHz) - AP Mode

Test Item

End of the Channel Availability Check Time

Spectrum Analyzer 1 + SCPI ﬁ
Swept SA
KEYSIGHT Input: RF Input Z: 50 O Atten: 10 dB PNO: Fast
R T —— Coupling: DC Corr CCorr RCal Pre: Int off, LNA off Gate: Off
Align: Auto Freq Ref: Int (S) uW Path: Standard IF Gain: Low
NFE: Off Sig Track: Off

1
UEEEE Ref Lvl Offset -39.00 dB .
Scale/Div 10 dB Ref Level -39.00 dBm .

Marker

Avg Type: Log-Power

Select Marker
Trig: Free Run

Peak Search Search

Pk Search
Next Peak Config
Next Pk Right [ Properties
" NextPkLeft || Marker
Function
Pk-Pk Search Counter
Marker Delta

Mkr—Ref Lvl

us Peak

Continuol

Search
On
Off

Center 5.250000000 GHz #Video BW 3.0 MHz Span 0 Hz
#Res BW 3.0 MHz

Sweep 300 5 (8001 pts)
1| Mar 12, 202:
L1 | t) P - ? 11:53:10 Al
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A.7 In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and

Non-Occupancy Period Test Result

Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-12

Channel Move Time and Channel Closing Transmission Time (802.11be-EHT160
festliem mode - 5250MHz) - AP Mode

Channel Move Time and Channel Closing Transmission Time

#Video BW 3.0 MHz

Power Trace (dBm)

Time Indix o

T1:0.0000 S
T2°01985 5
T3:05160 § =7Bins

Channel Closing and Move Time

-024 [olp1geste

106
200000 100000 000000 1.00000 200000  3.00000

T0:-00240 § Time Per Bin'1.5 ms
T2-T3 Bins Over Threshold:

500000 600000 700000 GOOOOD 900000  10.00000  11.00000

Time (S)

Channel Move Time: 0.516 S
Channel Close Time: 0.0105 S

idec BW 3.0 MHz

Parameter Test Result Limit
Channel Move Time (s) 0.516s <10s
Channel Closing Transmission Time (ms) (Note) 10.5ms < 60ms
Non-Occupancy Period (min) = 30min = 30 min

control signals will not count quiet periods in between transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of
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Test Site WJ-SR8 Test Engineer Jake Lan
Test Date 2025-03-12

Channel Move Time and Channel Closing Transmission Time (802.11be-EHT160
festliem mode - 5570MHz) - AP Mode

Channel Move Time and Channel Closing Transmission Time

[ Channel Closing and Move Time
o \
i |
£ |
g l
=
g = \
- \
e e e ST
TImTE:J"f‘DTZdD S TimePerBin1.5ms Channel Move Time: 0.4545 S
13-0.0008 £ T2-TaBins Over Threshoid: Channel Close Time: 0.0075 S
#Video BW 3.0 MHz T3:04545 8 a8
Non-Occupancy Period
Parameter Test Result Limit
Channel Move Time (s) 0.4545s <10s
Channel Closing Transmission Time (ms) (Note) 7.5ms < 60ms
Non-Occupancy Period (min) = 30min =30 min

control signals will not count quiet periods in between transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move

(an aggregate of 60 milliseconds) during the remainder of the 10 seconds period. The aggregate duration of
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A.8 Statistical Performance Check

Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-14

Test Item Radar Statistical Performance Check (802.11be-EHT20 — 5500MHz) - AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5496 1 5500 1 5502 0 5494 1
1 5505 1 5501 1 5498 1 5492 1
2 5491 1 5496 1 5509 1 5493 1
3 5497 1 5497 1 5507 1 5496 1
4 5508 1 5503 1 5497 1 5500 0
5 5507 1 5510 1 5492 1 5506 1
6 5502 1 5492 1 5495 1 5495 1
7 5509 1 5504 1 5500 1 5501 1
8 5503 1 5493 1 5503 1 5505 1
9 5493 1 5499 1 5496 1 5507 1
10 5500 1 5508 1 5493 1 5509 1
11 5510 1 5495 1 5506 0 5491 1
12 5501 1 5506 1 5491 1 5502 1
13 5495 1 5505 1 5504 1 5497 1
14 5499 1 5494 1 5510 1 5508 1
15 5494 1 5498 1 5501 1 5504 1
16 5492 1 5507 1 5505 1 5499 1
17 5504 1 5491 1 5508 1 5498 1
18 5506 1 5502 1 5499 1 5510 1
19 5498 1 5509 1 5494 1 5503 1
20 5500 1 5502 1 5506 1 5510 1
21 5506 1 5499 1 5492 1 5493 1
22 5510 1 5493 1 5493 1 5501 1
23 5495 1 5507 1 5501 1 5498 1
24 5490 1 5503 1 5498 1 5504 1
25 5502 1 5507 1 5491 1 5497 0
26 5506 1 5505 1 5495 1 5490 1
27 5502 1 5495 1 5501 1 5510 1
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Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

28 5498 1 5492 1 5502 1 5509 1

29 5490 1 5490 0 5490 1 5490 1
Probability: 100.0% 96.7% 93.3% 93.3%
Aggregate: 95.8% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Triad 1a | Beder E“ﬁ;:. YR (as)  Bomber of %Zl‘fﬁ" Tria 12 Beder E:}m PRI (us) | Fomber of {‘Zléefﬁ"
us us

Download 0 Type 1 10 8.0 74 53132.0 Download 0 Type 2 3.5 186.0 ar 4482, 0
Download 1 Type 1 10 695 0 % 530480 Download 1 Tvpe 2 2.7 223.0 26 5798. 0
Download |2 Type 1 10 5550 95 £3010.0 Download |2 Type 2 2.3 210.0 25 52500
Download |3 Type 1 10 535, 0 99 53262, 0 Download |3 Type 2 5.0 160.0 28 4640 0
Download 4 Type 1 1.0 515, 0 &5 53170.0 Download 4 Type 2 1.8 185.0 24 4440.0
Townload 5 Type 1 1.0 538.0 23 E2o54. 0 Download I3 Type 2 3.4 212.0 27 57240
Townload I Type 1 1.0 538, 0 57 53466, 0 Download 3 Type 2 z.0 186.0 24 3960, 0
Download 7 Type 1 1.0 595, 0 59 52952, 0 Downl oad 7 Type £ 2.1 187.0 24 47z8.0
Download ] Type 1 1.0 575.0 92 53176.0 Download 5 Type 2 2.5 181.0 25 4525. 0
Townload g Type 1 1.0 6550 a1 53298. 0 Download l Type 2 3.4 207.0 27 5555. 0
Tewrload 10 Type 1 1.0 3066. 0 18 ER188.0 Townload 10 Type 2 4.0 202.0 28 BE8E. 0
Tewrload 11 Type 1 1.0 5980 89 53222 0 Townload 11 Type 2 1.4 182.0 23 3667.0
Tewrload 12 Type 1 1.0 7EE.0 o 53060.0 Townload 1z Type 2 5.0 186.0 29 4524.0
Tewrload 13 Type 1 1.0 918.0 =) F3244 0 Dowrload 13 Type 2 1.3 187.0 23 43010
Townload 14 Type 1 1.0 7850 &7 B3468.0 Deownload 14 Type 2 3.8 165.0 27 4536. 0
Townload 15 Type 1 1.0 3022.0 15 E£4398.0 Townload 15 Type 2 2. 4 181.0 25 4775.0
Townload 16 Type 1 1.0 2031.0 26 B52808.0 Townload 16 Type 2 1.8 227.0 24 443, 0
Townload 17 Type 1 1.0 5410 a5 g3018.0 Townload 17 Type 2 4.3 219.0 28 G132.0
Townload 15 Type 1 1.0 1051.0 49 BZ865.0 Dowrload 138 Type 2 4.0 200.0 28 5600. 0
Townload 19 Type 1 1.0 2122.0 25 B§3225.0 Dowrload 12 Type 2 4.5 188.0 29 4552, 0
Townload 20 Type 1 1.0 2898.0 21 E4E68.0 Dowrload 20 Type 2 1.4 184.0 23 4462, 0
Townload 21 Type 1 1.0 699, 0 76 B3124.0 Dowrload 21 Type 2 3.5 228.0 27 G186. 10
Townload 2z Type 1 1.0 2066. 0 26 B3716.0 Townload 22 Type 2 2.6 183.0 25 4075. 0
Towrload 23 Type 1 1.0 1v84.0 31 54374.0 Deownload 23 Type 2 1.7 199.0 24 4776.0
Towrload 24 Type 1 1.0 5830 &0 83280.0 Deownload 24 Type 2 2.1 215.0 24 5160.0
Towrload 25 Type 1 1.0 1011.0 B3 83583.0 Townload 25 Type 2 3.5 208.0 27 BE16.0
Towrload 26 Type 1 1.0 583.0 4 B83198.0 Townload 26 Type 2 2.7 206.0 25 5126.0
Tewrload 27 Type 1 10 26512.0 2z BR264.0 Townload 27 Type 2 4.5 204.0 29 E816.0
Tewrload 28 Type 1 1.0 2144.0 25 53600.0 Download 26 Type 2 1.8 193.0 24 46320
Tewrload 29 Type 1 10 1838.0 29 53302.0 Deownload 29 Type 2 2.2 1v6.0 25 4400. 0

46 of 238



m
Al
J \IJM‘H\"‘A"W’

‘ Report No.: R2551037020-U204

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
g Rader e Fusber of |Farefors q Radar Bl Fusber of |Torefors
Trial Td |y 00 I'(:lsh PET (us) | poyor 1(_:: th Trial Id T :;:th PRI (us} | poy.ct %:: th
Dowrload [0 Type 3 8.5 284.0 17 4828.0 Download |0 Type 4 16.5 284.0 15 4260.0
Townload 1 Type 3 T 247.0 17 4199.0 Download 1 Type 4 14.9 247.0 14 3458.0
Townload B Type 3 7.3 435.0 17 7395.0 Download 2 Type 4 14.0 435.0 13 5655, 0
Townload 3 Type 3 0.0 322.0 15 5796.0 Download 3 Type 4 19.9 322.0 16 5152.0
Townload 4 Type 3 6.6 244.0 16 3904.0 Download 4 Type 4 12.5 244.0 12 2928. 0
Download |5 Type 3 64 251.0 17 4267 10 Dowrlead |5 Tupe 4 16.4 2510 14 3E14.0
Download 6 Type 3 70 329.0 16 5264 00 Dowrlead |5 Tupe 4 13.4 329.0 13 4277.0
Download |7 Type 3 71 496.0 16 7936.0 Dowrlead |7 Tupe 4 13.4 496.0 13 £445.0
Download |5 Type 3 7.5 499.0 17 54630 Dowrlead |5 Tupe 4 14.4 499.0 13 £487.0
Dowrload |9 Type 3 8.4 213.0 17 3621.0 Download o Type 4 16.4 213.0 15 3195.0
Dowrload |10 Type 3 9.0 392.0 18 7056.0 Download  fi0 Type 4 17.8 392.0 15 £530.0
Dowrload |11 Type 3 6.4 433.0 16 £928.0 Download  fi1 Type 4 12.0 433.0 12 5196.0
Dowrload |12 Type 3 10.0 492.0 18 8856.0 Download iz Type 4 19.9 492.0 16 75720
Dowrload |13 Type 3 6.3 489.0 16 7504.0 Download i3 Type 4 116 469.0 12 E625.0
Dowrload |14 Type 3 8.8 373.0 18 6714.0 Download 14 Type 4 17.4 373.0 15 55950
Dowrload |15 Type 3 7.4 376.0 17 392,10 Download  fi5 Type 4 14.1 376.0 13 4535.0
Dowrload |16 Type 3 6.8 389.0 16 5744.00 Download i Type 4 12.9 9.0 13 4667.0
Dowrload |17 Type 3 9.3 404.0 18 7272.0 Download 17 Type 4 18.5 404.0 16 £464.0
Townload 18 Type 3 9.0 377.0 15 £786.0 Download 18 Type 4 17.7 377.0 15 5655, 0
Townload 18 Type 3 9.5 272.0 15 4396.0 Download 19 Type 4 18.8 272.0 16 4352.0
Townload 20 Type 3 6.4 326.0 16 §216.0 Download 20 Type 4 12.0 326.0 12 3912.0
Townload 21 Type 3 8.5 396.0 17 £732.0 Download 21 Type 4 16.6 396.0 15 5940. 0
Download |72 Type 3 7.6 463.0 17 L0 Download 22 Tupe 4 14.5 463.0 13 £019.0
Download |23 Type 3 67 216.0 16 345600 Download 23 Tupe 4 12.7 216.0 12 2592.0
Download |74 Type 3 71 416.0 16 BEGE. 11 Download 24 Tupe 4 13.4 416.0 13 5408.0
Download |75 Type 3 85 2860 17 48960 Download o5 Tupe 4 16.7 288.0 15 4320.0
Download |76 Type 3 7.7 285. 0 17 484510 Download o5 Tupe 4 14.8 285.0 14 3990.0
Dowrload |27 Type 3 9.5 214.0 18 3852.0 Download |27 Type 4 18.9 214.0 16 3424.0
Dowrload |25 Type 3 6.8 434.0 16 944,10 Download 23 Type 4 12.8 434.0 12 £208.0
Dowrload  |oo Type 3 7.2 442.0 16 w072.0 Download |23 Type 4 13.8 442.0 13 5746.0
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5500 1 15 5494 1
1 5500 1 16 5493.2 1
2 5500 1 17 5497.2 1
3 5500 1 18 5496.4 1
4 5500 1 19 5497.2 1
5 5500 0 20 5507.6 1
6 5500 1 21 5504.4 1
7 5500 1 22 5505.6 1
8 5500 1 23 5506.8 1
9 5500 1 24 5506.4 1
10 5496.4 1 25 5504 1
11 5492.4 1 26 5505.6 1
12 5498 1 27 5502.4 1
13 5492.4 1 28 5506.8 0
14 5496.4 1 29 5506 1
Detection Percentage (%) 93.3%
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Type 5 Radar Waveform_0
Bur=t Fulce C]_lirp Homber of
Burst ID Dffset width (az) Tidth Pulses per (PEI-1 {(us) (PRI-2 (us) [PEI-3 (us)
(us) (WMHz) Burst
o 6E2139.0 g0, 7 14 2 1626.0 1979.0 -
1 78806, 0 T1.9 14 2 1663.0 1964.0 -
2 2TZ243.0 GE. 8 14 2 1314.0 1461.0 -
3 464324.0 3.1 14 3 1225.0 1974.0 1751.0
4 BE034T.0 53. 2 14 1 1081.0 - -
5 BROEG. O 9.9 14 2 122000 1825.0 -
] 24585852, 0 63.2 14 1 1405. 0 - -
7 4424585, 0 63. 4 14 1 14990 - -
8 B3E204. 0 69,1 14 2 1679.0 1104. 0 -
2 31236.0 a0. 1 14 2 1431.0 1885.0 -
10 223808.0 87. 4 14 3 1387.0 2000, 0 1875.0
11 418766.0 BE. 7 14 1 1242.0 - -
12 BO8T9E. 0 99 4 14 3 1674.0 154%.0 1231.0
13 74439.0 53.8 14 1 1942.0 - -
14 200344 0 85. 2 14 3 1496.0 1685.0 1374.0
Type 5 Radar Waveform_1
Burst Fulse C]llirp Humber of
Burst ID Dffset ¥idth (us) ¥idth Pulses per (PRI-1 (us) |[PRI-2 (us) |[FRI-3 (us)
{ns) (WHz) Burst
o 484737.0 67.3 12 2 1637.0 1E886.0 -
1 679804, 0 60,9 12 1 100, o - -
2 G99335. 0 91.5 12 3 1893.0 1122.0 1861.0
3 203764, 0 g7.1 12 3 1677.0 1837.0 1766, 0
4 426885, 0 231 12 3 1298.0 1739.0 1av4.0
& 651545, 0 55,9 12 1 1683.0 - -
& G73T46.0 g1.0 12 2 1g1z2.0 1131.0 -
7 176541, 0 69. 6 12 2 114z.0 1443.0 -
& 400800, 0 9.5 12 1 1640.0 - -
a G23T93.0 63. 7 12 1 191z2.0 - -
10 946147, 0 g1.6 12 2 1676.0 1386.0 -
11 1482270 71.3 12 2 1960, 0 1336.0 -
12 371781.0 93.8 12 3 1837.0 1305.0 1816.0
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Type 5 Radar Waveform_2
Burst Pulse l:]_lirp Humber of
Burst ID 0ffset ¥idth (us) Ti ﬂ.t:;l guls:s per [FEI-1 {us) |[PRI-2 (us) |PEI-3 (u=)
s I urs
1] G461E3. 0 B9.9 10 1 1733.0 - -
1 883388, 0 G5 T 10 1 1627.0 - -
2 131570.0 gz2. 2 10 z 1967.0 173z.0 -
3 3738510 T8.0 10 z 1800.0 1114.0 -
4 616331.0 51. 4 10 1 1va0.0 - -
L SRTI19T.0 4.4 10 z 1523.0 1286.0 -
6 102358.0 64,3 10 1 1321.0 - -
T 344431.0 5.7 10 1 17z0.0 - -
8 BEEEET. 0 64,1 10 z 1raz.0 10%z.0 -
2 g28618.0 9491 10 3 1211.0 10580 1514.0
10 724B86.0 g0. 7 10 2 1115.0 1125.0 -
11 313526, 0 3.8 10 3 1353.0 1300.0 1053.0
Type 5 Radar Waveform_3
Burst Pulse [:]_lirp Humber of
Burst ID 0ff=zet Tidth (us) ¥i1dth Pulses per |[PRI-1 (us) [PEI—2 (us) |[PRI-3 (us)
{n=) (WHz) Bur=t
(1} F32926.0 gz.1 20 z 1301.0 17i7.0 -
1 475220.0 1.5 20 z 1214.0 1170.0 -
2 ZB47E.10 87.3 20 3 1042.0 1515.0 1155.0
3 170336. 0 g2. 7 0 2 1147.0 1763.0 -
4 314326, 0 91.2 20 3 1139.0 1330.0 1999.0
5 485536, 0 9.3 20 z 14760 1469.0 -
6 TEE3. 0 4.6 20 z 1288.0 1754.0 -
T 152459.0 693 20 2 1204.0 1855.0 -
8 2596430.0 956 20 3 1376.0 18220 1383.0
2 442524 1 G543 20 1 1829.0 - -
10 564700 il 0 2 1817.0 1565. 0 -
11 136063 0 B&. T 0 1 1126.0 - -
12 2802900 64,6 20 1 1185.0 - -
13 4233200 [l z0 z 16250 1941.0 -
14 5678130 93.7 20 3 1380.0 1744.0 1136.0
15 1168540 987 20 3 1153.0 1810.0 1367.0
16 2623040 B2.3 20 1 1354.0 - -
17 407630, 0 BT 2 20 1 1174.0 - -
18 BBO03E. 0 8583 0 3 1164.0 1019.0 1595.0
19 HE8T0.0 76.6 20 z 158585.0 1015.0 -
Type 5 Radar Waveform_4
Burst Pulse C]_lir]) Humber of
Burst ID |0ffset ¥idth {aus) Tidth Pulses per (PEI-1 (us) (PRI-2 (us) [PRI-3 (aus)
(us) (WMz) Burst
o 485373, 0 B5.6 T 1 1467.0 - -
1 Tre04l. 0 69. 4 T z 1851.0 1445.0 -
2 1070411.0 B3.4 T 1 1532.0 - -
3 152064, 0 B3.4 T 1 1829.0 - -
4 482221, 0 a7.9 T 3 1143.0 1544.0 1533.0
5 7443035, 0 B84 T 1 1351.0 - -
] 1055047, 0 bd4. 3 T 1 1334.0 - -
T 125908, 0 T0.0 T 2 15030 1176.0 -
8 415455, 0 g8.8 T 3 1890.0 1892.0 1624.0
a ToTEEs. 0 TH. 4 T 2 13660 1078.0 -
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Type 5 Radar Waveform_5

Burst Pulse [:]_lirp Humber of
Burst ID (0ffset ¥idth (us) vidith Pulses per ([PEI-1 (us) [PRI-2 ({us) |PRI-3 (us)
(us) (MHz) Burst
o 662875, 0 9.2 14 3 1726.0 1665, 0 1418.0
1 £0510.0 6l.8 14 1 1608.0 - -
2 264523.0 60.8 14 1 1340.0 - -
3 448237.0 53.5 14 1 1316.0 - -
4 B41652. 0 0.9 14 1 1677.0 - -
5 36322, 0 84.4 14 3 1676.0 1090.0 1727.0
6 229945 0 93.8 14 3 1201.0 1008. 0 1617.0
T 422668, 0 &7.0 14 3 1084.0 1634.0 1913.0
8 516668, 0 68. 4 14 2 1839.0 1433.0 -
9 13063.0 84.5 14 3 1613.0 1312.0 1454.0
10 206662, 0 E7.0 14 1 1887.0 - -
11 400558, 0 51.9 14 1 1234.0 - -
12 B21609. 0 98.2 14 3 1616.0 1857.0 1265.0
13 TE4566. 0 95. 7 14 3 1679.0 1394.0 1662.0
14 182274.0 88.6 14 3 1051.0 1946.0 1272.0
Type 5 Radar Waveform_6
Burst Pulse [:]_lirp Humber of
Burst ID |0ffset ¥idth (us) vidith Pulses per (FRI-1 {us) [PEI-2 (us) |PRI-3 (us)
{us) (W) Burst
] 512925, 0 5.4 a 2 1673.0 1699, 0 -
1 FTTE48. 0 63. 4 a 1 1951, 0 - -
2 1041119, 0 6.3 a 2 1241.0 1382.0 -
3 216267.0 86, 7 a 3 1470.0 1732.0 1972.0
4 481302, 0 64,6 a 1 1303.0 - -
5 T4EEEL. D 6. 4 a 1 1325.0 - -
6 101000 [8l.8 a 1 1030, 0 - -
7 184470, 0 63.8 a 1 1408. 0 - -
] 448734.0 £4.0 a 1 1344.0 - -
a F11664.0 5.0 a 2 1785.0 1765.0 -
i0 977107.0 62, 6 9 1 1495. 0 - -
Type 5 Radar Waveform_7
Burst Pulse Cllli:rp Humber of
Burst ID ?ffiet ¥idth (us) '(;]ll[:l)l gﬂ::s per |[PRI-1 {us) |PEI-2 (us) |PEI-3 (u=)
0 151683, 0 65, 1 a3 z 1850, 0 1437.0 -
1 415081, 0 83.4 a3 3 1145.0 1635.0 1EE0. O
2 675179, 0 84.5 a3 3 1975.0 1E74.0 1413.0
3 943138, 0 81.a a3 z 1333.0 18040 -
4 119207.0 74,9 9 2 1085, O 1863.0 -
5 383577.0 B4 6 9 1 16070 - -
6 B46575. 0 79.8 9 2 19540 16950 -
7 910993, 0 892 9 2 14530 12890 -
8 86544 0 66. 1 9 1 1172.0 - -
9 350879, 0 6.2 9 1 1670. 0 - -
10 513366, 0 96.0 9 3 1604. 0 1893.0 1333.0
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Type 5 Radar Waveform_8

Burst Pul=e l:]_lirp Humber of
Bur=t ID fo;et ¥idth (us) E;]‘-l[t? guls:s per |[FEI-1 (us) |PEI—Z (nc) |[PRI-3 (unsx)
us z urs
1] S08500. 0 51,1 11 1 1v18.0 - -
1 497220 541 11 1 1832.0 - -
2 291793.0 Ba. 2 11 1 190z, 0 - -
3 B34151.0 BG. 9 11 1 1305, 0 - -
4 TTG403.0 G5, 4 11 1 1223.0 - -
5 19540.0 8.9 11 3 1434. 0 17790 19950
1] 262104, 0 E0.8 11 1 14150 - -
T BO3479. 0 595 11 z 1087.0 1865.0 -
8 746167, 0 FG6. 6 11 1 1534.0 - -
9 “56932. 0 71.3 11 z 1438.0 1734.0 -
10 232333.0 E7.8 11 1 1152.0 - -
11 474592 0 548 11 1 1137.0 - -
Type 5 Radar Waveform_9
Burst Pulse C]_iirp Homber of
Burst ID Dffset Fidth (us) ¥idth Pulses per (PRI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{n=) (M=) Bur=t
1] EYZ085.0 72.5 14 z 1181.0 1667.0 -
1 TE4449. 0 96.0 14 3 12880 1491.0 0710
2 161745. 0 T5.0 14 z a0 1051, 0 -
3 54383, 0 4.3 14 3 12530 12870 1B0&. 0
4 48032, 0 4.9 14 z 1263.0 19350 -
5 42065, 0 T0.0 14 z 1154.0 1z00.0 -
& 137E26. 0 6.4 14 3 1085. 0 1645.0 16440
T 530430.0 98.1 14 3 15150 1345.0 1662.0
L] B2E350.0 B5. 85 14 1 14220 - -
9 717514.0 78.5 14 2 1233.0 1870.0 -
10 113731.0 5954 14 3 16420 147z.0 1025.0
11 3078170 B6. 3 14 1 1273.0 - -
12 B01470.0 600 14 1 1533.0 - -
13 E95303. 0 Fz.1 14 1 1326.0 - -
14 S9952.0 6.6 14 3 12820 1227.0 1519.0
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Type 5 Radar Waveform_10

Burst False C]_iirp Homber of
Burst ID foiet ¥idth (us) :;]tl{tl)l guls:s per (PRI-1 (us) [PRI-—2 (us) [PRI-—3 (us)
ns ¥ 4 nr s
1] ZE0541. 0 Fa. 5 18 1 1112.0 - -
1 421477.0 F2.3 18 1 1268.0 - -
2 B90TES. 0 2.2 18 z 1264.0 193000 -
3 EaR05. 0 9.0 16 2 1456, 0 14820 -
4 2289960 9.5 18 z 1166.0 17850 -
5 99452, 0 73.4 16 z 1343.0 1641.0 -
[ BE2926.0 9.5 16 2 1045. 0 1240.0 -
T STEEE.0 Ez.3 18 1 1265.0 - -
L] 205326, 0 52,2 16 1 1509. 0 - -
9 378482.0 76, 4 16 2 1203.0 1728.0 -
10 EEOS2T.0 E&. 7 18 1 1153.0 - -
11 164660 91.0 16 3 1421.0 1274.0 1551.0
12 156855, 0 Te.9 18 z lg1z. 0 153000 -
13 FBE382.0 5Z2.9 18 1 1181.0 - -
14 B2EE23. 0 54.4 16 3 1560.0 10720 1755.0
15 B95215. 0 65,3 18 z 1621.0 1451.0 -
16 165655 0 591.4 16 3 1661.0 15640 1135.0
Type 5 Radar Waveform_11
Burst Pulse C]llirp Homber of
Burst IN Dffset ¥idth (us) Tidth Pulses per (PRI-1 (us) |[PRI2 (us) |PRI-3 (us)
{ns) (mz) Burst
o B37333.0 B0.2 3] 1 1568, 0 - -
1 959351.0 63,9 3] z 1456, 0 1634. 0 -
2 12832958.0 62,3 [} 1 1741.0 - -
3 274110.0 £5.8 5 3 1891.0 1485. 0 10z4. 0
4 ==l L 95.9 5 3 182350 1135. 0 1265. 0
5 S919575.0 TO.3 5 z 11940 1882.0 -
] 12440210 F4.9 5 1 12020 - -
T 234486, 0 992 1] 3 1263.0 1125.0 16a1. 0
8 BET30T.0 79.8 1] 2 1Ba7. 0 1396.0 -
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Type 5 Radar Waveform_12

Burst Pulse l:l.li:rp Fumber of
Bur=t ID D£E§Et ¥idih (as) '(;]t}t])1 gnls:s per (PRT-1 (ux) [PRT-2 (ux) [PRI-3 (ux)
us z urs

1] 394372.0 671 20 2 1966.0 1813.0 -

1 3Gz 0 g9.2 20 3 1133.0 1469.0 1245.0
2 7560, 0 82.6 20 2 1371.0 1nit1.a -

3 2320804 0 BE. T 20 1 1116.0 - -

4 376345.0 93.0 20 3 1zz1.0 1867.0 1041.0
& B20347.0 98.9 20 3 16844.0 1924.0 1244.0
6 EOTE4. 0 B3.2 20 1 1976.0 - -

[ 214961.0 E2.3 20 1 1E09.0 - -

B8 3680890 91.4 20 3 1931.0 1836.0 1165.0
a E04273.0 67.3 20 2 1399.0 1287.0 -

10 Elg0l.0 84.5 20 3 1934.0 1615.0 1742.0
11 196031.0 92.3 20 3 16360 1420 1822, 0
12 341060.0 78.3 20 2 1879.0 1654. 0 -

13 454531.0 91.5 20 3 1605, 0 1432.0 1977.0
14 33026.0 93.1 20 3 1240.0 1163.0 1270.0
15 178086.0 93,7 20 3 1916.0 1730.0 18920
16 324273.0 65.85 20 1 16600 - -

17 469702, 0 E7.8 20 1 1262.0 - -

18 16173.0 BE.2 20 1 1402.0 - -

19 160920.0 9.0 20 2 1ngz.0 1921.0 -

Type 5 Radar Waveform_13
Burst Pul=e l:]_li:rp Humber of
Burst ID foiset Yidth (as) :;]a.{tl)l guls:s per (PRI-1 (us) |[PEI—2 (us) |PRI-3 (us)
us T urs

1] TET3ZL. 0 63,4 [ 1 1661.0 - -

1 1128995. 0 g5.2 [ 3 10eg.0 1414.0 1385.0
2 1453064, 0 72.4 [ 2 1233.0 1425.0 -

3 3RO051.0 g0.1 [ 1 1920.0 - -

4 T22Ez2.0 ET.0 [ 1 1632.0 - -

L 1085530. 0 E&.0 3 1 1692.0 - -

6 14464590 211 53 3 13790 1376.0 1540, 0
T 313889.0 9.8 5] 3 1997.0 1527.0 1774.0
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Type 5 Radar Waveform_14

Burst Pulse C]_lirp Humber of
Burst ID (0ffszet ¥idih (us) [Fidth Pulsex per [PRI-1 (us) |[PRI-2 (us) [PEI-3 (us)
{us) (=) Burst
L] 3l8618.0 B0.8 16 1 1433.0 - -
1 4853540 82,8 16 1 1635.0 - -
2 aB8331.0 gz2.0 16 z 17a7.0 17870 -
3 126575.0 67.3 16 z 1245.0 1129.0 -
4 206528, 0 T8 15 2 11456.0 1%50.0 -
5 466640, 0 99.8 16 3 1246.0 1206.0 1703.0
6 G39187.0 BE. 2 16 1 1693.0 - -
T 106138.0 0.3 16 3 16540 1876.0 17r1.0
& ZTeads. 0 = 16 z 17l6.0 12a0.0 -
9 446214, 10 96. 5 16 3 1057.0 1216.0 1037.0
10 G615162.0 83.58 16 3 1896.0 1ove. 0 19850
11 546510 62.8 16 1 1167.0 - -
12 245570 Ti.8 16 Z 1626.0 18070 -
13 47649610 T0. 6 16 z 1230.0 1633.0 -
14 BEEm01.0 1.6 16 z 1803.0 1477.0 -
15 63405, 0 g7.1 15 2 1991.0 17860 -
16 2333440 3.9 16 3 1533.0 1311.0 1551.0
Type 5 Radar Waveform_15
Burst Pulse C]_iirp Humber of
Burst ID |0ffset ¥idth (aus) Tidth Pulses per (PRI-1 (us) |[PRI-2 (us) |FRI-3F (us)
{us) (M=) Burst
o BT2733.0 29.1 1a 3 1720.0 1464. 0 1238.0
1 G15545.0 gz.0 10 z i0v0.o 1439.0 -
s glz41.0 7.5 10 z 1885.0 1216.0 -
3 301986.0 89.3 10 Z 1565.0 1282.0 -
4 G43094. 0 921 10 3 1239.0 1287.0 15990
& TEh426. 0 gl.1 10 z 1391.0 15806.0 -
6 30803.0 G2, 4 1a 1 1685.0 - -
T ZT2007.0 887 10 3 1186.0 1450.0 1283.0
i B14082.0 0.2 10 z 1364.0 1614.0 -
9 TE71EE. 0 G5 4 10 1 1302.0 - -
10 675.0 gz2.0 10 z 1109.0 1765, 0 -
11 242362, 10 66, T 10 z 1522.0 leeg. 0 -
Type 5 Radar Waveform_16
Burst Fulse C]_lirp Homber of
Burst ID Dffset ¥idih (as) TYidth Pulses per [PRI-1 ({us) |[PRI—2 (us) |[PRI-3 (us)
(us) (WHz) Burst
(1} BE1603.0 T2 4 3 2 1802.0 1050.0 -
1 ST2EE3. 0 5.7 g 1 1577.0 - -
2 11887150 7.0 g 3 1547.0 1845.0 1715.0
3 ZEETIL.O 54.8 g 1 1279.0 - -
4 B4E421.0 73.3 g z 1767.0 1729.0 -
5 837184.0 Bl. 4 g 1 1282.0 - -
] 1126168.0 a7 g z 1820.0 1515.0 -
T 218394, 0 8.3 g 3 1005.0 1401.0 1740.0
8 510193.0 67.2 g 2 1124.0 1223.0 -
a g01448. 0 62, 4 g 1 1171.0 - -
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Type 5 Radar Waveform_17
Burst Pulse C]_iirp Homber of
Burst ID |0ffset ¥idih (us) |Fidth Pulses per |[PRI-1 {us) [FEI-2 (us) |[PRI-3 (us)
s z Burst
0 605234, 0 5.5 18 2 11770 11680 -
1 101766, 0 85.3 18 3 1001. 0 1725.0 1364.0
2 263608, 0 52,7 13 1 1191.0 - -
3 423630, 0 74.0 18 2 1751.0 1BE7.0 -
4 534463, 0 59,4 18 2 1610.0 18360 -
5 82021.0 4.4 13 2 1780.0 1928.0 -
6 2473698, 0 £3.3 18 1 1271.0 - -
7 405181, 0 51.2 18 1 1102. 0 - -
8 564049 0 92.8 18 3 1118.0 18330 1095.0
a 62382, 0 63.6 13 1 1897.0 - -
10 223676, 0 5.3 18 1 1105, 0 - -
11 384160, 0 6.3 18 2 16720 16120 -
12 B46346, 0 £7.9 13 1 1655, 0 - -
13 42488 0 4.0 18 2 1082, 0 12240 -
14 203730, 0 63.6 18 1 19620 - -
15 364297, 0 0.6 18 2 19630 1173.0 -
16 E26771.0 58, 7 13 1 1182.0 - -
17 22625. 0 81.6 13 2 10599, 0 1915.0 -
Type 5 Radar Waveform_18
Burst Pul=e C]llirp Humber of
Burst ID |0ffset ¥idth (us) |Tidth Pulses per [PRI-1 (us) [FEI-Z (us) [PEI-3 {(us)
{us) {MNz) Burst
] 194563, 0 £9.5 16 2 1412.0 1157.0 -
1 364958, 0 8.6 16 2 1047.0 1851.0 -
2 536201.0 £9.6 16 1 1795.0 - -
3 2961, 0 83.4 16 3 1176.0 1073.0 1356.10
4 1733450 4.2 16 2 1729.0 1624.0 -
5 3438400 736 16 2 1353.0 1743.0 -
6 E13311.0 97.3 16 3 1440.0 1031.0 19260
7 #33055. 0 87.7 16 3 2000. 0 1E513.0 13220
8 162156, 0 96.6 16 3 1106.0 1369.0 1820.0
9 3234660 57.9 16 1 1786.0 - -
10 4947380 B4.5 16 1 1084.0 - -
11 663292 0 69.2 16 2 1908. 0 1683.0 -
12 131231.0 92.9 16 3 19490 1132.0 10320
13 3021820 81.8 16 2 1040. 0 1327.0 -
14 472177.0 6. 7 16 2 1632.0 1772.0 -
15 £41015.0 86.6 16 3 1643.0 1686.0 1776.0
16 110865, 0 53.5 16 1 1676.0 — —
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Type 5 Radar Waveform_19
Burst Fulse C]_lirp Nomber of
Burst ID 0ffset width (us) Tidth Pulses per (PEI-1 {us) [PRI-2 (us) |[FRI-3 (us)
(us) (W) Burst
1] ZR0OB13.0 922 18 3 1606, 0 12950 1556. 0
1 4045770 65. 5 15 1 1552.0 - -
2 EEEOT4. 0 68, 1 13 2 1324.0 1724.0 -
3 g0164.0 Gl.6 13 1 1609.0 - -
4 231959.0 @81 18 3 1144 0 17940 1276.0
5 3544510 5.3 18 3 1250.0 13820 1045. 0
] BE3F150.0 3.9 18 2 1714.0 1494 0 =
T 612150 T3 T 18 2 1695.0 1235.0 -
il 213770.0 63, 4 15 2 1531.0 1143.0 -
9 J&T0RS. 0 61.3 15 1 137000 - -
10 516655, 0 95,2 13 3 1695. 10 1746.0 1864.0
11 42611.0 = 18 1 1810.0 - -
12 185261, 0 G20 18 1 1775.0 - =
13 346847 0 91.2 18 3 1404 0 1893.0 1130.0
14 BO0S3EE. 0 B2 & 18 1 1671.0 - =
15 23581.0 92.8 18 3 1150.0 1747.0 18450
16 178Y07. 0 ar.1 15 3 1541.0 1349.0 12zz2.0
17 329390.0 65, T 15 1 1397.0 - -
18 479373.0 85. 6 13 3 1516.0 1880.0 1764.0
Type 5 Radar Waveform_20
Burst Pulse l:l.lirp Humber of
Bur=t ID Dff=et ¥idth (as) ¥idth Pulses per [PRT-1 (ux) [PRT-2 (ux) [PRI-3 (us)
{us) (WHz) Burst
1] 103260 B2 7 5 1 14570 - -
1 332426.0 951 5 3 1337.0 1996 0 1811.0
2 EEE499 0 51.0 5 1 1197.0 - -
3 SYTEE9.0 a2 5 2 17670 1817.0 -
4 130109z 0 TE. T 5 2 1026. 0 1va4.0 -
5 283162.0 817 5 2 1511.0 1748.0 -
] 516163.0 7r.8 1] 2 1oav. o 1377.0 -
T H3T623.0 954 1] 3 1160.0 1365.0 1737.0
8 1260262, 0 958 1] 3 1643. 0 10280 1275.0
Type 5 Radar Waveform_21
Bur=t False C]_iirp Homber of
Burst ID Dff=zet ¥idth (us) ¥idth Pulses per ([PRI-1 (us)} |PRI-2 (us) |PRI-3 (us)
{us) (WHz) Burst
1] 142336, 0 73.5 14 z o0z, 0 197000 -
1 323853.0 Ty 14 2 1033.0 1186.0 -
2 E04571.0 73.5 14 z 17v83.0 12450 -
3 E3EETE. 0 Ea. g 14 1 1872.0 - -
4 119877.0 71.4 14 z 1266. 0 1875.0 -
5 a01331.0 0.5 14 z 1407. 0 1232.0 -
6 452594, 0 7l.4 14 z 1140.0 1025.0 -
T EE4595. 0 Fd.1 14 1 1682.0 - -
i S7455.0 5908 14 3 13%5.0 1567.0 1346.0
9 2Y¥EETT. 0 599 14 z 1667.0 1323.0 -
10 459763, 0 51.5 14 z 1466.0 1986.0 -
11 540351, 0 93.3 14 3 1543.0 1035.0 1059.0
12 TE193.0 a0, 7 14 3 1854.0 1892.0 1134.0
13 ZEESET. 0 == 14 1 17960 - -
14 438520, 0 EE.8 14 1 1471.0 - -
15 520415.0 B2 2 14 1 1162.0 - -
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Type 5 Radar Waveform_22
Burst Pulse C]_:irp Humber of
Bur=t ID Dffset width (as) Tidth Fulses per [FRI-1 (us) [PRI-2 (us) |PRI-3 (us)
us z Burst
0 G6E465. 0 51.0 11 1 1536.0 - -
1 ZEEZZE.0 g7.0 11 3 1046.0 1433.0 1409.0
2 B11111.0 83,6 11 3 1261.0 1095, 0 1635, 0
3 73E001.0 66. 8 11 2 1351.0 1403.0 -
4 3T945.0 51.8 11 1 1304.0 - -
5 260904, 0 76 4 11 2 1990, 0 1427.0 -
6 453349.0 95. 8 11 3 1543.0 1686.10 1361.0
[ TO5406. 0 6. 1 11 1 1654.0 - -
8 10391.0 a1 11 2 1571.0 1179.0 -
9 233218.0 83.8 11 3 1006. 0 1885.0 1699.0
10 457504, 0 BE. 4 11 1 1347.0 - -
11 GT9E23.0 g1.2 11 2 1643.0 1362.0 -
12 01166.0 G7.4 11 3 1186.0 1669. 0 1984.0
Type 5 Radar Waveform_23
Burst Fulse C]_lirp Nomber of
Burst ID  |0ffset ¥idth (us) vidith Pulses per (PEI-1 (us) (PRI-2 (us) |[PRI-3 (us)
us z Burst
o 26TT46. 0 91.4 g 3 171z.0 1097.0 1618.0
1 BEE402. 0 79.9 g 2 1237.0 1706, 0 -
2 845880, 0 60. 1 8 1 1739.0 - -
3 1137706, 0 G9. 9 g 3 1836.0 1100.0 17z1.0
4 232188.0 TZ. 2 g b4 1793.0 1514.0 -
5 523101.0 50.1 g 1 1889.0 - -
6 g11668.0 ar.7 g 3 1639.0 130z.0 1410.0
[ 11011956.0 G7. 6 g 3 1869. 0 1762.0 18460, 0
8 196221.0 G6. 6 g 3 1957.0 1083.0 1911.0
9 AGEEGS, 0 79. 4 g 1947, 0 1825, 0 —
Type 5 Radar Waveform_24
Burst Pul=e l:]_lirp Humber of
Burst ID ?Efset Tidth (us) '1&:]1 gﬂ::s per |[PRI-1 {us) |PEI-2 (u=) |PRI-3 {(us)
1] TO4TET. O 92.4 a 3 1943.0 1735.0 1782.0
1 BEATES. 0 69,8 a z 186z2.0 1583.0 -
2 1460000 98,6 a 3 1212.0 1686, 0 1188.0
3 410724.0 BZ.1 a 1 1039.0 - -
4 BT3372.0 7Tz a z 1669, 0 1882.0 -
5 IET0E. 0 gd. 2 a 3 1806, 0 1170 1318.0
6 113822.0 96,4 a 3 1390.0 1206.0 1462. 0
7 37617000 6z.0 a 1 1025, 0 - -
8 639974, 0 g5, 4 a 3 1623.0 1523.0 1566, 0
] B0GEZ2E. O BB. 2 a 1 1278.0 - -
10 g1190.0 G639 a z 1026, 0 1121.0 -
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Type 5 Radar Waveform_25

Burst Fulse C]_lirp Homber of
Burst ID Dffset ¥idih (as) TYidth Pulses per [PRI-1 ({us) |[PRI—2 (us) |[PRI-3 (us)
(us) (WMHz) Burst
(1} 237015.0 ™. 8 15 z 14R5.0 11100 -
1 417253, 0 94.5 15 3 1586.0 1355.0 11534.0
2 Bages1. 0 94,3 15 3 1159.0 13420 115000
3 33427.0 786 15 2 1088.0 1161.0 -
4 2142890 a4. 9 15 3 18650 10360 1066, 0
5 304521, 0 ar. 2 15 3 126580 17800 1694 0
] ET6E4359. 0 8.0 15 z 1637.0 1907.0 -
T 11102.0 7.4 15 1 1228.0 - -
8 1823586, 0 G1.5 15 z 126000 1210.0 -
9 STETTE. 0 Gr.g 15 3 1424 0 1412.0 1441.0
10 BRETI4. 0 62,1 15 1 14E7.0 - -
11 T33923.0 0.3 15 3 142z2.0 1500, 0 18435.0
12 162907, 0 [ 15 2 1775.0 1331.0 -
13 3R0271.0 98,3 15 3 14630 1701.0 1803.0
14 E30883. 0 a0, 1 15 3 196580 18530 15450
15 T12826. 0 1.3 15 z 15040 1743.0 -
Type 5 Radar Waveform_26
Bur=t False C]_iirp Homber of
Burst ID Dffset ¥idth (us) ¥idth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{us) (WHz) Burst
1] 152165, 0 B3.3 11 1 1235.0 - -
1 405165, 0 65.5 11 z 1127.0 141v.0 -
2 B25562. 0 595 11 1 1901.0 - -
3 853023.0 BE. 1 11 1 1024.0 - -
4 164337.0 T4.4 11 z 1111.0 1545.0 -
5 ST5054.0 545 11 1 1R5E. 0 - -
1] E01822. 0 E7.B 11 1 14750 - -
T 522613.0 591.3 11 3 1302.0 19850 1035.0
8 126605, 0 87.0 11 3 15317.0 1715.0 1675.0
9 250402, 0 B3.3 11 1 1915.0 - -
10 BV3245.0 4.2 11 z 1120.0 1m4.0 -
11 THEE9E. 0 65.6 11 z 1189.0 1365.0 -
12 99z274.0 g1.9 11 2 1937.0 1824.0 -
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Type 5 Radar Waveform_27
Burst Pul=e Cl_li:rp Humber of
Bar=t ID Dff=at ¥idth (us) 'ult])l ;uls:s per |[PRET-1 (us) |FEI-Z (nc) |FRI-3 (un=)
us z urs
1] 220304.0 g2.8 19 2 1420.0 1681.0 -
1 GTETTR.O0 71.8 19 2 1063. 0 1936. 0 -
2 BZEO0E. 0 3.0 19 b4 19540 1z51.0 -
3 49120.0 5.9 19 b4 1086, 0 1696, 0 -
4 Z016159.0 70.4 19 2 1247.0 1540.0 -
L} 3E4TEZ. O G5, 7 19 1 1666, 0 - -
6 BOE3595. 0 g6, 2 19 3 1060. 0 1950.0 1267.0
i 30415.0 65,9 19 1 1077.0 - -
8 183121.0 61.3 19 1 15010 - -
2 335406.0 7.4 19 2 1027.0 1628.0 -
10 439190.0 5z.9 19 1 1044.0 - -
11 11867.0 72T 19 2 1180.0 10858, 0 -
12 164005, 0 g0. 4 19 b4 1903.0 1084.0 -
13 31T0Z2.0 B5.0 19 1 1862.0 - -
14 467315.0 91.9 19 3 1828.0 1983.0 1608, 0
15 G21460.0 80.3 19 2 1480.0 1393.0 -
16 146263, 0 795 19 2 1103.0 1689.0 -
17 297714.0 g1.8 19 2 1710.0 1187.0 -
18 451030.0 529 19 1 1723.0 - -
Type 5 Radar Waveform_28
Burst Pulse Cllli:rp Humber of
Burst ID ?ffset Yidth (aus) '1111::;1 iuls:s per [PRI-1 (us) [PEI-2 (us) [PRI-3 (us)
us z urs
o 1148664, 0 87.1 g 3 18880 1791.0 1604. 0
1 241044.0 62,9 g 1 1660.0 - -
2 B30167.0 9z.0 g 3 1866, 0 1935.0 1860.0
3 G20312.0 93.6 g 3 11953.0 1526.0 1861.0
4 1110893.0 758 g b4 1919.0 1963.0 -
5 204731.0 97.2 g 3 1927.0 1z19.0 1801.0
6 4945240 92,6 g 3 17090 170z.0 1380.0
i ToEEE4. 0 61.1 g 1 1444.0 - -
(] 1074246, 0 87.3 g 3 18258.0 1669, 0 1802.0
9 169442, 0 53.0 g 1 1664, 0 - -
Type 5 Radar Waveform_29
Bur=t Fulse C]llirp Humber of
Burst ID  |0ffset ¥idth (us) vidith Pulses per (PRI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{n=) {WHz) Burst
o 35ET09.0 gl.6 10 z 1B57.0 1621.0 -
1 B23696. 0 91.6 10 3 1736.0 1570.0 11070
2 9661159.0 73.0 10 2 1411.0 1895.0 -
3 111395, 0 56, 3 10 1 1126.0 - -
4 353005. 0 75.5 10 z 1034.0 1926.0 -
L B94232.0 95.5 10 3 1400.0 1087.0 1460.0
6 837834.0 65. 5 10 1 1830.0 - -
7 1286, 0 g9.1 10 3 1254.0 1675.0 1476.0
i} 323710.0 64.3 10 1 1451.0 - -
9 564238, 0 96, 4 10 3 1113.0 1446. 0 1808, 0
10 G05426. 0 83.5 10 3 1803.0 1319.0 1696, 0
11 (=3 i =] 549 10 1 13350 - -
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Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100%
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Report No.: R2551037020-U204

Type 6 Radar Waveform_0

Fera |0 1 2 . ‘

o BEEZ2 EGTG EGET 5419 EBs0
L 5391 BZ260 5414 5430 tats e
10 EEEZ2 B3RS EE40 5710 EB1Z2
15 [oiataiat 5310 EEGE 54535 B35
20 B423 E334 EEG3 5375 53885
25 5313 5440 5266 bh45 5411
30 410 EGEY 311 BE33 EEOS
35 5402 B37T0 5460 5510 hizz
40 el B2l E431 5eE0 EEE3
45 265 ERZ1 5437 54035 5300
50 B2TO E445 BGTE 5363 EERS
hh 251 E504 5361 BE95 5259
60 B35 EG30 E2a7 5641 287
65 5356 BEGS ER45 5474 5550
Fi1) BE2T E2035 B544 B4ET 5393
h 5365 5400 5507 B37a 5554
80 BEEE E205 E2R3 5339 5491
85 5363 LN 5718 5270 5536
an 5340 E319 E418 5474 53685
95 261 E36T 5405 BE25 5390

Type 6 Radar Waveform_1

e |0 1 2 . .

1] G442 5440 BE23 B453 550z
L 433 B2EZ2 B459 BRGS 5330
10 5395 BT149 BE90 5430 5633
15 BETS B45T EETZ 5401 5310
20 54351 5403 5504 45T 5351
25 EETY E20Z B3BZ2 5289 E44F
30 G452 Bh45 BZ65 B3T3 5704
35 701 B451 BZEE BEE3 BE36
40 BE35 B369 5318 BE50 =la1atel
45 EEO1 EREE B4EE Ly a1y |
50 B4E5 5437 5289 bEE1 5503
L 460 BG4 391 5545 BEEY
60 5395 5700 BETZ 54595 hE54
65 E319 B33 EEGO 5399 BE15
FiL) BEZ1 B452 5603 heRT BE13
h 5430 E430 336 EERZ Y17
g0 BE535 BE35 5718 hag3 5445
85 £330 ERZZ 338 EEES 5491
a0 465 5300 EBS3 53583 5305
g5 4328 EO4 E403 EE25 5354
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Type 6 Radar Waveform_2

Lo |° 1 2 3 1

1] B500 E5T9 ERED B5d4 Byzz
L 5475 BGGZ EEG4 5251 B534
10 B327 EROS B531 B5Z2R BEEE4
15 BZE86 BE&TE Bd45 BE0Z B439
20 BEED ER4Z E4E9 B334 B4E7T
25 5716 BEREE B3T3 479 Bd54
30 ER3Z2 Eroo E491 B434 E427
35 5365 EREZ BRZY 53541 BE4T
40 B474 E3lZ B307 EEES EETT
45 BE01 Rd51 BE15 BEOS Bd412
50 EE45 E3TS E454 E3E0 EE&0
L BE02 ERS1 Bdfd BR35 5380
60 BELT ER33 Bdd1 B47T BEZ65
65 Bzg2 B595 B356 BETT BEOT
L] EE32 L E432 E591 BE317
[ B429 EZER B4l Bz90 B403
80 BZEE ETLY 272 E433 B561
85 BE0T BZ6d BZ255 5391 B455
a0 EEOE E437 E361 E422 5301
a5 B456 BR95 BTzd Bd4449 B4Z25

Type 6 Radar Waveform_3

et ° 1 2 3 s

0 53580 Rd435 54595 53530 EEG4
L E514 ET04 B539 E347 BE366
10 Bzh5 Rzar BETZ 5345 BETE
15 27T Eg91 5303 E491 B594
20 5350 Bz60 5453 BE45 B30T
25 E3ER ERGS B293 B477 ER13
30 BE33 LY | BEET BT06 BE53
35 Byzz E407 B543 E420 ERO1
40 BEE1 BE3135 54592 BEZ3 B323
45 EET4 E430 Bd51 B398 E465
50 Bz99 B306 5332 BE99 B46T
L E294 E273 BEEG B296 BE61
60 BE09 BE5E BEEG BEgZ 5365
65 E484 E5TE BEa2 EZ93 EY05
L] 5450 B354 5493 EE55 E475
[ E4E5 ESEO B454 EYz0 BE25
80 BEEG4 BdA5 BZET B460 BEZ0
85 BE536 ER4F BE2E BE26 E415
a0 B456 FdAd B524 Bd47 ER14
a5 E416 E405 BET4 BE599 E447
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Type 6 Radar Waveform_4

e G |° 1 ? 3 1

0 ] EEEZ 5431 B491 E309
5 BEEE EG2D 5714 E510 BET3
10 ERET EEGL ET13 ER40 BE95
15 5355 ET21 54065 BE36 5411
20 5363 E320 E424 Ezg80 EEZ1
25 BEELT B495 5551 EE4T BETE
30 E310 EEl4 B445 E360 ER4Z
35 BEE46 E2G52 5591 B254 B475
40 BE2T EETE EER3 BEEES BZ62
45 5344 E475 BE32 BEE15 EEG4
50 EEET EE0S BEE0 EEEE BEE1G
56 5451 E456 5450 5353 BT20
60 EROT EETZ E430 ERO1 EE41
65 5334 E440 5253 BER3 BEETE
70 EEEE E324 B434 EE09 B4Z3
75 B296 272 5351 5453 BE1G
80 ERZ0 E284 BEEE EEZ0 ERZG
856 BE05 E342 5494 B512 BEE3
a0 E306 E470 B2E1 EY0z B335
95 BE31 E471 5457 BEETZ B444

Type 6 Radar Waveform_5

e |° 1 ? 3 1

0 5415 Bd45 B367 BERZ BEZ6
L EEa3 FEEL B314 BET3 E305
10 5495 F360 5274 B535 BYLT
15 B453 B3T3 BEO2 5454 BE03
20 E366 E40F E452 BEEZ9 BZB3
25 5359 EE9D B55E BES1 B296
30 EET1 EEGL B0 EZER B45T
35 B422 B389 5455 BG5S B499
40 ET06 EEER BEEE E324 ERE1
45 B5E20 B451 5533 B554 &701
50 B26T E331 ERA0 E549 E464
55 BETE 290 5354 B439 g410
&0 ER40 EE04 E440 BE376 Ey02
65 5540 B273 B2T2 B312 BEZ5
70 EREZ EEE8 B548 EEED EZOR
FiLs 5355 F342 G260 BE13 B455
80 ET09 E307 BEE0 BEEED E37h
85 BR23 E370 5437 5459 ERGG
a0 E436 E411 EET3 ERE4 ER45G
a5 5429 B471 5470 5326 B430
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Type 6 Radar Waveform_6

et |° ! ? 3 1

1] E&TO EEEE 5303 B335 E371
5 E265 BEETE 5359 5351 BE02
10 E4Z20 ET11 E320 B35S BEZ63
15 ER41 EE00 EE1G EE29 B2TT
20 ERE4 E403 BE21 Ev01 E300
25 BE25 5330 5411 B515 5351
30 E&ED EE2E 5304 EZE6 EEE0
35 E2EB2 BEE35 5350 BETZ 5400
40 E305 BE266 E43T B471 BEEEZ
45 ERGE BE44 B661 B524 BET16
50 E400 5386 E3E6 BEEZ9 B407
55 B362 5321 B294 B496 5325
60 ERTE E404 E433 B3zz ERZE
65 ER3D 5302 B452 BE T B25T
il E310 ER435 i) B487 E5E6
75 ERZT B264 BE0Z B455 5350
80 EROS 5490 E3T4 EEEE BEEET
a5 B425 BE2G B327 BE1T B554
a0 E324 EETD ETOT B46E E4E0
95 E454 E455 B350 BE33 BEGE3

Type 6 Radar Waveform_7

et |° ! ? 3 1

1] E3E3 EE45 ET14 E459 BEEE5
5 E404 EE9G B454 B427 5341
10 E263 EEO0 5351 EEES Ez5d
15 ER3Z BE2T BE15 BET4 BE02
20 E285 EZ2ER E344 EY10 BEET4
25 BBE3 BE45 BE33 EE15 BE549
30 E423 BE45 E48E ER19 ER35
35 E233 5391 BE2D B551 5350
40 E314 ETLG E445 E37E Ev11
45 EBED B2R2 5702 BETT BE03
&0 ERE1L E328 E44F E4E2 E3E1
L ERE0 B275 5454 5315 BZ96
60 E&00 E2E6R E430 BEE64 E365
65 E261 5455 5345 B474 EE45
il E&31 E316 E346 E362 B486
5 B&11 BE25 BEAT BE42 BY05
80 271 EE3D E340 BEEES E387
85 B4265 BE26 5R91 BE5T0 BET1
a0 E4ET ER2E BE2E6 ER3E EEEG
a5 B&TD ER39 BER36 BEEZ BE36
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Type 6 Radar Waveform_8

g o 1 2 : 1

0 BE05 5310 Beh0 BhE3 54353
5 E446 BE23 B30 ER90 ER45
10 BEEY [itais) 494 BET3 5305
15 EG20 B2TQ ETZ1 E519 5325
20 5293 324 B382 570z 647
25 E454 407 261 BE53 E455
30 ER3E 442 [Ty BEET BETS
35 ER30 720 447 ERO3 5703
40 EBER BRZG 5313 B3T3 5656
45 E3RE6 E2E4 B335 292 L
50 5393 BZg2 BE34 5653 BET3
L E2G3 ET04 BET4 EE09 5545
60 5204 5430 5354 BETZ 5490
65 311 E4E2 437 5254 R4
i) 366 5348 463 B61T 5319
i EET3 ETlE 445 BRSO 5300
80 E419 BRET 403 Bh52 5329
85 E458 BER] E441 B8535 BE22
90 5705 342 5431 5591 BETS
95 EGOG EEO4 BRZ0 Eg39 G541

Type 6 Radar Waveform_9

P |° ! 2 g ‘

o B388 EE40 EREE 5724 L
L B455 bE45 BEld BETS B3TT
10 BE0Z EEES ER40 E465 5325
15 BY05 5309 5349 BEGT BE15
20 BETY E490 B33 5318 EEZ0
25 B34z 5445 464 BTVE3 BFLT
30 BE04 424 B30 5474 B4l
35 5301 =la1atel B335 5715 B7l4
40 5304 BE1Z2 EZE1 EE1S BEES
45 719 5415 L 5305 BZg0
50 E415 4328 E430 5720 475
Lt BE517 5354 EEES 53588 B425
60 BG16 R332 EROE 425 5404
6% B2ET 5386 B320 5358 BE36
Fl BG26 G332 EGO3 54149 422
[ BE2E 452 5393 5251 574
80 5391 EEE3 BG4y 5302 5¥0T
8% 5407 BE33 ERTE 5475 tatel
90 EEOT 712 EGoo 5713 EE44
9h 5E04 534 ERZ3 5367 5445
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_10

rher G |° 1 ? 3 1

0 G543 E313 BRZZ E410 B455
L BE2T E470 e Bdd1 EEg4
10 5434 B342 BES1 BEEEE 5347
15 5321 E435 E4R2 BE512 ET10
20 BEST ERGD 5264 5305 BES3
25 ETO5 E2a5 BEST E449 BZTG
30 G545 F355 ERaZ BE513 BESG
35 5711 B42F B611 5431 BE2G
40 ETO03 E31T BE54 BS54 BZVZ
45 G599 EROL 5311 EE45 5291
50 B5E14 E451 E334 Ez99 Bde4d
56 BE42 ERTR BEZ2E BEST BE12
60 B2EE E3T1 5333 ET14 5300
65 5475 B335 B264 BEEZS 5332
70 ETO04 ERED B427 E2T1 BEEG
75 5353 B421 B416 5353 B252
80 5351 E4E5 ERG4 B4E5 BEZG
856 BE4T B497 BYOT B724 BET4
a0 EZR3 E455 EE30 BEEZ9 BZ63
95 G256 5700 B549 B27E 5323

Type 6 Radar Waveform_11

Mot |° 1 2 3 1

0 B326 EERZ 5455 BEET1 B33T
L BEEE E4072 E280 E504 E3lG
10 5355 ET03 BEZ2 BZ86 B365
15 E312 EEG3 BEET B427 BE95
20 5260 B30z B397 EEEE6 B496
25 ET2E2 E203 EER3 E310 B35
30 5249 B313 5332 5387 Ed416
35 E37E EE1E E407 ERE4 ER42
40 B5dd E400 5505 BE24 BzE9
45 ERZ21 EEGZ B354 B317 B432
50 ER45 F315 BE32 B4Z235 BRaT
L E403 E2ER B0 Bddd EREG
60 Eh44 E450 5540 EE40 g7zl
65 E284 E20R E303 B323 E510
70 BET2 ERZZ BRS5 B3zz 5390
5 ER36 EE31 ET18 BEE03 E479
80 5345 BE59 5314 BE3T Bd445
85 E336 EEG1 E402 Bd4E1 EY0&
a0 B553 EB32 5335 EEE9 B430
L L E384 EET3 E422 B35 E433

67 of 238
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Type 6 Radar

Waveform_12

et G |0 1 ? 3 1

1] BRS1 B316 B304 BZET EEET
5 6711 5417 B354 BET0 B520
10 BAET4 E407 BAE3 B451 B389
15 5400 B&ES0 5EA1 &T0Z BE19
20 BE0G E314 ET18 ER39 Eog4
25 BET4 5E01 BERT 5544 5352
30 B2T0 EEAT BAl4 EE14 ET06
35 BATS 5354 BER3 5453 B4473
40 e B2EE E3R3 BEEZ BEET
45 5330 5370 BEST 5421 B441
&0 ERE3 ER1Z B420 BZER ERZ0
L 5454 B263 5432 BET3 B515
&0 B3RE B4T2 B453 BEO0 ET03
65 5331 BEOG BRS3 5413 B470
il BERE ERZE B347 E281 EZE2
fiLs BERG BETT BESS 53550 EE59
g0 B&01 5311 B374 EER41 EEO9
&b BE13 BR05 BEIT 5301 EE35
a0 BERO BE1E ET1Z2 BTLT Ed444
a5 5356 5339 5325 5363 BETE

Type 6 Radar Waveform_13

It |o : 2 3 1

0 5361 EEGRE 5330 5415 B399
L E2TE E430 B3R5 E3R2 BG05
10 5251 5704 B5TE 5410 5455
15 E342 BEE4 EEE0 B336 BG14
20 5455 BEED 5473 EE1Z 5426
25 B2EE B304 ER40 ET02 B2a7
30 5313 5434 EERE B32z B&T1
35 B45T EEEG E351 ER3Z2 B263
40 5252 ER42 5275 5355 5423
45 ERG4 E2a7 BEET BE534 B&01
50 5621 BET4 56351 Ed474 BERTT
L B450 E403 E327 E305 5303
60 5304 5259 B513 5323 BEET
65 B270 E440 EEo1 BE539 Bhdd
70 5525 BET1 BR9E 5715 5706
5 5301 ET20 E&E0 B532 BG02
80 5352 5475 B437 BR35 BR13
85 B347 EEE0 BZRT EEaG ERTG
a0 5305 BT15 B56R4 Bz99 B4565
a5 5701 F343 EZR3 E484 BG23
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Report No.: R2551037020-U204

Type 6 Radar Waveform_14

et Em |° 1 2 3 1

o B516 E319 B266 BEETR BE519
L E417 E451 EE14 ERZ1 EEEG
10 BES6 ER4E B270 5396 5431
15 EETE E3T2 E2az BE9E ERZE
20 B2 BEE1 BE00 B470 BEgZ
25 ER38 E37E E432 B4a7 E315
30 5456 EBED 5405 B465 BE32
35 E413 E367 BEEER 53581 BE36
40 5271 R2ay 5367 BEG9 BEzZ
45 B3R5 E445 B4 76 E374 EEE1
50 B555 B312 G444 5544 B4Z25
L B27a E4E5 E723 B511 BRGS0
60 BERE ERZ24 BE05 B306 BE50
65 B280 E404 ET11 B30 BE25
70 5520 E475 BET4 BEETS 5324
5 E2o1 E&EL ET1Z BE35 ER42
80 5500 ER36 5424 Bd16 BZ56
85 BE23 F440 EE0D EE40 BE5T1
a0 5289 B471 5345 BE55 BEEER
L L B420 FE&1E ERaD E599 E407

Type 6 Radar Waveform_15

et |° : 2 3 1

0 5396 EEGS BGTT Bz65 Bdi1
L E4R0 B35 ERED E5E4 5383
10 5370 5334 B311 B454 B45Z
15 ERST E400 F305 Eo42 ER33
20 5720 BE35 ERED EEER 5329
25 E¥O0Z2 EE3E ERO1 E349 E473
30 5427 BE16 BBZ20 E714 5359
35 EEO4 E440 E302 E475 E3E4
40 B2RT BE3T ER1S5 BE0Z Bdd1
45 E407 EE20 E2E1 E447 B401
50 B25T 5455 F435 5352 B452
L ERT3 E34E ERAE BEEEG ER40
60 B513 BE0Z2 E260 BE4T BETS
65 E40F5 ET13 E&31 E369 Bd4E1
il B533 ER4T Fd44 B434 BE42
5 ERG4 E347 E419 ET06 ERE3
80 BR3Z2 BE19 E319 BE03 BE53
85 ER44 47T ERa4 BE536 E3E2
a0 B5Z6 BET4 ER34 BETS EE10
a5 B351 Ed443 F331 474 Ezg2
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Type 6 Radar

Waveform_16

TG |° 1 ? 3 1

0 ERG4 E3z2 B513 E329 B581
L 5501 B405 G554 Bz75 ER95
10 5301 EEOS E440 E589 473
15 BEEE BE26 5401 BE55 B34
20 ER41 E411 EET EEE1 ER2G
25 BEaZ BEGL B266 BE95 5353
30 EGLT E413 EET3 E360 E391
35 B560 B495 5454 BES5 B306
40 E437 E&TO B5EE0 E3E1 B447
45 5452 EE24 5455 5455 BERZG
50 5303 EE23 E312 E480 ERGR
55 5336 BETZ 5352 B594 B325
&0 ET10 E3TR B339 ER43 ERO4
65 5251 R442 5473 B47T BEa9
70 E2EG EEQ3 E427 ERGZ E419
FiLs BE54 EETT 5341 BETH 53595
80 ET23 E432 B436 E319 E445
85 B546 B261 BE45 B317 B326
a0 E363 EEED B323 BE5E6 EREQ
a5 EEG6 B4892 ] bd41 BE435

Type 6 Radar Waveform_17

e |° ! ? 3 1

0 B354 EEEL ER40 E450 BRZ3
5 BE43 5333 B254 B435 B327
10 ETOT E4584 E403 E454 BZ65
15 5273 EE04 5253 Bzb1 5450
20 ER20 EE40 ERO1 ERE0 ERO3
25 5459 5324 5417 BEES 5302
30 ER30 EETE E470 ER40 5303
35 5271 BES5 5250 BE05 5445
40 5348 E270 E36E EE0T ER3G
45 5413 BEG4 5353 BETI 5291
&0 B2RE B335 E200 E387 ERE9
L BERE BEEE B5 T4 E531 5274
&0 E4R3 E31T7 ER24 ET12 E281
65 BE5E 5259 54073 EEG1 5355
70 BAG4 BE23 5701 ERO3 E4E65
i 5ERA 5311 5429 B531 BEAT
80 B354 ET06 E310 EEaG B365
85 BE1Z 5451 5354 BRE3 5320
a0 ER&S EE14 BEET 5390 ER39
a5 5T16 5379 BR36 Bzg0 Bded

70 of 238
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Type 6 Radar

Waveform_18

et |° 1 2 3 1

1] BRSO E325 E455 E5E1 BEZ6G
L BG52 5355 5339 B501 B531
10 ER41 E273 BRI E504 EE15
15 5356 5405 BE07T 5303 54473
20 E450 ER4E ERRS BE532 E474
25 5371 B5T2 BERZG Bd4h1 &v01
30 E288 E487 ERS3 BE317 Ez80
35 B5TA 53599 ERS93 BEZ1 B Y06
40 ERE4 ETFO0 E440 B85 E345
45 B553 5550 5454 E5a1 BETS
&0 E433 ERON E414 EETS ER24
L B522 BETT 5405 BE36 5400
60 EREE E&00 EE11 ERE3 ER3T
65 BETZ 5402 5256 EEES BT15
il BATL B354 E20d BE379 EE10
5 5357 5329 5291 5370 B550
80 ETF1Z2 BRZE E374 B426 E3E1
85 B5RS 5545 5275 BEE0 BE16
a0 B335 ERRE B&30 B4E5 E420
95 E555 5471 5344 B497 E459

Type 6 Radar Waveform_19

ety |0 1 2 3 1

0 B354 EREG4 B421 B337 EREE
L 5724 E250 5414 Bzg9 5363
10 E472 ER3T EETZ E324 BE36
15 5347 F435 5710 5345 5535
20 E458 ET1E E400 Ev21 B447
25 5254 F304 5400 BEZ9 5455
30 B365 EEEZ Ed44 B433 BEEG
35 5455 F343 5440 5394 BET4
40 B520 E403 E308 E387 B450
45 5439 ER1G 5325 B295 BE4Z
&0 BAdd ERER E309 BEETE B465
L B3ra E412 BRZZ BYlz BETE
&0 ROz ET0Z EE0T EEZ29 B345
65 BE45 F359 5453 B361 B399
70 B3R2 E315 E279 BE515 B3EE
75 5459 ET04 5362 BEE3 BEZE
80 ERS3 F403 EE34 E423 EE45
85 5500 ER43 5264 BZ66 5501
a0 B&30 F345 E473 EEET BZE0
a5 5441 ERaD 5651 53500 B454

71 of 238




Report No.: R2551037020-U204

Type 6 Radar

Waveform_20

e |° 1 ? 3 1

0 EE2T E328 E36T B493 5330
L 5291 B302 5459 5355 BETO
10 B306 E326 EE13 B422 BEET
15 5435 ERGZ 5335 BZ96 5352
20 E47E E405 E440 EY13 B420
25 BEZG B&31 5603 B255 BE519
30 E407 ER41 5401 BEE45 ET15
35 5305 F355 BE51 BzgT 5534
40 B339 E301 E32E ERO3 B436
45 5444 B305 5351 B500 BEST
&0 BEED E377 EE1G B465 &710
L 5359 F4Z25 5530 B452 5424
&0 5451 EERD EE10 ERET BZ72
65 5312 E420 BER9G 5300 5706
70 E308 ER43 E484 EZER B452
75 5457 ET09 5425 BET3 B47Z
80 E450 Fid4 ET03 274 E470
85 BEST B363 BE03 BE9Z 5360
a0 ERS3 ERER BEE3T B33 EE11
a5 5501 B&OT BER0 BT16 53504

Type 6 Radar Waveform_21

Lot |° ! ? 3 1

0 5307 BEGT 5283 BEE9 BE4T
L B333 ET0Z ERG4 EE15 B302
10 5T1Z2 ERS0 B56R4 BELT BRTS
15 ERZ23 EEE0 E344 E341 ERd44
20 5357 5475 5473 B32T 5393
25 E413 EEE0 £331 E362 ERE3
30 54449 BR2T 5353 53555 B482
35 EROE EE24 BEETZ2 EEES B&0Z
40 GR45 BER3 BET1 BZ63 5433
45 B3T3 E28R B454 ERE1 B27E
50 BT1T ER36 EERT B436 5313
55 BE13 B454 EETE ET15 B4R2
60 B312 BETE ER3Z EETO B47Z
65 5322 BT24 B25T BE0G 5345
70 EERE E2E1 E45E B84 BEEE
75 BROZ BEEZG BE2E EEE4 B335
80 ER30 EE43 EEED E320 B406
85 5324 B2TT EERZ 5451 BE0G
a0 E410 EE45 B TE E455 BE35
95 5392 B265 5354 EF00 5251
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Type 6 Radar

Waveform_22

Frequency

o EEGZ 5475 E704 5345 B392
L E4T2 ET24 B539 EE51 BSOS
10 BE43 5475 B5595 B337 ERGD
15 BE11 5341 E447 E386 E26l
20 5395 G541 5419 B319 B3665
25 BEETO B432 E437 EEES EREY
30 EESS 5416 5315 BE0G E544
35 E326 BAE3 E355 E3E4 EZ50
40 B459 5452 B554 BETE ER9G
45 E430 B&ES0 E2EE ER4T E519
50 BT06 BEOT B254 BE15 BE265
LT E2E0 BE3E 5438 Ez90 ER3Y
60 B423 5344 5355 B47T E411
65 E430 E418 B520 BET3 E3503
70 5440 5356 B524 B250 E334
75 E465 ER43 BRE1 BE346 ER14
80 ET1Z BEES 5331 5351 BE311
85 ET10 BTZ23 E317 B275 E405
90 B263 5715 B259 EES0 EBEG
a5 B37T1 5401 ERTZ E274 E&T1
Type 6 Radar Waveform_23

et o 1 2 3 1

1] E342 BEST B540 B409 B512
L ER14 ER40 ET14 E3E9 B335
10 B4TT B255 5261 ER3Z2 G520
15 ERa0 E453 EEED B431 B403
20 ET10 B350 B405 B339 BEST
25 EZ84 BEZ1 E&30 B305 BZ7Z
30 ET21 B415 EE24 B327 5476
35 ERZE 5433 B3T3 £331 BZE2
40 BE514 B266 B427 BE09 &F20
45 EETT B304 EEEG E430 BEE9
50 E36T BERT BETH B417 B39z
L E480 E356 E473 ER30 B422
60 ET1S 5352 B354 55465 BEZZ
&5 ETLT EEE0 ET23 B3z2 B320
70 ERES BEIT 5356 BzE0 5715
5 ERBT ERE3 B451 B399 5314
80 5309 B5S0 5300 EEES 5531
85 ERO4 EE06 EE31 Ezoz B459
a0 220 5350 ERaT BZET 5437
a5 ER0Z2 E434 E344 E404 B511
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Type 6 Radar Waveform_24

Frequency

0 ERGT 5431 ERTH EETO E4E4
L EERE BET1 E314 B435 B4R
10 E403 ER23 F300 B2EZ B641
15 EES0 E403 ERE3 BE379 BZ6T
20 5401 53595 E400 B312 B455
25 5703 B353 E205 BEER BETZ
30 5291 G704 B451 5344 5359
35 ERET EE18 ER33 B354 EE45
40 5345 BERZ EROG BE21 G441
45 BG03 ET13 ER35 B33T EEEQ
50 EE42 BE0E ETZ0 B445 5350
L B4 BE05 E345 BE5TO0 EEES
60 B263 BE02 EB95 B454 BE4T
65 BG5S 5407 ER4T EET1 B2T5
70 B452 GTF0G E491 B305 BET1G
5 B513 E254 E3ER B353 EREG
80 5350 5474 B345 BRAS B471
85 B311 BGES ERBT B422 B263
a0 B724 BERG BGTD B389 BE96
a5 E500 ER43 E415 E414 B406
Type 6 Radar Waveform_25

Lher G ° 1 2 3 4

0 5250 B&T0 5512 BZ56 BET4
L ERGE EEO5 B389 E374 B339
10 5318 E440 5350 BEGZ 5303
15 EEZ2R E251 B424 E4E0 E3z2
20 BEST F459 5256 BTzl ER&0
25 ERT1 E400 BASa BE336 BEEER
30 BA51 BETH 5344 BR4Z BEROG
35 EEES F314 5361 BEZ95 ER31
40 BERZR E480 5271 BEE15 B370
45 ERS3 F321 BEOE B3390 ER465
50 5418 B307 B85 BER36 B300
L E386 E3T2 ET14 E409 E470
60 BRGE F363 BEZ0 BE9Z E410
65 B411 EEG3 ROz BE5T1 ERAR
70 544z BEa5 502 ERO0 BERZG
5 ER49 EE1G BES4 BE04 B2RZ
80 ER34 E303 E455 BEET B323
856 B661 ERQZ 5519 5355 BEST
a0 EZ89 EE05 EETT B2 B4Z3
95 BEETY E263 G521 5455 5493
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_26

TG |° 1 ? 3 1

0 ER3R F434 E448 E417 EE1G
L B252 EG15 5454 BZ86 BE51
10 E548 EEGZ 5451 ER4E B33
15 5391 B2TT B25T B469 BE51
20 £330 B35 B280 EZEG BE509
25 55032 290 5504 BYZ3 B3T5
30 ER44 E319 B405 Ea62 BE4T
35 B274 ERSE 5514 BEST B420
40 E&03 E331 EE11 EE1E ERG3
45 5404 272 5443 B336 BETZ
50 E483 E347 B5E24 EE92 EROG
55 5264 EETE BEGE B555 53555
&0 EREQ F364 5311 E412 ERT1
65 BEGE E263 5524 B550 BE59
70 E2ET E37E B5T4 B317 E465
FiLs BEET BETL B520 BETZ BEZT
80 B2z EEo4 EROT BRGS0 BETS
85 5355 EEGT 5570 BE03 B407
a0 E454 EE1Z2 EERS E440 BE534
a5 5339 EE12 5437 EEL6 B455

Type 6 Radar Waveform_27

Lree G |° 1 2 3 :

1] 5315 BET3 F354 BETS 5261
L B304 EE43 ER3D E440 E313
10 EETA B455 ERZZ 5265 5704
15 E473 E404 E390 417 B365
20 5333 B327 BBA5 BETO 5706
25 E400 B351 E405 ET05 Ezg2
30 5420 5530 ERTE B34 Bz70
35 EEET e E4E52 E473 EZ89
40 B9 52549 EEa1 BzE9 B554
45 EE1Z2 BE0G E487 B337 B496
50 BR45 BERY F395 B335 BT0z
L BAS6 EEa4 F&E3 Ez20 5385
60 BERE 5716 B395 BE15 BT13
65 E347 E394 ER1E E475 E492
il 5324 B2a9 BG4l Bddd BE516
5 EA40 BE0S ER44 ETaT E483
80 B&S0 5493 ERZ0 B546 BEEE0
85 E42R EE24 E3T6 BSOS BE519
a0 5440 BER4T E4ET B323 BE319
a5 el E2TE ET20 EEO0 Ed14
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_28

Frequency

Lizt (NHz) 0 1 2 3 4

1] BETO B437 5320 BG4 BRTS
h E345 EEER B514 ER1E BESLY
10 5413 B26RT BE53 B4i0 Bz250
15 E470 ER31 B403 E452 ERGO
20 G724 5396 5254 ERGZ BETY
25 E288 EEA0 BE03 E334 E315
30 5419 BE3Z2 B274 LE Yo 5550
35 E363 EER3 B447 E51Z ERT3
40 BES2 BE02 5536 BERES B295
45 E4E2 E488 B424 E360 E449
50 EEZE 5453 5310 BE3T 53585
L EE30 ER4G E40F F341 E4E0
60 BE36 el 5454 BT05 BEREG
&5 E36T E20R 5401 E347 B30z
70 5420 5420 BETE ER1Z B2E6
5 EEGD E321 B347 EedY E345
80 BETT 5452 5309 EEEE B295
85 BEE24 E42E E721 E435 B3z22
a0 BEEG BET1 G254 B307 B41z
a5 E32T E473 B340 ET1Z E409

Type 6 Radar Waveform_29

ey |0 1 2 3 1

1] E2EB3 BETE B2E5 B425 BE323
L F383 E450 BEEa0 BETS E349
10 E344 BEZ21 BE04 BEEE BZ71
15 ERESD BR51 ERG5 EROT B2TT
20 E2EBT BESZ BETE BEE1 EREZ
25 ERE4 BE3T B335 B435 B3RO0
30 B&01 5405 B459 BET1 E492
35 ERd4 ER4R ERGE ERZE EROS
40 E47D G520 BEEED BE03 BE367
45 ERO3 BER3 E3E5 EROS E3TE
50 ER3G 5E00 BEE13 5251 BE427
L E405 ERO1 EET3 ERO1 ERTO
60 E286 B3TR B452 ET09 E415
65 E413 E2E4 E301 B335 E402
70 B339 B3596 B34 5451 B403
5 E420 E4RZ BEET4 E315 LY
&0 BE372 BZRG EE2D 53497 BR23
85 E474 EZRZ EE1D EREZ EZ90
S0 ERGG 5324 5310 5430 E435
a5 E440 E404 E430 E343 E419
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IA Report No.: R2551037020-U204

Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-14

Test Item Radar Statistical Performance Check (802.11be-EHT40 — 5510MHz) - AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5490 1 5504 1 5492 1 5510 1
1 5504 1 5497 1 5498 1 5490 1
2 5507 1 5519 1 5523 1 5508 1
3 5508 1 5490 1 5493 1 5529 1
4 5494 1 5493 1 5490 1 5507 1
5 5491 1 5492 1 5504 1 5527 1
6 5511 1 5521 1 5530 1 5511 1
7 5510 1 5530 1 5510 1 5513 0
8 5506 1 5528 1 5528 1 5505 0
9 5501 1 5527 1 5520 1 5501 1
10 5512 1 5503 1 5508 1 5503 1
11 5502 1 5513 1 5503 1 5512 1
12 5525 1 5500 1 5501 1 5502 1
13 5523 1 5512 1 5524 1 5528 0
14 5530 1 5510 1 5512 1 5506 1
15 5526 1 5526 1 5513 1 5494 0
16 5500 1 5511 1 5515 1 5504 1
17 5524 1 5498 0 5502 1 5520 0
18 5497 1 5524 1 5519 1 5521 1
19 5496 1 5508 1 5511 1 5499 1
20 5509 1 5491 1 5506 1 5519 0
21 5505 1 5514 1 5522 1 5525 0
22 5515 1 5506 1 5525 1 5516 1
23 5499 1 5520 1 5496 1 5524 1
24 5492 1 5518 1 5507 1 5514 1
25 5495 1 5516 1 5509 1 5526 1
26 5528 1 5505 1 5494 1 5492 0
27 5527 1 5529 1 5514 1 5500 1
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Report No.: R2551037020-U204

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

28 5498 1 5517 1 5505 1 5523 1

29 5503 1 5499 1 5500 1 5530 1
Probability: 100.0% 96.7% 100.0% 73.3%
Aggregate: 92.5% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial 1a | Boder E?‘EEE PRI (us) | Jusber of ;(.E:;fﬂ" Triel T4 | proer E}gﬁ PET (ux) | pupber of {(E:;efﬁ"

Dowrlead |0 Type 1 10 638.0 <] 525540 Download |0 Type 2 3.1 205.0 28 5408.0
Download 1 Tipe 1 1.0 778.0 68 52904, 0 Dowrload L Type 2 3.3 187.0 26 da62.0
Download 2 Tipe 1 1.0 788.0 67 53466, 0 Download Z Type 2 1.0 207.0 23 4761.0
Download k] Type 1 1.0 538.0 B9 E3262. 0 Downl oad El Type 2 3.4 186.0 27 B022. 0
Dowrd oad 4 Type 1 1.0 938.0 57 E3466 0 Download 4 Type 2 3.0 227.0 26 590z. 0
Download |5 Type 1 10 3066. 0 18 55185 0 Download |5 Type 2 4.3 2100 28 55500
Download & Type 1 10 518.0 55 53244 0 Download |6 Type 2 1.3 163.0 23 18.0
Download |7 Type 1 10 738.0 72 53136 0 Download |7 Type 2 3.8 226.0 27 5102.0
Dowrl oad E] Tupe 1 1.0 758.0 L] 53060, 0 Download i Type 2 3.3 164 0 27 4426 0
Dowrl oad ] Tupe 1 1.0 678.0 [ E2584. 0 Download 9 Type 2 4.2 191.0 28 5346.0
Download n Type 1 1.0 818.0 65 53170.0 Download i Type 2 1.9 181.0 24 4344.0
Download 11 Type 1 1.0 898.0 59 F2982.0 Download 1 Type 2 4.5 2230 28 G244.0
Download |12 Type 1 1.0 698.0 76 53048, 0 Download |12 Type 2 2.2 192.0 25 4500.0
Download 13 Type 1 1.0 518.0 10z 52536, 0 Download 13 Type Z z.8 1%6.0 5 4900.0
Download 14 Type 1 1.0 578.0 92 E3176. 0 Downl oad 14 Type 2 3.4 201.0 27 54270
Download |15 Type 1 1.0 2320.0 23 53360, 0 Download |15 Type 2 3.4 154.0 27 4158.0
Download |16 Type 1 1.0 15682, 0 34 537850 Download |16 Type 2 1.7 1680 24 4032.0
Download 17 Type 1 1.0 2577.0 19 E4663. 0 Downl oad 17 Type 2 4.8 202.0 29 5858.0
Download 1 Type 1 1.0 2120.0 25 E3000.0 Download 15 Type 2 4.7 213.0 29 6177.0
Download |19 Type 1 10 2446.0 22 55612 0 Download |19 Type 2 2.1 188.0 25 4700.0
Dowrl oad 20 Type 1 1.0 1706. 0 31 E2o4E 0 Downl pad 20 Type 2 4.5 228.0 238 G612.0
Download |21 Type 1 10 2373.0 23 54579 0 Downlead |21 Type 2 4.9 218.0 29 6322.0
Download 22 Type 1 1.0 692.0 i 53284, 0 Download 2z Type 2 4.2 Z16.0 petc] G0Z0.0
Download o] Tupe 1 1.0 1600.0 3 52800, 0 Download 23 Type 2 1.3 170 23 4002.0
Download 24 Tupe 1 1.0 2315.0 23 53245, 0 Download 24 Type 2 2.5 162.0 25 4560.0
Download |25 Tupe 1 1.0 3028.0 13 54504.0 Download |25 Type 2 4.0 222,10 28 6216.0
Download |26 Type 1 1.0 2945.0 18 53064, 0 Download 2@ Type 2 2.1 177.0 24 4248.0
Download |27 Type 1 1.0 2928.0 19 55632, 0 Download |27 Type 2 3.0 209.0 26 £434.0
Download |25 Type 1 1.0 5EE. 0 6 53480, 0 Download |22 Type 2 1.0 1840 23 4232.0
Download |29 Type 1 1.0 1387.0 39 540930 Download |29 Type 2 1.8 171.0 24 4104.0
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‘ Report No.: R2551037020-U204

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
mian (B IR e T ef DR mia s Bdw [P e Mot TN
(us) {us (s (as
Dowrload [0 Type 3 5.1 308.0 17 5236, 0 Download |0 Type 4 16.7 308.0 14 4312.0
Townload 1 Type 3 5.3 FET.0 17 4R35, 0 Townload 1 Tupe 4 16.1 267. 0 14 3738.0
Townload z Type 3 .0 4980 16 7884, 0 Townload 2 Type 4 11.0 499.0 12 nE8s. 0
Dowrload |3 Type 3 5.4 500.0 17 5500, 0 Download |3 Type 4 16.5 5000 15 600, 0
Dowrload |4 Type 3 5.0 447.0 17 7538, 0 Download |4 Type 4 16,6 447.0 14 G255, 0
Dowrload |5 Type 3 9.3 414.0 18 7452.0 Download |5 Type 4 18.4 414.0 16 6624, 0
Dowrload  |& Type 3 6.3 411.0 15 G576, 0 Download |6 Type 4 1.7 411.0 12 48532 0
Dowrload 7 Type 3 X 407.0 15 TEE6.0 Townload 7 Tupe 4 17.2 407.0 15 5105, 0
Dowrload g Type 3 5.3 £74.0 17 4B5E. 0 Townload 8 Type 4 16.2 274.0 14 35360
Townload 3 Type 3 9.2 304.0 16 E472.0 Download El Type 4 18.3 304.0 & 4864.0
Townload 10 Type 3 5.9 349.0 16 EEE4. 0 Download 10 Type 4 13.0 348. 0 13 4537.0
Dowrload |11 Type 3 9.5 287.0 18 G166, 0 Download |11 Type 4 18.7 267.0 16 45520
Download |12 Type 3 7.2 3640 16 cazd. 0 Download |12 Type 4 13.7 364.0 13 4732.0
Dowrload 13 Tupe 3 7.6 282.0 17 4794.0 Townload 13 Type 4 14.6 252, 0 13 3666, 0
Townload 14 Type 3 5.4 498.0 17 5466, 0 Townload 14 Type 4 16.3 498.0 14 6972.0
Townload 15 Type 3 3.4 272.0 17 4624. 0 Download 15 Type 4 16.5 2720 15 4080.0
Townload 16 Type 3 5.7 264.0 16 4084. 0 Download 16 Type 4 12.6 2540 12 S046. 0
Download |17 Type 3 9.5 297.0 15 5346, 0 Download |17 Type 4 19.4 297.0 16 47520
Download |18 Type 3 9.7 377.0 18 67560 Download |12 Type 4 19.3 377.0 16 5032, 0
Download |19 Type 3 7.1 258.0 16 4128.0 Download |19 Type 4 13.6 255.0 13 3354.0
Townload 20 Tvpe 3 9.5 409.0 18 7362.0 Download 20 Type 4 16.9 408. 0 18 6544. 0
Townload 21 Tvpe 3 9.9 212.0 18 53816, 0 Download £1 Type 4 19.7 212,10 16 53920
Download |22 Type 3 9.2 334.0 15 G012, 0 Download |22 Type 4 15.2 334.0 15 50100
Download |23 Type 3 6.3 238.0 16 3508, 0 Download |23 Type 4 1.8 238.0 12 2856, 0
Download |24 Type 3 7.5 366.0 17 Gzz2. 0 Download |24 Type 4 14.5 3660 13 4755.0
Dowrload  |o5 Type 3 9.0 486.0 18 5745.0 Download |25 Type 4 17.7 456.0 15 7290.0
Download |26 Type 3 7.1 432.0 16 63120 Download |26 Type 4 13.5 4320 13 56160
Dowrload 27 Tvpe 3 5.0 £00.0 17 2500. 0 Download er Type 4 16.5 500.0 14 7on0. o
Download |2 Type 3 5.0 200.0 15 3200.0 Download |22 Type 4 1.0 200.0 12 Za00. 0
Download |23 Type 3 6.6 401.0 16 G416, 0 Download |25 Type 4 12.4 401.0 12 48120

79 of 238




"““.““"‘"‘\;‘A"‘”’
m I‘ Report No.: R2551037020-U204

Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5510 1 15 5495.6 1
1 5510 1 16 5492.8 1
2 5510 1 17 5497.6 1
3 5510 1 18 5497.6 1
4 5510 0 19 5493.6 1
5 5510 1 20 5522.8 1
6 5510 1 21 5522 1
7 5510 1 22 5523.2 1
8 5510 1 23 5527.6 1
9 5510 1 24 5525.6 1
10 5493.2 1 25 5523.6 1
11 5497.2 1 26 5526.4 1
12 5493.6 0 27 5525.2 1
13 5494.4 1 28 5528 1
14 5495.6 1 29 5527.2 1
Detection Percentage (%) 93.3%
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Report No.: R2551037020-U204

Type 5 Radar Waveform_0
Burst Pulse l:]_lirp Humber of
Burst ID 0ffset ¥idth (us) 'ult:sl guls:s per [FEI-1 {us) |[PRI-2 (us) |PEI-3 (u=)
s I urs
0 BE2694. 0 6.1 13 2 10640 1853.0 -
1 55440 8.5 13 2 19930 10090 -
2 213494 .0 B0. 2 13 1 1023.0 - -
3 420165, 0 80.3 13 2 1936.0 1068. 0 -
4 B2ZF147.0 5.6 13 2 1385. 0 1872.0 -
5 §33325.0 91.0 13 3 1125.0 1623.0 1421.0
6 187892, 0 53.9 13 1 1142.0 - -
7 3930954, 0 848 13 3 1510.0 1436.0 1540.0
8 £01791.0 4.0 13 2 1760.0 1249.0 -
9 3071120 an. z 13 3 18610 18630.0 18E3. 0
10 162245 00 &1.0 13 1 1631.0 - -
11 368479.0 928 13 3 1606.0 1362.0 16240
12 ETFE00. 0 86,2 13 1 1044. 0 - -
13 754134, 0 0.0 13 2 1160.0 1090, 0 -
Type 5 Radar Waveform_1
Burst False C]_lirp Number of
Burst ID  |0ffset ¥idth (us) ¥idth Pulses per [FEI-1 {us) |[FEI-2 (us) |PEI-3 (us)
{us) (M=) Burst
o 127303. 0 9.3 14 2 1270.0 15440 -
1 320394. 0 0.4 14 2 1714.0 1845.0 -
z 5146990 59,3 14 1 17870 - -
3 TOE303. 0 96.5 14 3 1063.0 1196.0 1765.0
4 103378.0 95.9 14 3 1002, 0 1454, 0 1672.0
5 287525, 0 64,6 14 1 1070.0 - -
6 455465, 0 93,7 14 3 1684.0 1089, 0 1402, 0
7 651997, 0 98,1 14 3 17840 1786.0 11010
8 4720 59,0 14 3 1935.0 1697.0 1664.0
9 273556, 0 B4 14 1 1376.0 - -
10 4664230 69, 3 14 2 1772.0 1012.0 -
11 §53200. 0 87.3 14 3 1287.0 1785.0 1800, 0
12 EE3T0. 0 63.58 14 1 15340 - -
13 2493090 4.6 14 2 1387.0 1232.0 -
14 443560, 0 50. 1 14 1 1085, 0 - -
Type 5 Radar Waveform_2
Burst Fulse C]llirp Humber of
Burst ID  |0ffset ¥idth (us) vidith Pulses per (PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
{ns) {MNz) Burst
0 1195763, 0 BT.T 5 1 1023, 0 - -
1 60323, 0 60,6 5 1 1416.0 - -
z 423118, 0 98 & 5 3 1031. 0 16360 1079. 0
3 6274, 0 739 5 z 1E&T. O 16700 -
4 1160890, 0 E7.9 5 1 1633.0 - -
5 16629, 0 9.9 5 3 1655, 0 1169.0 1059, 0
6 378535.0 0.5 5 z 1813.0 1472.0 -
i 741390, 0 67.3 5 z 1104. 0 1465. 0 -
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m I‘ Report No.: R2551037020-U204

Type 5 Radar Waveform_3

Burst Fulse C]_lirp Homber of
Burst ID Dffset ¥idih (as) TYidth Pulses per [PRI-1 ({us) |[PRI—2 (us) |[PRI-3 (us)
{us) (WHz) Burst
1] BEE455. 0 66, T 14 2 1260.0 130z.0 -
1 TTEEZE. 0 41.3 14 3 1410.0 1825.0 1433.0
2 177438, 0 45.0 14 3 185910 1073.0 17ra.0
3 3T0453.0 gb. 9 14 3 1373.0 1067.0 1860.0
4 BEELTT.0 &7.3 14 1 1540.0 - -
5 TREETE. 0 41.8 14 3 178z.0 19550 1119.0
] 153638, 0 4.1 14 3 1371.0 1707.0 1836.0
7 3474120 696 14 z 1265.0 1358.0 -
8 541754, 0 54,8 14 1 1z217.0 - -
9 7350560 62 4 14 1 1683.0 - -
10 130173.0 TE. 4 14 z 1451.0 1316.0 -
11 323472.0 TF.3 14 z 1496.0 141%.0 -
12 B1B1Z7.0 94 5 14 3 1770.0 1874.0 1737.0
13 T10627.0 8.8 14 2 1075.0 125%.0 -
14 105075, 0 g7. 5 14 3 18500 1827.0 1211.0
Type 5 Radar Waveform_4
Burst False C]_iirp Homber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{ns) (WHz) Burst
o 3210440 32 13 z 1863.0 1313.0 -
1 E25407.0 7.9 13 1 1157.0 - -
2 TIETIE.0 BOLT 13 1 18020 - -
3 S844E. 0 a1 13 2 1415.0 1452.0 -
4 2849600 5.8 13 3 1301.0 1656.0 1575.0
5 B0z034. 0 95.8 13 3 1319.0 1894.0 1115.0
6 Fliza1.0 61.0 13 1 1346. 0 - -
T gz2501.0 853 13 3 18EE. 0 1145.0 1922.0
8 2¥0091.0 Tl 13 2 1328.0 1827.0 -
a 4772820 1 13 2 1382.0 1674.0 -
10 BE3Z203. 0 4.4 13 3 1347.0 1173.0 1556.0
11 374170 7.3 13 z 1852.0 1138.0 -
12 244784 .10 9.8 13 z 1304.0 1016.0 -
13 4523780 52 5 13 1 1746, 0 — —
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Report No.: R2551037020-U204

Type 5 Radar Waveform_5
Burst False C]_iirp Homber of
Burst ID Dffset ¥idth (us) |1ﬂt§'l guls:s per (PRI-1 (us) [PRI-—2 (us) [PRI-—3 (us)
us z urs

o B12270.0 65.9 15 z 1414.0 1161.0 -

1 9253, 0 BE7.3 18 1 1324.0 - -

2 170035. 0 731 18 2 1632.0 1996.10 -

3 F31721.0 F&.5 18 1 1&885. 0 - -

4 497615, 0 53.0 18 1 1915.0 - -

L E51580.0 92,8 18 3 1380.0 1162.0 1877.0
6 1B0737.0 FE.1 18 1 13780 - -

T 31z2116.0 B0 8 15 1 1326.0 - -

8 471832. 0 T5.8 15 z 1a672.0 1871.0 -

9 531539, 0 g6, 4 15 3 1932.0 1339.0 1822.0
10 130547, 0 BE. 6 15 1 14583.0 - -

11 292021.0 BE. T 18 1 1g21.0 - -

12 451682, 0 £4.9 18 3 15420 1026.0 1677.0
13 5145843, 0 544 18 1 1454.0 - -

14 110686, 0 4.8 18 z 1842 0 1415.0 -

15 2¥1381.0 57.5 18 3 1262.0 1210.0 1255.0
16 431666, 0 978 15 3 159880 1155.0 1457.0
17 BEE03T. 0 BB & 15 1 13689.0 - -

Type 5 Radar Waveform_6
Burst Pul=e l:]_lirp Humber of
Burst ID 0ff=zet ¥idth (us) |1dt%'l guls:s per |[PRI-1 {us) |PEI-2 (u=) |PRI-3 {(us)
us z urs

(1} 182249, 0 78.2 & z 1382.0 1172.0 -

1 E04771.0 73.2 & z 14520 17110 -

2 527860.0 7h.4 3] z 1083.0 1802.0 -

3 1151098, 0 65.9 G 1 18583.0 - -

4 142576.0 ET7.1 [ 1 1789.0 - -

L 465074, 0 55.8 & z 17220 1335.0 -

6 feg04z. 0 gz.2 & z 1086.0 1407.0 -

T 1109656, 0 Tl.6 3] z 1816.0 1863.0 -

8 10zs1z2.0 BE. T 3] 1 185860 - -
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Report No.: R2551037020-U204

Type 5 Radar Waveform_7
Burst Pulse l:]_lirp Humber of
Burst ID 0ffset Tidth (us) 'ult%ll iuls:s per [FEI-1 {us) [PET-2 (us) [PET-3 (us)
ns z ars

1} 239170.0 E2.9 16 1 1a70.0 - -

1 419905.0 G7.8 16 2 1g21.0 1869, 0 -

2 G02437.0 EG. T 16 1 1441.0 - -

3 3E382.0 72,8 16 2 1832.0 1803. 0 -

4 2164582, 0 0.2 16 2 1624.0 18589.0 -

& 3958431.0 4.5 16 1 1619.0 - -

L B&0307.0 ET.1 16 1 1141.0 - -

T 130000 g6.0 16 3 1774.0 1511.0 1835.0
& 194519.0 EE.1 16 1 1803.0 - -

a ITELTT.O B3.3 16 1 1413.0 - -

10 EREZ15.0 65,5 16 2 1744.0 1702.0 -

11 7IASEL.0 81.6 16 2 1903.0 1546.0 -

12 171485.0 87.0 16 3 1777.0 16583.0 1406.0
13 3R3007.0 82.3 16 2 1945.0 1170.0 -

14 F34379.0 2.z 16 2 1124.0 1674.0 -

15 715284.0 792 16 2 1687.0 1628.0 -

Type 5 Radar Waveform_8
Burst Fulse C]_lirp Homber of
Burst IN Dffset width (us) 'ult])l gu].s:s per [PRI-1 (us) |[PRI—2 (us) |[PRI-3 (us)
us z urs

o 189529.0 64,3 14 1 1795.0 - -

1 352623.0 71.4 14 2 1943.0 16452, 0 -

2 E46359.0 g8z2.8 14 2 1283.0 1461.0 -

3 740974, 0 &0.8 14 1 1380.0 - -

4 13E628.0 955 14 3 1671.0 1v81.0 1106.0
5 3286359.0 63.4 14 1 1634.0 - -

] EZ1691.0 g9. 7 14 3 1742.0 1015.0 1285.0
7 715831.0 gl.6 14 2 1603.0 121%.0 -

8 112030.0 Te. T 14 2 1039.0 1E21.0 -

2 304360. 0 231 14 3 1720.0 1875.0 1666.0
10 493215.0 BE. 3 14 1 1961.0 - -

11 AE9748.0 a7.2 14 3 1667.0 1960.0 1917.0
12 G5349.0 52,9 14 1 1275.0 - -

13 282102.0 50.1 14 1 1ivz.0 - -

14 4TETET. 0 54,2 14 1 1285.0 - -
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Type 5 Radar Waveform_9
Bur=t Pulse C]llirp Homber of
Burst ID  |0ffset ¥idth (us) 'l1|lt])1 gulsis per [PRI-1 (us) ([PRI2 {(us) |PRI-3 (us)
us z urs
0 BEE109.0 T6.3 17 Z 14850 irig.n -
1 B3BTZ.0 91.4 17 3 1013.0 1113.0 niv.o
2 Z14226.0 goe. 9 17 3 1131.0 1112.0 1740.0
3 37ed411.0 BZ.2 17 1 1386.0 - -
4 B36275.0 g3.2 17 z 1843.0 1321.0 -
5 33730.0 T2.0 17 z 1841.0 1630.0 -
6 195067, 0 53.5 17 1 1806. 0 - -
T FBRZ01.0 865 17 3 1261.0 1380.0 1z7v.0
Li] B1vE49.0 Bl 1 17 1 ivoo. o - -
] 138235.0 .8 17 z 1806.0 14320 -
10 1748750 TE. 4 17 z 11vi.0 1&v6.0 -
11 3360830 897 17 2 10584.0 14550 -
12 495591. 0 84,1 17 3 14260 1230.0 1673.0
13 BB721E. 0 8.8 17 2 1685.0 1876.0 -
14 165100.0 4.2 17 2 1605. 0 1238.0 -
15 316420.0 912 17 3 1623.0 11058.0 1637.0
16 4 7hERE. 0 909 17 3 1643.0 1514.0 1480.0
17 35596 0 B3 1 17 1 1261.0 - -
Type 5 Radar Waveform_10
Bur=t Pulse C]_lirp Homber of
Burst ID 0ff=ct ¥idth (us) ¥idth Pulses per |PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
{us) {WHz) Burst
1] 243451.0 86.8 g 3 1v47.0 1643.0 18358.0
1 B353294.0 928 g 3 1888.0 18850 12130
2 523443, 0 97. 4 g 3 1451.0 18090 tav.o
3 11127840 99 4 g 3 13850 1&v4.0 1930.0
4 205351.0 &0.8 g 1 1vas. o - -
L] 495017.0 B9 1 g 1 1676.0 - -
L] TEE07E. 0 9.8 g 3 1154.0 1&v3.0 ooy, o
T 10786520 Ta. 1 g z 1B5Z2.0 18810 -
Li] 1723596.0 6.2 g z 1388.0 1635.0 -
] 4519035, 0 94 2 g 3 1808, 0 1320.0 19820
Type 5 Radar Waveform_11
Burst Pulse C]_lirp Homber of
Bur=t ID Dff=ct ¥idth (us) ¥idth Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
{ns) (WHz} Burst
1] 386ERT. 0 il 15 2 1635.0 1106.0 -
1 B4EE3T. 0 952 15 3 1ave. o 1542.0 1164.0
2 T17e9.0 69.49 15 Z 1800.0 1083.0 -
3 224089, 0 831 13 z 15830 1430.0 -
4 3TTEZR. 0 54.9 13 1 1370.0 - -
L B2TE1E.0 992 15 3 1331.0 1680.0 1615.0
6 B252E.10 92.8 158 3 1393.0 1787.0 1B83.0
T 204512, 0 8002 158 3 1923.0 1831.0 1728.0
i) 38926 0 B0 1 15 1 1183.0 - -
9 E11014.0 80,1 15 Z 1082, 0 1085.0 -
10 34083.0 9.1 15 3 1886, 0 1564.0 1367.0
11 186981, 0 ET.1 13 1 15520 - -
12 F3eTET.0 B0 15 1 1829, 0 - -
13 4555935, 0 g85.0 15 3 1vez.0 1875.0 14430
14 18426.0 817 158 2 1&08. 0 1034.0 -
15 1678260 831 15 2 1673.0 1110.0 -
16 318910.0 65,1 15 2 1882.0 1847.0 -
17 4714940 93.8 15 3 177g.0 1642.0 1273.0
18 GET196. 0 556 13 1 1011. 0 — —

85 of 238




Report No.: R2551037020-U204

Type 5 Radar Waveform_12
Burst Pulse [:]_lirp Humber of
Burst ID |0ffset ¥idih (us) |Fidth Pulses per |[PEI-1 {us) [PEI-2 {(us) |[PRI-3 (us)
{u=) (WHz) Burst
0 255405 0 527 a 1 1437.0 - -
1 522414 0 545 9 1 1900. 0 - -
2 7871830 51.9 9 1 1001. 0 - -
3 1050759, 0 |65.5 9 1 1780.0 - -
4 226260, 0 84.1 a 3 1675, 0 1515.0 1227.0
5 490168, 0 66,2 a 1 12620 - -
6 TE4163. 0 57.4 9 1 16790 - -
T 1018246, 0 [86.8 9 1 17640 - -
8 193020, 0 6.9 9 2 1524.0 1280.0 -
9 4EGTET. 0 80,86 a 2 1235.0 19990 -
10 721011.0 77.8 a 2 1176.0 1411.0 -
Type 5 Radar Waveform_13
Burst Fulse C]_lirp Homber of
Burst ID  |0ffset ¥idth (aus) ¥idth Pulses per (PEI-1 (us) [PRI-2 (us) [PEI-3 (us)
(us) (M=) Burst
0 833739.0 B2. T 11 1 1545.0 - -
1 138018, 0 BE.0 11 1 1296.10 - -
2 353092, 0 95. 3 11 3 1801.0 13950 1412.0
3 E&2E9. 0 9.3 11 2 10910 1060. 0 -
4 808780, 0 59.3 11 1 1206.0 - -
5 1084158, 0 52.9 11 1 1833.0 - -
6 331864.0 BT.B 11 1 1815.0 - -
7 EE3431.0 95, 4 11 3 15300 1798.0 1120.0
8 7733400 4.7 11 1 10870 - -
9 80856, 0 849 11 3 19830 1015.0 18020
10 303240.0 86.3 11 3 1965. 0 1761.0 1377.0
i1 BZETE3. 0 §4.0 11 3 1867.0 14560 1965. 0
12 745429, 0 91.1 11 3 1769.0 1817.0 1631.0
Type 5 Radar Waveform_14
Burst Pulse Cllli:rp Humber of
Burst ID 0ffzet Tidth (us) Tidth Pulzes per |[PRI-1 (us) |PRI-2 (us) [PRI-3 (us)
{us) {WHz) Burst
0 46277.0 60,8 14 1 1256. 0 - -
1 240004, 0 54.1 14 1 1237.0 - -
z 432804, 0 9.7 14 2 1933.0 1005. 0 -
3 525594, 0 92.0 14 3 1143.0 1257.0 1200.0
4 2R4Z2. 1) 52.4 14 1 1003, 0 - -
5 215720, 0 677 14 2 1309. 0 14840 -
6 408795, 0 7.7 14 2 1480. 0 1885, 0 -
T 501088, 0 91.0 14 3 1733.0 1057.0 1765.0
8 79302, 0 95. 7 14 3 14490 1685, 0 1938.0
9 191838.0 2.5 14 2 1683. 0 1469. 0 -
10 385304. 0 2.4 14 2 1439.0 1245. 00 -
11 E7TER24. 0 89,7 14 3 1575, 0 1770 1386. 0
12 FI0875.0 5.1 14 2 1961.0 1834. 0 -
13 167980, 0 82.7 14 2 16220 16560 -
14 360629, 0 85.9 14 3 1384, 0 1793.0 1395. 0
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Type 5 Radar Waveform_15
Burst Pulse l:l.li:rp Humber of
Bur=t ID Dff=et ¥idih (as) ¥idth Fulses per |[FRI-1 (ux) |FPRI-Z (nx) [FRT-3 (us)
ns T Burst
1] BE43591.0 G6. 8 14 z 1364.0 1994.0 -
1 T46TE0. 0 97,6 14 3 1719.0 11a60.0 1367.0
2 1439540 92,4 14 3 1519.0 1899, 0 1134.0
3 F3E3ET.0 65.5 14 1 1123.0 - -
4 B31514.0 B3.5 14 1 1973.0 - -
b TZ4175.0 72.3 14 z 1133.0 1810.0 -
6 120334.0 B7.3 14 z 1941.0 1659, 0 -
[ F127E8.0 4.0 14 3 1972.0 1743.0 1733.0
8 BOG1ES. 0 60. 2 14 1 1209.0 - -
9 FO0EEE. O gl.6 14 z 1074, 0 1655, 0 -
10 BEREE. 0 5.6 14 2 1aa0.0 1635.0 -
11 Z89325.0 8.7 14 z 1626.0 1604.0 -
12 483104.0 752 14 z 1435.0 1739.0 -
13 G76441.0 728 14 z 1549.0 1229.0 -
14 TEGL6. 0 79.0 14 Z 1409. 0 1473.0 -
Type 5 Radar Waveform_16
Burst Fulse [:]_ﬁrp Humber of
Burst ID |0ffset ¥idth (us) ridth Fulses per |PRI-1 (us)} |PEI-Z (us) [FEI-3 (us)
{us) (WHz) Burst
0 396120 7.7 7 2 1522.0 1306. 0 -
1 G31007.0 66 4 7 1 1182.0 - -
2 E0446. 0 70.5 7 2 1633.0 1203.0 -
3 TIEEE. 0 60. 9 7 1 1326.0 - -
4 364293, 0 b4, 6 7 1 1690.0 - -
5 6B3958. 0 700 7 2 1731.0 1727.0 -
6 940845, 0 g6, 5 7 3 1566. 0 1910.0 1337.0
[ 3TEYI.0 65. 4 7 1 1477.0 - -
8 FZTESE.0 945 7 3 1486.0 1374.0 1787.0
9 G1593596. 0 5.1 7 1 1160.0 - -
Type 5 Radar Waveform_17
Burst Pulse l:]_lirp Humber of
Burst ID 0ffset ¥idth (us) Tidth Pulzes per |PEI-1 (us) ([PRI-2 (us) |PERI-3 (us)
(us) (WHz) Burst
1] 454553, 0 B2. 8 19 1 1223.0 - -
1 10z3.0 86,3 19 3 1083.0 13z0.0 1696.0
2 145676, 0 G7.0 19 z 1743.0 1347.0 -
3 290514.0 826 19 z 1504.0 16990 -
4 435227.0 4.5 12 z 1515.0 1vz53.0 -
b BE0173.0 .7 19 2 1378.0 16430 -
] 127671.0 54.3 19 3 1708.0 18R1.0 1216.0
T 2TEHEE. 0 T0.2 19 2 1386.0 1208.0 -
i) 417643.0 71.9 19 z 1901.0 1137.0 -
9 BEZIET. 0 78.5 19 z 1424.0 1601.0 -
10 110266. 0 67.2 19 z 1214.0 1063, 0 -
11 Z64116.0 926 19 3 1986, 0 1307.0 16456.0
12 3994220 T0.8 19 z 1476.0 1990.0 -
13 B445861. 0 4.5 19 z 1147.0 1488.0 -
14 92365, 0 63, 7 19 z 1403.0 1282.0 -
15 236435.0 93. 6 19 3 1127.0 1913.0 1654.0
16 3616540 a0, 1 19 2 1457.0 1927.0 -
17 BZ73E1.0 69, 4 19 2 1149.0 1083, 0 -
18 74705, 0 60, 4 19 1 1190.0 - -
19 2186658, 0 8. 8 19 3 1314.0 1440.0 1392.0
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Type 5 Radar Waveform_18
Burst Pulse l:l.lirp Humber of
Bur=t ID Dff=et ¥idih (as) ¥idth Pulses per [PRT-1 (ux) [PRT-2 (ux) [PRI-3 (us)
us T Burst
o 352654, 0 g9. 1 19 3 1704, 0 11z9.0 1263.0
1 B363E5. 0 B2.5 19 1 1765, 0 - -
2 BaT1S.0 63,2 19 z 1195.0 1005, 0 -
3 212086, 0 66 7 19 z 1795, 0 1312.0 -
4 365535, 0 B1.7 19 1 1290, 0 - -
b B18525.0 E5.9 19 1 1133.0 - -
6 40565 0 59,1 19 z 1ao0. o 1992.0 -
i 193724.0 64. 1 19 1 1671.0 - -
8 346120.0 7ol 19 z 1151.0 1174, 0 -
9 4991E5.0 65,9 19 1 1818.0 - -
10 2E081.0 g0. 4 19 z 1500. 0 1665, 0 -
11 174608, 0 g2. 1 19 z 1614.0 1126.0 -
12 326T15.0 97.9 19 3 1132.0 1035.0 1343.0
13 450432, 0 B6. 3 19 1 1695, 0 - -
14 33170 BG. T 19 1 1311.0 - -
15 155504, 0 85.5 19 3 1246.0 1526.0 1255.0
16 3059650 BO0.2 19 1 1473.0 - -
17 461560.0 B1.3 19 1 1360, 0 - -
18 611950.0 g5.8 19 3 1453.0 1274.0 1431.0
Type 5 Radar Waveform_19
Bur=t Pulse C]llirp Nomber of
Burst ID  |0ffset ¥idth (=) '(;]ll[tl)l guls:s per |PRI-1 {us) |PRI-2 (us) (PRI-3 (us)
us z ur s
1] 237365.0 E1.8 9 1 1673.0 - -
1 BO0Z17.0 1.4 kel 3 1773.0 1043.0 1730.0
2 760544, 0 5. 4 9 1 1453, 0 - -
3 1029685, 0 B3.3 9 1 1920.0 - -
4 204370.0 94.3 9 3 1037.0 1555, 0 1474.0
b 469066, 0 G1.8 9 1 1520.0 - -
6 TIZEES. 0 7a. 1 kel z 1405. 0 10z56.0 -
i 994444 .0 95, 7 9 3 16158.0 1404, 0 1823.0
8 171935.0 6.1 kel 3 13658.0 1114.0 1423.0
9 430272.0 92,3 9 3 1663, 0 107E. 0 1893. 0
10 FO0SES. 0 61.0 9 1 1168.0 - -
Type 5 Radar Waveform_20
Burst Pulse C]_lirp Huomber of
Burst ID Dffset ¥idih (as) ¥idth Pulses per [PRTI-1 {us) |[PRT—2 {us) |[PEI-3 (us)
us k4 Burst
[1] BEALGT. O g9, 9 15 3 1071.0 12a1.0 1300.0
1 G063, 0 67.1 18 z 1168.0 18050 -
2 233646.0 55,0 18 1 1514.0 - -
3 366330.0 B7. 6 18 1 1721.0 - -
4 B37791.0 T0.1 18 z 1516.0 1723.0 -
b BZ029.0 50. 3 18 1 1382.0 - -
] 214521.0 6. 7 15 z 1303.0 1096, 0 -
7 367EE4.0 B0, 3 18 1 1599, 0 - -
8 B19300. 0 a0. g 18 2 1045.0 18610 -
] 43047.0 63, 6 18 z 1665, 0 1928.0 -
10 198879.0 G0. 5 18 1 1832.0 - -
11 3480850 701 18 2 1279.0 18840 -
12 4991659, 0 9z 2 15 3 1383.0 1861.0 1681.0
13 24374.0 56, 0 18 1 1334.0 - -
14 176365, 0 93,2 18 3 1493.0 1663.0 1236.0
15 3ZE045.0 85.2 18 3 1329.0 1980.0 1245.0
16 480627.0 4.8 18 3 1047.0 1826.0 1475.0
17 BE43. 0 64 4 15 1 1695, 0 - -
18 157903, 0 67, T 15 z 1451.0 1569, 0 —
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Type 5 Radar Waveform_21

Bur=t False C]_iirp Homber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{ns) (=) Burst
0 294631, 0 83.3 20 2 1673.0 1836.0 -
1 439283, 0 93.4 =0 3 1053, 0 1167.0 1215.0
2 ESE220. 0 8.7 20 2 1033. 0 1143.0 -
3 131860. 0 83. 7 20 3 1445, 0 1633.0 1545, 0
4 2TTETZ.0 55.5 20 1 1653.0 - -
5 420403, 0 95.5 =0 3 1356. 0 18390 1771.0
6 EEE393. 0 30.7 20 2 16820 1639.0 -
T 114288, 0 99.3 20 3 1021.0 1191.0 1234.0
8 268063, 0 73.9 20 2 1807.0 1330.0 -
9 405000. 0 B4 3 =0 1 14550 - -
10 B4B362. 0 A 20 2 17610 1116.0 -
1 67940 802 20 1 14270 - -
12 241397.0 3.0 20 2 1644, 0 1293.0 -
13 386397.0 71.9 ] 2 11540 1381.0 -
14 E31076.0 67.0 =0 2 1609, 0 1205. 0 -
15 T8708.0 6.1 20 2 1361.0 16070 -
16 224183, 0 53. 2 20 1 1165.0 - -
17 367841.0 7.0 20 2 1726.0 1997.0 -
18 E11797.0 90.3 =0 3 12640 1976.0 1261.0
19 BOGT3. D B6.3 20 3 15893, 0 1660. 0 1369.0
Type 5 Radar Waveform_22
Burst Palec Chirp Number of
Bur=t ID Dff=ct ¥idth (us) ¥idth Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
{ns) (WHz) Burst
0 2281620 B4 17 1 1447.0 - -
1 388652, 0 B6. 8 17 2 1263, 0 1741.0 -
2 B4B7ET. 0 99.9 17 3 1042, 0 1040.0 1871.0
3 47555, 0 0.5 17 2 1513.0 12890 -
4 208515.0 67.1 17 2 1675.0 12300 -
5 365723, 0 91.3 17 3 1401.0 1630.0 1931.0
6 E30640. 0 7.2 17 2 18620 1239.0 -
T 25089, 0 £6.2 17 1 19250 - -
8 185472, 0 97.3 17 3 1855, 0 1072.0 1837.0
9 348074. 0 96. 1 17 3 1705. 0 1221.0 1706.0
10 E11167.0 6T 17 2 1241.0 1405, 0 -
i1 5164.0 83.4 17 3 1712.0 1713.0 1463.0
12 169144, 0 81.3 17 2 1657.0 1426.10 -
13 330026. 0 8.3 17 2 1853. 0 1305, 0 -
14 491873.0 £3.9 17 1 1911.0 - -
15 EEZESZ. 0 B7.7 17 2 12560 1140.0 -
16 148668 0 51.1 17 1 14870 - -
17 308333 0 83.5 17 3 1308. 0 1054.0 16960
Type 5 Radar Waveform_23
Burst Pulse C]llirp Homber of
Burst ID  |0ffset ¥idih (as) vidith Pulses per (PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
{ns) {mHz) Burst
o 943902 0 95,6 I3 3 17650 115890 105E. 0
1 1zE9041 0 |62.2 5 1 1130.0 - -
2 268401.0 89.4 5 3 1144.0 1657.0 1082, 0
3 E53003. 0 E1.1 I3 1 12120 - -
4 903342 0 94.8 5 3 1809, 0 14340 1266. 0
5 12254230 [95.6 5 3 1991.0 1363.0 1515.0
6 220085, 0 E7.1 I3 1 1840, 0 - -
T B43162.0 53.3 5 1 13220 - -
8 564015, 0 57.6 5 3 1745, 0 1763, 0 1201. 0
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Type 5 Radar Waveform_24
Bur=t False C]_iirp Homber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{ns) (WHz) Burst
1] 519976, 0 98.3 11 3 1647.0 1610.0 1425.0
1 124531.0 751 11 z 1816.0 1332.0 -
2 347601.0 g0.0 11 z 1612.0 1912.0 -
3 BEH9E3. 0 g6.0 11 3 1796, 0 1080.0 1845.0
4 TEREZE. 0 5. 1 11 1 103z.0 - -
b arzz0.0 B4.4 11 1 1823.0 - -
] F20262.0 781 11 z 1051.0 1804.0 -
7 B44235.0 61.3 11 1 1612.0 - -
8 TEE04T. 0 66 4 11 1 1182.0 - -
9 BRZS. 0 936 11 3 1030.0 1166.0 1480.0
10 293274.0 5. 2 11 1 1276.0 - -
11 B164591.0 66.5 11 1 1897.0 - -
12 739096, 0 67.2 11 2 1724.0 1182.0 -
Type 5 Radar Waveform_25
Burst Pul=e Cl_li:rp Humber of
Burst ID 0ffzet Tidth (us) Ti1dth Pulses per |[PRI-1 (us) [PEI-2 {(us) [PRI-3 (us)
{us) (WHz)} Burst
1] 32166.0 74.2 16 z 1644.0 1111.0 -
1 203045.0 64. 4 16 1 18490 - -
2 3T4106.0 51.9 16 1 1100.0 - -
3 B43T46.0 7r.g 16 b4 10z0.0 1761.0 -
4 11156.0 78.2 16 2 1908.0 12220 -
b 181239.0 90. 4 16 3 1373.0 1384.0 1851.0
6 352447.0 7.0 16 2 1163.0 1184.0 -
[ BZ1428.0 94,7 16 3 1202.0 1685, 0 1738.0
8 G94200.0 62,9 16 1 1826.0 - -
9 160390, 0 99. 4 16 3 17540 10190 1245.0
10 331709.0 G4.9 16 1 1709.0 - -
11 BO1T16. O a7 16 2 1310.0 1489.0 -
12 GTEZ16.0 g0.5 16 2 1788.0 1036. 0 -
13 139670.0 8.0 16 b4 1393.0 1919.0 -
14 309774.0 96,9 16 3 1243.0 1231.0 1271.0
15 431773.0 BB. 2 16 1 1247.0 - -
16 GE14E2. 0 [ 16 2 1228.0 1333.0 -
Type 5 Radar Waveform_26
Burst Palse Chirp Fumber of
Bur=t ID Dff=ct ¥idth (us) ¥idth Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
us z Burst
1] 183927.0 54.3 a 1 1176.0 - -
1 445110.0 63. 4 a 1 1443.0 - -
2 Fl2332.0 55,8 a 1 1453.0 - -
3 976103.0 B3.7 a 1 1966. 0 - -
4 151104. 0 730 a z 1934.0 1122.0 -
b 414270.0 91.2 a 3 1693.0 1617.0 1827.0
] B76540.0 B7.3 a z 1944.0 10z9.0 -
7 944237, 0 61.0 a 1 1183.0 - -
8 118619.0 65, 6 a z 1204.0 1782.0 -
9 352639.0 759 a 2 110z.0 1417.0 -
10 G4TZ26.0 B3.1 a 1 1473.0 - -
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Type 5 Radar Waveform_27
Bur=t False C]_iirp Homber of
Bur=t ID Dff=ct ¥idth (us) ¥idth Pulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
{ns) (WHz} Burst
1] 7141581.0 67.0 12 z 1660. 0 1940.0 -
1 B7BZ21.0 926 12 3 1272.0 1659.0 1199.0
2 274554, 0 7d. 1 12 z 1921.0 1749.0 -
3 452925, 0 Bz.9 12 1 1224.0 - -
4 G3E535. 0 G7.0 1z z 1803. 0 1570.0 -
b 42092.0 7.3 1z z 1456.0 1628.0 -
] 2458835.0 g8.0 12 3 1045.0 1957.0 1336.0
T 4562420 75.0 12 2 1946. 0 1366.0 -
i) BEZTTE. 0 99,3 12 3 1789.0 1183.0 1062, 0
9 16RET. 0 66, 8 12 z 2000.0 1590, 0 -
10 ZEZATTE.0 67.3 12 z 1187.0 1641.0 -
11 431020.0 66. 8 12 2 14220 1324.0 -
12 538386, 0 79.4 12 2 107,10 1470.0 -
13 434240 9z.9 1z 3 1935, 0 1117.0 1688, 0
Type 5 Radar Waveform_28
Burst Fulse C]llirp Huomber of
Burst ID (0ffset ¥idth (us) vidth Pulses per |PRI-1 (us) |[PEI-2Z (us) [FRI-3 (us)
{nx) (WHz) Burst
1] 347012.0 85.3 |3 3 10%5. 0 1867.0 1725.0
1 T10893. 0 e 7 |3 z 1&67.0 1081.0 -
2 1074543, 0 66.0 5 1 1606, 0 - -
3 1437616, 0 BB, & g 1 1955, 0 - -
4 3025E5.0 776 g z 1923.0 1701.0 -
5 GEREES. 0 765 |3 z 1444.0 1294.0 -
] 1028251, 0 61.3 5 z 1z207.0 1126.0 -
i 1392882, 0 56, 1 5 1 1934.0 - -

91 of 238




"““.““"‘"‘\;‘A"‘”’
m I‘ Report No.: R2551037020-U204

Type 5 Radar Waveform_29

Burst Pulse C]llirp Homber of
Burst ID foiet ¥idih (as) '(;]ll[tl)l guls:s per |PRI-1 {us) |PRI-2 (us) (PRI-3 (us)
ns T nrs
0 206085, 0 94.4 7 3 1468, 0 1027.0 1647.0
1 495746, 0 89.3 7 3 1812.0 1641.0 16460
2 786862, 0 94.9 7 3 2000. 0 1607.0 1086. 0
3 10784410 [B7.8 T 1 1616.0 - -
4 1707780 63.5 7 1 1083. 0 - -
5 461310.0 5l.2 7 1 17150 - -
[ TE1085. 0 3.3 7 2 126400 1511.0 -
T 1039266, 0 (84,6 T 3 1662, 0 1895, 0 1967.0
8 134706, 0 66.8 7 2 1637.0 1819.0 -
9 4254510 596 7 1 1586, 0 - -
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Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 0 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 96.7%
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Report No.: R2551037020-U204

Type 6 Radar Waveform_0

e |° ! 2 3 ‘

1] RE39 BB BESY B354 bEd1
L] BE44 B&T1 B447 5455 5476
10 5494 E475 B3TR 54595 BZT3
15 BETE B365 B445 BE43 B25Z
20 5371 B455 5471 b429 a717
2h B&E0 BEZE BE31 5540 BEE1
30 5439 BZ283 B437 5315 5333
35 BERD E3v4 B&z20 &700 B347
40 BE09 E&10 BERT B312 Bh2h
45 EE19 E&R1 EE14 BBhE Bh43
&0 REZ3 Bz2av EE15 B46 7 5505
L R372 B325 B3&T BE3E &T1Z
60 BEES sl | B311 BB1Z b4
65 5451 ERES ER45 el bE49
FiLll BES3 ER3R B454 bd47 5351
fiLn R327 ERZ1 B254 b465 B2T1
&0 5439 =) | BEZ2 BE3T 5305
85 R&T0 E478 BES1 b4b5 B457
a0 5540 B283 5331 BT2E B37h
95 5470 BEES B27T hEEE 5407

Type 6 Radar Waveform_1

LG o 1 2 3 ‘

1] 5419 5385 B&z0 B5z2h 5356
L] BE36 BE93 ERZZ BE51 BE53
10 B425 E2GT E420 B254 BE53
15 B493 B4RZ EE91 G474 Y
20 BE3T E412 EE15 BE50 5451
25 BETE L% B2E6 BEo5 BEZ2E
30 BE4T B304 EE33 B455 B3Ta
35 BE13 5711 E495 5500 B43
40 B353 ERO5 BERZ BE19 5445
45 BE0G EZ2ES B327 BEST 5342
50 B324 B345 BE0T BE6T B3RE
L BEED B3RS BES1 BE03 5402
60 BE00 ERG5 ET09 5455 5400
65 BEOT E303 B435 5355 5721
70 BEGG BE35 5313 5415 5350
[iLn BiE54 B&Gd 5475 BB35E6 5320
80 5435 E435 E411 5455 BES1
85 5459 ERAd BE0Z LB BET1
a0 B339 EZ274 5310 B706 BETS
95 5440 BZ2&5 B37T6 BEET B389
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Report No.: R2551037020-U204

Type 6 Radar Waveform_2

et @ |° 1 2 3 ‘

1] BET4 ERO4 ERES BE56 5703
L BE25 E515 ERGY 17 E415
10 5356 ER31 B4l 5413 5320
15 5554 BE&z0 EEEE BE36 BEEEG
20 52890 E3553 EE10 BEE3 B339
25 B427 BEREZ B370 bzh4 BE70
30 BE36 E361 B2T3 5264 EERTT
35 BERZ Edz4 Bz9z BER3 5337
40 BEST E301 BR35 5317 BE16
45 Bzg0 ERES B34z2 5355 5704
50 bz495 EROO B399 EE9G 5431
55 BZ96 ET11 EE45 5403 B47T
60 B335 ERGT ER4E ERZT ER3E
65 BE01 B455 B549 ER43 ER13
il BT05 B&TS B4z 5R40 5394
[ 5309 E470 B33z B4E6 5313
80 5555 ERTS EEa9 bZ85 5336
856 BE06 B401 b452 B281 BE521
a0 B45T E435 B432 5286 B3Z27
a5 5441 BE51Z BE45 5331 5391

Type 6 Radar Waveform_3

et @ | 1 2 3 ‘

1] 5357 B3555 B49z BZ75 B445
5 BET0 E540 BETZ B405 B719
10 BEES B3Z0 EEaY B511 5341
15 BZET LY BEES BE51 5430
20 BZ95 EZ9Y E391 BE36 BE05
25 BZ79 E&ES E474 52858 BT1Z
30 BEzZ B3505 B455 Bd11 5397
35 B554 ER1R BE&0 5425 5344
40 BE36 Rd51 B574 BdE0 BE13
45 B554 ERES B425 Bd43 EETE
50 5454 ER49 BETS E4E0 B407
L 5314 E&15 Bdil EEEG B263
60 BEST Bd5d B2hY B490 5359
65 5361 E447 B291 b452 5345
Ll 5500 B35z B457 BE35 53559
5 5370 L] BE35 BEL0 B37E
80 5437 BdiG5 BE95 5351 5333
856 5423 B504 B34z BE1Z B378
a0 B335 ESLY E501 EETI 5364
a5 B395 E544 E495 5296 EE44

95 of 238




Report No.: R2551037020-U204

Type 6 Radar Waveform_4

el o 1 2 3 s

0 B512 EEaT B425 B436 Bz90
5 B354 EESE R272 ERSS 5451
10 EROE EEQ4 BG40 ET06 E362
15 E3EE 530z E286 BEE20 BETZ
20 B554 B453 B332 ERa1 BE09
2h 5453 5703 B395 EETS B3zz
30 B37E 5411 R266 EE06 E560
35 ERSE B355 E4E5 BES1 B252
40 E37E EEG4 E31Z ET00 E510
45 B513 5449 EROS B404 5351
50 B42h B3TT ERO1L B456 EEgZ
bb B544 ER2Z B355 EE16 £419
60 B42 B435 BBEG B254 5393
65 E407 ET22 ER13 EEEE B398
il BERE BE24 E270 BT13 B346
5 5Y02 EE04 ET10 BEZ1 B415
80 5720 5333 F414 5330 BE15
8b B304 BERY F475 5303 53158
90 E¥1Z2 EE1G 291 EETE B403
a5 E2EE E407 E4ES BRG] Ez80

Type 6 Radar Waveform_5

et |° 1 2 3 ‘

1] 5392 B351 B354 BRaT ER10
L B3T6 ERST 5347 B256 BE5G
10 5430 R470 G551 B426 5383
15 B4473 E420 5359 BET4 BERZ
20 ER3Z E2T3 BEE0 EREZ B351
25 EEGR ERaD 5304 5356 B415
30 5300 EEaT 5345 B337 E415
35 5447 R2R2 52R4 E551 BEga
40 B547 R260 5455 EE07 b445
45 ER91 E452 BE52 B546 5301
50 EEG3 EERZ ERSE E435 E409
L 5352 B4 75 BE45 BY13 B3390
60 BEZ26 B47F 5455 B339 BE95
65 BET1 EEGR4 B357 BzgT B4635
Ll BZ63 ETOF 5370 EEgZ &Y00
5 BE51 E473 BZ2RG BEST B399
80 B394 EE1D EET4 B3ZT B335
85 BEO1 F435 G5 B272 B455
a0 5336 E4B5 5340 BEZ3 ER1G
a5 5475 BE05 5437 5315 BEE9
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Report No.: R2551037020-U204

Type 6 Radar Waveform_6

I | 1 2 3 .

1] EGAT E&00 E300 BZ283 B3RZ
5 B415 BE09 B422 B3z B457
10 £361 BZES BTz22 BEZ1 5404
15 E4354 BEEG 5395 a719 5651
20 ETO0 BE95 5311 BETZ AERE
2h EBO4 B3Z27 B405 53580 B460
30 BZ256 B&Rd BEE1 BRG6 BE13
35 ERZS B313 EEZ3 EROS BERZ
40 BEGZE EZER BEES BE0S 5701
45 B3v4 £409 BET4 EEZ0 BZ2E0
50 ER33 5254 BE03 BE36 5383
L1 B453 5430 5261 Bh3Z B264
60 Bz2va B2TT 5330 5805 B352
65 EEl5 B&zZ0 B493 aRaT BERT
70 B266 5326 BE93 B3T3 B314
5 B&TE 5345 B375 &T710 B477
80 BEZ74 E4RE EEED BES3 BEST
85 B34 BE5E 5440 £495 B350
90 EE11 5323 BZES BES5 BE05
95 B452 BE61 5335 B3E5 AE10

Type 6 Radar Waveform_7

TG o 1 ? 3 :

1] 5330 5364 5711 bd44 BETE
L EEET 5534 E497 5455 A5
10 R282 BEZ3 B255 5341 A4=h
15 ERZZ B&S3 E495 BZg9 B8
20 E&11 BZRZ2 B256 BREG BE35
25 B35S EE30 EE1Z B424 BROZ
30 BEED 5301 B263 5433 BETE
35 B404 B416 BEE2 BETE B4i5d
40 E435 B&01 B3T3 bS5 hE51
45 5385 B2g2 B4i51 5313 B323
&0 E431 5430 B&64 5355 5454
L B&TE Béd1 B354 A451 h351
60 ET10 5405 B447 B367 BEZRG
65 B354 B3Z28 BTIT BEEE BEZ3
f0 B4z28 5382 EE44 £454 BETD
75 B3v6 BE35 BEE2 BETH 5314
&0 Ez51 5455 EEZE b469 B3TE
&5 ET0O0 5321 5380 alata bd51
an E478 B2TT E405 5353 5311
95 E250 B&3T EEOS BT16 B3z4
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Report No.: R2551037020-U204

Type 6 Radar Waveform_8

e |° 1 2 3 :

1] BESE B&03 BE4T BE05 b414
L] REO9 EEES BETZ bE45 b6
10 BE01 B3z B3z28 5439 B4
15 R&10 B335 B712 G450 BE19
20 5455 BG5S BZTS £E01 5326
25 BEE3 BE36 BE16 BE41 BE39
30 BEES E418 EE1Z2 BZE3 5342
35 BEDZ EEST £340 B303 ER15
40 BE13 e LS50 5365 B366
45 BESE B30T BE0S BT05 B474
50 RZ52 B354 B335 BE45 BES1
L BE3T B&EOT BEES BE36 BZ2T4
60 5540 E&15 BEER BE3Y G714
65 BZE0 B257 B4 75 B4ET BE2H
FiLll BE35 B&G1 BE15 bd24 BETH
fiis R255 BES95 EE45 B4GG B521
&0 BEET E444 5325 Beh T 5851
85 5700 E345 5271 BEE3 B8
a0 5410 B455 EE34 5831 B35Z
95 BE43 Bgz2 BETT gE0T 5345

Type 6 Radar Waveform_9

el | 1 2 : ‘

1] 5365 Bdid BRS3 5281 BE34
5 B&41 B451 BE47 5356 Bz6h
10 BE32 BETE B3Y0 B457 BE9E
15 ET04 B252 EGE2 BE2T BR2T
20 B&09 B36T E474 BE5Y BE3Z2
25 B36d 5342 E4592 BE53 BEZE
30 Béd 5451 B453 5453 5501
35 BE1T B&01 B477 B3T3 bEgz
40 BE39 B340 B445 BEOT B3z2
45 E4TE BERS B30T 5251 BEE3
50 BES0 BdE6 ER4Z B8z 5356
L B&E2 BEES B247 5354 G
60 BEES B317 B265 BhE4 Ba04
65 5471 EE14 ERZS 5280 B2T3
Fill E47T0 EE04 E4GT BE30 B263
fiLs 5470 B420 E455 5465 BE03
80 BE93 B265 5391 553G BG4
g5 B354 B3z E430 5371 BT06
a0 5432 B350 E&40 5351 B394
95 5365 BE3T BZ285 £495 5390
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_10

Lo G ! 2 3 ‘

0 BEZ0 E7O3 EE14 B4RZ B47E
L st REO3G BTZE 5495 BdGE
10 5463 B411 5364 5455 RE59
15 5432 R332 E327 5394 ER35
20 BE93 BG4 7 5364 B4 7 5430
25 5454 ERGT 5446 EEZE BZE0
30 5414 R45Z2 5374 5435 B271
35 BRE3 RZ99 B37a BZ60 G415
40 5553 BAG4 BEZ1 5371 &7O7
45 5531 ERRS 5375 5362 5437
50 5433 RERZ 5306 5410 BZBE
Lo 5721 ER45 B 1 BE95 5705
60 5354 B263 BRG4 B513 5540
65 5303 R405 5331 5254 EETS
70 5560 B4R6 EEOZ B256 BE13
75 5401 5710 5702 G724 B2az2
80 EE11 EE90 B4&0 5391 5330
85 5544 b4y BETT 5333 BETE
90 BE6Y 5334 5316 5314 5392
a5 BERT B3T3 5402 5347 5265

Type 6 Radar Waveform_11

P | 1 2 3 ‘

1] 5400 B45T 54E5 EE1& BE96
5 5347 5425 B3z2 BEER BEES
10 B2aT 5261 ER49 BE0% 5302
15 BE19 B335 B3TZ st ER4G
20 5354 RGSG 5445 5420 5365
25 5433 5205 EERD BEED B389
30 5439 ERG9 EE20 B455 BEG2
35 5320 BG47 5421 g329 5392
40 B26G R256 5303 5300 BEG7
45 BE14 EE16 BE2T 5313 BiEEY
50 5333 RZ66 GE04 BZRT 5443
Lo B5TE BA39 5450 E497 5362
60 5719 BR3T BAGE B&54 5290
65 B462 5479 EE13 BEGTE B&09
[l EE01 E¥z20 EBSZ B41Z 5454
[ G415 ha7l 5405 5231 5352
80 5457 B33V 56805 5456 BET4
85 5555 5204 5319 EEOT B&T1
90 G520 5257 5451 g2oz 5405
95 5340 5380 G674 Bdi1 5397
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_12

e |° 1 2 3 :

1] BERS BT06 5351 BETT BB3G
5 B359 B4R0 B397 BZE3 B401
10 ET03 BE1E ERSO BZE9 ER30
15 B3890 BZT1 E44] g3z0 £405
20 EER4 5453 ERZS £440 5393
2h BZEG R285 E4595 e bbad
30 5431 R259 B398 &vav b364
35 B3Z6 5451 E443 BhT4 5340
40 B472 BEES EEZ6 5305 BEOT
45 BEET BEST B&T4 Bh14 BE6d
&0 E360 B4734 E4EZ B4Z7 BETE
&b BE34 BEze B354 Bze8 B455
&0 5317 B466 EE05 b2h2 ot
65 5411 5345 E471 b412 BBT3
70 5325 R&G2 E261 5435 5374
FiLs B343 R3Z27 B363 B26d B447
80 B256 BEZ3 BE3T B6Gd BETE
856 BE36 BEGT E355 EREE B335
90 BEgg BEST BE51 5345 B2&7
95 £455 BE10 EE81 EE1G B285

Type 6 Radar Waveform_13

e |° 1 2 3 :

0 B335 B470 R3Z27 R385 BZE3
L B431 B37E B472 Bd16 &T05
10 BEEd B304 BE31 BE36T BRE1
15 B475 5395 BE44 B365 BROT
20 B465 BE18 BEGT BERZD B366
25 ERZ2 B&12 BE04 53530 BBZG
30 B473 BEES B353 bd447 5516
35 B45T B3G5 BEES Brld 5349
40 BZ264 BE45 BEER BEOT Bza1
45 B302 BE3E BE4T E3505 BE36
&0 EE34 5240 5455 EB4] BZE0
&b EEZ3 BTz22 BE33 5496 5439
60 B&10 5452 BT06 h295 5434
65 BETS 5314 5360 BREG B26T
70 BESE BESE 5411 B333 B31Z2
75 BG4S E344 B460 ER4Z BEST
80 gaz2 BE54 BEET BEY2 BE30
85 5453 £453 R2o2 E310 5351
a0 B3R2 5321 REZ2 53530 B&T1
a5 B427 BE6S BEEE BET4 G280
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_14

Lol G [ 1 2 3 ‘

0 BRI3 BY0g BZE3 BEZ4 BE00
L B473 B3a7 EE47 BEETY 5437
10 R4S EEEG BETZ EE&Z BETZ
15 R459 B4Z25 BE4T 5410 5314
20 LS BE05 BE15 B339 B5E61
25 R332 b454 BEE2 EE1Z B539
30 E310 Bz80 B307 BROY 5255
35 R&0T BEOZ BE435 5354 5260
40 E545 L X2 Bz99 B4iE5 BEET
415 E385 BES3 BEET BEES 5319
50 Eriz EE36 B530 B451 Bd45T
L1 E435 ER3T EzEQ 5315 5313
60 bZgd B551 BE05 B35Y BE19
65 ER15 53509 B490 B387 B533
1o B398 5300 B2z 5251 BEE9
Th ER15 E326 E5T1 EEYO B3Z23
&0 B3VE 5355 BE51 EETE 5417
85 ER20 E575 b415 53543 5720
a0 E4149 5355 B2h5 BRa5 BZE6
a5 E347 BEZE EEEG EE44 BETT

Type 6 Radar Waveform_15

et @ |° 1 2 3 ‘

1] B3T3 E473 BET4 BE3E 5345
L B512 B3z2 BE2Z G545 BEd4
10 5399 F454 5713 5252 50893
15 EEET EREE 5275 E455 ER0&
20 5451 E379 5443 E510 B312
25 BTG B413 5535 EEGS BE96
30 EEE4 ERZS BZET 5402 5447
35 BE0Z BE45 B3TE 5403 5665
40 5320 B343 5453 B2 B2ar
45 EE07 LTI BZVE BE43 B455
&0 BE70 ERGY 5719 Bz74 B314
L BEZ3 E394 BE09 5254 B337
60 BER4E B43Y BEEG BREE 5335
65 B255 BERZG BEST ERZE 5805
Ll Bz86 BE3135 5561 B363 52561
[ BEZ5 EgEY 5445 EEE3 EETQ
80 EE40 EETS BEGZ B475 Bzhe
85 EEES EZ95 B396 5328 EES4
a0 Bdil Rzaz 5450 BZ60 5364
a5 B551 447 Bded B426 BE53
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_16

et G ° 1 2 3 4

1] BR31 ET1Z2 5510 5371 BEGZ
L EEE4 F344 BEOT B335 B473
10 5703 ET15 5274 B47T BEld
15 B545 EE52 5251 5403 BE35
20 B39z R445 457 EE99 bz255
25 ERG4 E362 B253 B2 BE33
30 EEE E417 EEZ0 EE91 BE3ZR
35 5310 Bd5T B5T4 B430 BREG
40 B5.34 B425 5471 5439 B293
45 5701 E420 GER4 EES6 5343
50 ER44 ERGD B535 BEETZ B26G
55 B336 B345 BE39 5331 EZ2ER
60 E42F EE0Z B356 Bd54 BE05
65 5R34 E455 5429 B3z0 BERE0
il 5359 B3l 5510 BY1Y BE55
fiLs BRaT 434 GT05 B354 &Y00
80 B3 E360 BE07 EETE B30z
85 E473 EETE B513 EzE1 EEdd
a0 BE23 274 G704 B3TT 5351
a5 5261 B4 75 5405 B311 ER0&

Type 6 Radar Waveform_17

e ° 1 2 3 *

1] 5311 5475 ER44 ER3Z B407
L EEQ5 E2E0 E2OT E495 Es30
10 EE30 EROT E320 BETZ B35
15 5265 5334 5354 Bd45 E415
20 5400 BA14 5425 E5491 E3555
25 BE59 5456 5415 BEET E3560
30 B403 BERG B250 5365 EGZ20
35 E3EZ EERS ERST ERE3 E432
40 E473 ERO3 B354 EREZ E35Y
45 BER33 5470 BE3T Bz495 Eg49
50 BE0S 5325 5280 EE14 B335
Lin BRSO BR24 5302 B354 BEGZE
60 BE04 BER4 BET3 B36Z EG31
65 EEO1 BRSO E280 EEEZ E415
70 BEEQ3 BAd4 E459 B3T3 E3565
75 47T 5325 B516 BZ96 E&T1
80 BETZ BR&d 5351 EE15 ERTS
85 BE 7Y 5417 5344 b439 B263
90 BE2Z 5456 B4585 B3lg ERGT
a5 E36T E414 E704 EEES ERES
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_18

I o 1 : : ‘

1] ERES ET1E B452 BR&G ATz4
L BEZ2E3 E201 B3TZ BEED 5412
10 | B295 £361 B285 BEEG
15 E451 5457 B493 a704 5405
20 BES3 5369 5305 &706 A715
2h EE41 BETZ BEZZ &701 5402
30 R252 B&13 B4 75 BELT B3d3
35 Ed451 B&49 B3G5 Bz61 B31Z
40 E&ES B&TE E347 B354 5452
45 E450 BTzZ0 B3B3 BT02 5495
50 BETE B466 B265 BE05 BEZ24
L1 ET1Z2 B2EG B447 bd44 BETE
60 B3ET EEZ5 EE05 5703 A500
65 ERE3 BE50 BE3T B471 5346
70 £341 £419 BEES BE0G B35
75 BGT4 EZE4 B30T B460 BZRG
80 E472 E314 EZ254 ER39 B89
85 EEES BEEE BE41 BE04 B470
a0 ERO4 B495 EE12 5371 BZEh
95 B266 == 5293 B356 AB&Z

Type 6 Radar Waveform_19

T o 1 2 3 ‘

1] E346 E479 B415 BZ52 B4549
5 5402 E&al 5380 5250 G716
10 5404 ER&D 5499 G450 BETT
15 5337 E481 BE20 bd41 bd421
20 B319 B3T4 5407 B297 BETH
25 BE0& Ez00 BEZE 5260 B444
30 BERS EETO B&90 BZ2Ed BE35
35 B&30 B362 B&34 5511 BTE3
40 B&13 ERGY 5351 5351 5430
45 5328 £314 BZ280 5285 BERZ
1] BE4Z E318 BEOT B419 5371
L B&SE BEST B2E3 BE46 BRZE
60 5473 BE31 5543 5356 BRz9
65 B47E B&51 BETT BZ64 B3ET
f0 EE18 ER32 Bi545 B455 B310
[iLH EEGZ EEOS B451 BER3 BE24
80 B322 EEOS BZ54 BET4 ERGA
85 B427 B307 5435 B354 BRGE
a0 BT05 B255 B&0T B324 BEEG
95 B&Z25 ETz20 R&Z0 BTz bEE1
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Report No.: R2551037020-U204

Type 6 Radar Waveform_20

et |° 1 2 3 1

1] BE04 5718 F354 B443 5311
L Bdd4 5713 E42R B4135 Bd45
10 B335 B445 ER40 BEEE BEa5
15 B515 B3 R436 BE13 B3ZY
20 5345 5356 E274 B397 B34z2
25 BE03 BZRE EZ9d B4z BRZY
30 B333 BR47 E361 BETZ B453
35 5430 G554 F321 EREZ 53580
40 BEE1 53R2 B3T3 E410 Bdil
45 B372 BE4T B425 B5435 B36T
&0 B405 BY1T ) 1 ER1G B39
L 5460 BE17 B350 BEEY EE15
&0 B5d4 B4R 7 E439 BEREY B475
65 ER1Z 5513 ER4Z BRZZ BZ25d
70 BE21 G404 E2TD ET05 5303
il BE51 BR51 ER31 B591 b452
80 B466 5704 BEE2 BEE5 B39z
85 5251 B5SE ERED B4E59 BRES
a0 B265 B545 ETlG ER45 B354
a5 BE06 BE2E BE0Z2 BTZ3 b445

Type 6 Radar Waveform_21

Lrer i | 1 2 ’ ‘

0 B254 B452 5280 Eg04 BE31
h B456 B535 5500 ERTS BEEE
10 B266 5710 BR51 B405 BET19
15 EE13 BZ270 BE94 E330 B335
20 BE02 B259 B3T3 Brzz B285
25 52al 5706 5354 B325 BEZE
30 5454 ER45 B5SE BEES B335
35 ER44 B323 5342 E332 5401
40 EEE0 G459 5455 E3VE BEZY
45 5380 5494 5430 LG 1] B437
L BEEEZ EE1D E413 E407 ER40
L] BE3T ET04 BES3 ER4Z B270
60 5321 B495 B37T E4s0 ERTS
65 5283 5436 5313 E4ZY 5451
70 ET23 E430 B34 EgES B595
75 BE22 BE03 BEST E353 BE25
80 B452 B2T6 5435 EET4 B512
85 5350 ER4R 5453 ERZ1 BEEZ
a0 E4EF 5303 B2E0 E4E9 B35z
95 BE24 ER94 RS0 ERZ23 B2E3
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_22

Lher G ° 1 2 3 4

0 BRI ET21 5701 EZ80 B3T3
L EEZ2E EEE0 EETE Ez64 B454
10 5449 BEZ2 5500 BZ66 ER04
15 5347 B327 BETE EEzz 5300
20 B457 BER5 GEE1 BE515 b434
25 EES0 E362 BESET EE1F B441
30 E2a83 E450 B4 TE E475 BE 35
35 ERa4 ERaZ 5715 BE43 B4ZT
40 5260 E4R9 5370 BETT B455
45 5342 F324 BERG EEG6 BZ66
&0 BRE1 E41F BR4T B2RT EET3
LT BE2T EE4Z E405 EEE1 B351
60 BE11 B376 5457 EEER Br09
65 B523 F363 5352 BEZ5 B45T
il ER45 ERG2 5419 Bz70 BE20
5 B554 ERGG GR44 BE0S B450
80 ET16 EEER B304 EREE E405
85 5700 E&10 ERS0 E314 ETl4
a0 5313 BETT 5454 BEET4 B3z2
a5 5453 F454 B3T4 BEEEG E455

Type 6 Radar Waveform_23

et |° 1 ? 3 ‘

1] 5319 5456 BB3T Bd451 BR&5
L BEST ERSE E&E0 5330 E5491
10 EE0EG B255 BGE3 BE95 BZ86
15 ERGZ2 ER24 E430 ETF14 B254
20 B350 E265 E4ED BEEEG E439
25 5470 ER40 BGEd B3596 BT09
30 5406 5395 ERO3 B5Z1 BET4
35 B514 5251 E390 Bz2v0 B535
40 ERR4 5365 EROO B466 53585
45 B2R3 BE60 E449 5355 ERGY
50 E434 E200 ERZ0 BEETE EEE4
L 5425 BE05 EROL Bd447 Bz495
a0 5333 5251 ETOF B350 BTlz
65 EROT B424 B337 5325 BEZ3
il 5280 5601 B320 B425 B465
5 B2R0 5306 E4E2 5301 BT0Z2
80 E45T E340 ET03 BZ83 E4ET
85 5436 B455 ET11 BEE45 ER&0
an BR5S 5317 F333 B400 BE479
a5 BE0E 5661 B&T0 Ed71 B594
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_24

et |0 1 2 3 s

0 EhT4 B346 BET3 BE1Z 5435
5 BT02 BE07 Bz50 54593 5423
10 5340 BERZ B704 £415 5307
15 B&E0 ERE4 ER33 ERES 5431
20 BZ6Z2 BER36 B55d ER45 BE41
25 5705 E414 B265 B293 5430
30 B3T3 E295 5355 B5Z21 53595
35 b484 BEEG B439 BZ53 b645
40 B440 B354 B303 5265 B453
45 B31T BT05 5366 EROT 5445
50 5475 B310 £475 BET1 B2g8
L 5357 B37z 5315 B455 BEIT
60 EhEY B304 £410 B3a7 B39z
65 ER4d4 BE333 E370 BE35 B274
il B45Z ERGT B398 ERO4 5451
[ BZR3 B425 Bz60 5435 BE05
80 5329 ETla 5332 B505 5300
85 5356 B35T B531 B465 5RE3
90 5271 BE9G bEd4 BE55 5453
a5 ET11 EE04 BEE539 BE90 5324

Type 6 Radar Waveform_25

Tre ) |° 1 2 3 ‘

o BZEY BEREE BEOS 5295 st
L LYo ER3Z 5325 BEEEG BzhZ
10 L | 5341 Bz70 BE13 5325
15 B293 BE51 BE36 B514 BEE3
20 BG4S B504 BE5Z2R ER40 ERO3
25 E4T1 B3ar Bdrd E415 5281
30 E&90 5361 BR4T BE9z 5320
35 ER30 EEGd4 BET3 EE&0 5329
40 ER14 BT15 B405 5450 EE24
45 BEE5 B445 EEEE 5501 BZE6
&0 ERG4 BEE1 BE522 B4 7E BE55
L E554 E409 EZER BEE3 5447
1 BREZ B33T B376 e 5314
65 BEE35 B435 5332 B85 E410
o BE&ES B437 B382 5404 5405
5 E370 BiE54 B310 B399 5356
80 E419 B354 E3E1 B3T1 5492
85 E&ES E499 B401 5322 E415
a0 B534 BET1E ERaZ 5253 st
a5 ERES 53035 B57a 5352 5440
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Type 6 Radar

Waveform_26

Pt | 1 2 3 :

1] EG12 5349 5445 B362 E497
5 5318 ERR4 5400 5344 5459
10 BETT L 5311 5333 53581
15 Bi54Z EERY BA37 BEEE 5295
20 BE63 hgze BRGT 5451 5595
25 B4 T4 EROG 5423 5457 BE45
30 B647 ERTE 5321 BE21 B3RO
35 5361 5474 G543 BEAT BERT
40 Bi545 EER3 BEGS ER31 EBZE
45 BEZG ha40 5352 BET3 T
50 B411 BA35 5363 B&z24 BET1
55 B2RZ E2g2 5305 B389 EE34
60 G639 EERS B5G B263 5423
65 5366 LR 5330 BEE3 B2VT
[l 5490 R3z2Z 5291 BEG1 54B5
[ 5452 BZT4 5334 5631 5594
g0 B269 B2T6 G552 B&16 E495
85 5721 5701 5367 5714 5704
90 54506 BGG0 5391 5402 BEET
a5 5435 R415 =% Ve B544 BBZ7

Type 6 Radar Waveform_27

P 1 2 3 ‘

1] E2OZ 5533 5331 BEZ3 o
L R45T 5474 5475 BBOT BEGE
10 RE11 5d91 G449 BBZG 5370
15 R37Z B4a0 B270 EE07 BEZE
20 BGG4 5364 G604 B521 BEG60
25 g2v2 5547 5402 5702 BE32
30 EROS 5534 5316 5473 5710
35 EEO1 5712 EE04 5455 5452
40 B&50 5405 5413 BER] 5355
415 RE45 BE14 BRG4 5415 B724
50 REE3 &y04 5310 5595 BE35
hh Raz24 EROE 5700 417 BE1Z
60 54350 5308 5374 5363 B432
65 EEOS 5359 EEEE 5366 B721
70 B510 5368 5425 BEER B423
75 B317 G542 5345 5363 RZ274
g0 BAE1 B521 5311 B327 5425
85 B436 5252 BE93 BT13 B354
a0 hZ94 BEGE 55349 5494 500
a5 R2VT 5301 5430 5251 BE35
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Type 6 Radar Waveform_28

Fer e |° ! 2 3 ‘

1] ER47 B3R2 B317 BE54 e
5 E455 EEO1 BERD BBT3 5355
10 B442 B2&0 5490 BE2E 5351
15 E450 BESY B3T3 BERE 5344
20 ERYE BE30 EE45 &710 BB33
25 BE35 5395 B&05 5331 BhEE
30 BE35 EEZ0 BEG1 B354 a7z
35 E&40 5325 EE14 BZ2TY 5415
40 EZ285 5433 BERS Bh44 5314
45 BEZS BEaT BE42 BhE3 5305
50 BEET 5704 5300 B2ET Bh3Z
55 B428 E495 BE48 5350 &715
60 E3E4 BRG2 BZE8 b4 5306
65 EZ251 BRGS EEOS BE51 a7z0
filll B&EY2 EEO4 E492 5454 5404
b EET1 BRS3 BE33 5611 5263
g0 B&ES0 BETE B&TH B354 5705
g5 E345 BERS BE90 BE54 5406
a0 ERYT 5251 B&ETS BE34 5355
95 BE2T 5361 5347 5401 5349

Type 6 Radar Waveform_29

T o 1 2 3 t

1] ETO5 BRG] EZE3 B370 B304
5 ER41 B4ZE B&Z5 B261 BT0Z
10 B3T3 B544 BE31 5346 hd1Z
15 EE45 B&LT 5475 BEST BR3G
20 BES3 BEG9 EE0G 5345 bT11
25 B435 BE00 BE30 g409 EE15
30 ] B399 B3RO EE1G E310
35 B432 B313 B2ET B465 B3T1
40 5321 5545 5715 5511 5305
45 BE03 B&16 BET0 Bdd5 b405
&0 5351 B453 5385 BETE et
55 EE40 BE3T 5440 B433 gzve
60 EEG0 B&OT B&ETZ B454 B445
65 B416 BG15 B4 75 BET3 B475
70 BdE2 BA31 5530 BBEE BE2TH
fin BER4 BT09 B45T BEGE b460
g0 B293 &7Z0 BEER a714 ERGG
85 ER42 5710 5349 £454 EE1S
an B361 RG] B&Z1 B369 E415
95 5404 BEEG BEEG BE00 5700
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IA Report No.: R2551037020-U204

Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2025-03-14

Test Item Radar Statistical Performance Check (802.11be-EHT80 — 5530MHz) - AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5491 1 5508 1 5506 1 5560 1
1 5553 1 5556 1 5490 1 5559 1
2 5490 1 5517 1 5570 1 5529 1
3 5520 1 5529 1 5556 1 5543 1
4 5551 1 5490 1 5530 1 5553 1
5 5531 1 5570 1 5558 1 5552 1
6 5568 1 5567 1 5505 1 5558 1
7 5518 1 5551 1 5543 1 5534 0
8 5544 1 5541 0 5511 1 5490 1
9 5521 1 5531 1 5566 1 5526 1
10 5530 1 5500 1 5510 1 5519 1
11 5536 1 5526 1 5549 1 5532 1
12 5570 1 5498 1 5537 0 5556 1
13 5540 1 5568 1 5500 1 5530 1
14 5492 1 5514 1 5568 1 5533 1
15 5495 1 5530 1 5535 1 5557 1
16 5542 0 5524 1 5491 1 5569 1
17 5560 1 5555 1 5565 1 5548 1
18 5554 1 5497 1 5493 1 5567 1
19 5537 1 5506 1 5554 1 5510 1
20 5563 1 5510 1 5569 1 5504 1
21 5511 1 5513 1 5531 1 5570 1
22 5517 1 5499 1 5562 1 5502 0
23 5497 1 5519 1 5515 1 5545 1
24 5567 1 5536 1 5564 1 5517 1
25 5494 1 5549 1 5501 0 5542 1
26 5555 1 5548 0 5527 1 5498 0
27 5541 1 5553 1 5520 1 5499 1
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Report No.: R2551037020-U204

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

28 5569 1 5495 0 5553 1 5505 1

29 5493 1 5507 1 5529 1 5491 0
Probability: 96.7% 90.0% 93.3% 86.7%
Aggregate: 91.7% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial Id 31.‘;::' Ezi:i PRI (us) | Fumber of :(.‘:Efl:" Trial Id ¥;::’ Ei{?i PRI (us) | Jumber of ;(.E:;fl':"

Dowrload 0 Tvpe 1 1.0 ¥18.0 T4 531320 Townload ul Type 2 3.8 186.0 27 4895, 0
Dowrload 1 Tvpe 1 1.0 878.0 61 53668 0 Townload 1 Type 2 4.2 227.0 25 6386, 0
Download 2 Tupe 1 1.0 838.0 63 B2794. 0 Townload 4 Type 2 1.4 180.0 23 4140.0
Download 3 Tupe 1 1.0 578.0 92 53176, 0 Townload 3 Type 2 3.5 17z.0 27 4644. 0
Download 4 Type 1 1.0 663.0 51 53295, 0 Townload 4 Type 2 1.5 186.0 23 4435, 0
Download 13 Type 1 1.0 673.0 Ta B2a54. 0 Townload 13 Type 2 4.0 173.0 25 4544. 0
Download & Tupe 1 1.0 T95.0 67 3466, 0 Townload 6 Type 2 3.3 160.0 26 4160.0
Download 7 Tupe 1 1.0 818.0 56 531450 Townload 7 Type 2 3.1 215.0 26 EE90.0
Download il Tvpe 1 1.0 698.0 6 53045 0 Townload i Type 2 1.5 206.0 23 4733.0
Dowrload el Tvpe 1 1.0 B38.0 59 53222 0 Townload El Type 2 1.1 185.0 23 4664, 0
Download 10 Tupe 1 1.0 g18.0 13 531700 Dowrload 10 Type 2 36 181.0 27 E167.0
Download 11 Tupe 1 1.0 938.0 a7 53466, 0 Dowrload 11 Type 2 2.7 1v6.0 25 4400. 0
Download 12 Type 1 1.0 ¥ra.n 55 B2904. 0 Dowrload 1z Type 2 2.0 196.0 24 4704. 0
Download 13 Type 1 1.0 B833.0 99 53262, 0 Dowrload 13 Type 2 1.4 221.0 23 E033.0
Download 14 Tvpe 1 1.0 3066. 0 13 55155, 0 Dowrload 14 Type 2 4.4 1770 25 4886, 0
Download 15 Tupe 1 1.0 1968.0 27 53032, 0 Dowrload 15 Type 2 4.7 2z20.0 29 6330.0
Download 16 Tvpe 1 1.0 T37.0 T2 53064 0 Dowrload 16 Type 2 4.9 18z.0 29 E273.0
Dowrload 17 Tvpe 1 1.0 B66.0 50 53200 0 Dowrload 17 Type 2 4.8 186.0 29 46824.10
Download 13 Tupe 1 1.0 1036.0 E1 52836, 0 Townload 15 Type 2 2.1 18z.0 24 4603. 0
Download 19 Tupe 1 1.0 T93.0 67 53131.0 Townload 19 Type 2 2.8 2110 26 436, 0
Download 20 Type 1 1.0 2645.0 20 L2900, 0 Townload 20 Type 2 1.1 184.0 23 3772 0
Download 21 Type 1 1.0 2785.0 20 B5100. 0 Townload 21 Type 2 4.8 209.0 29 G061, 0
Download 22 Tvpe 1 1.0 2615.0 21 B2515.0 Townload 22 Type 2 4.0 1853.0 25 44240
Download 23 Tupe 1 1.0 939.0 &7 535230 Townload 23 Type 2 5.0 184.0 29 4466, 0
Download 24 Tvpe 1 1.0 1628.0 35 53430 0 Townload 24 Type 2 2.3 21z.0 25 5300.0
Dowrload 25 Tvpe 1 1.0 2349.0 23 54027 0 Townload 25 Type 2 1.4 228.0 23 £24d4.0
Download |26 Tope 1 10 2098.0 26 545480 Download 26 Type 2 2.6 167.0 5 4175.0
Download 27 Tupe 1 1.0 1365.0 39 53235, 0 Download 27 Type & 1.1 z07.0 23 4761.0
Download 258 Type 1 1.0 2335.0 23 53705, 0 Townload 25 Type 2 1.3 203.0 23 4663, 0
Download 25 Type L 1.0 2160.0 25 54000, O Download 25 Type £ 4.7 181.0 29 5248. 0
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‘ Report No.: R2551037020-U204

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
i e [Bde [SHR |rar e [Fmbe of |ERET TeimtTa Reder QN gy o Fesber of TITel
{us {us ¥P (us) (us
Doyrload 0 Type 3 8.8 412.0 18 7416.0 Dowrload |0 Type 4 17.3 412.0 16 5150, 0
Download |1 Type 3 5.2 368.0 18 G624 0 Download |1 Type 4 18.2 3650 16 5555 0
Download |2 Type 3 6.4 405. 0 16 6525, 0 Dowrload |2 Type 4 12.0 408.0 12 4896, 0
Download |5 Type 3 8.5 420.0 17 fl40.0 Download |3 Type 4 16.6 4200 15 G300, 0
Dowrload |4 Type 3 6.5 432.0 18 6912.0 Download 4 Type 4 12.2 432.0 12 5154.0
Doynload 5 Type 3 8.0 207.0 18 3726.0 Dowrload |5 Type 4 17.7 207.0 15 3105.0
Dowrload |6 Type 3 8.3 364.0 17 6188.0 Dowrload |6 Type 4 16.1 364.0 14 5096. 0
Doynload |7 Type 3 8.1 262 0 17 4454 0 Download |7 Type 4 15.58 2620 14 3666, 0
Dowrload 5 Type 3 6.5 391.0 18 6255.0 Dowrload  [& Type 4 12.1 3910 12 4592, 0
Dowrload o Type 3 6.1 454.0 18 7264.0 Dowrload |2 Type 4 1.4 454 11 12 54480
Download 10 Type 3 8.8 430.0 i7 7310.0 Dowrload 10 Tupe 4 16.8 430.0 15 5450, 0
Download i1 Type 3 P 485. 0 17 77350 Townload 11 Tupe 4 14.8 4550 14 53700
Download 2 Type 3 7.0 369.0 16 59040 Download 12 Tupe 4 13.2 369.0 13 4797. 0
Download 13 Type 3 6.4 416.0 16 G656, 0 Download 13 Tupe 4 1.9 416.0 12 4992, 0
Download 14 Type 3 9.4 330.0 18 5940 0 Download 14 Tupe 4 18.6 330.0 18 E230. 0
Download 15 Type 3 9.7 423.0 18 714 0 Download 15 Tupe 4 18.3 423.0 18 5765, 0
Download 18 Type 3 9.9 353.0 18 64440 Download 16 Tupe 4 18.6 3680 18 £725.0
Download 17 Tvpe 3 8.8 323.0 18 55140 Download 17 Tupe 4 18.5 323.0 18 E163. 0
Townload 18 Type 3 [ 248.0 18 3968.0 Tiownl aad 1 Type 4 13.5 248.0 13 3224.0
Townload 19 Type 3 7.8 3310 i S621.0 Tlownl aad 19 Type 4 15.0 331.0 14 4834, 0
Dowrload  |[z0 Type 3 6.1 491.0 18 7856 0 Download |20 Type 4 1.3 491.0 12 592, 0
Download |21 Type 3 9.8 203.0 18 3854 0 Download |21 Type 4 19.4 203.0 16 3245. 0
Dowrload o0 Type 3 8.0 437.0 18 756 0 Dowrload |22 Type 4 17.6 4370 15 655, 01
Dowrload |23 Type 3 10.0 494 0 18 BE92 0 Terrlosd |25 Type 4 s & 5a 0 16 7904.0
Dowrload |24 Typs 3 ] 342.0 1 5614.0 Dowrload |24 Type 4 14.0 342 0 13 44460
Download |25 Type 3 6.4 316.0 16 5056.0 Dowrload |25 Type 4 11.6 360 12 37920
Download |25 Type 3 [ 256.0 7 4382.0 Download |26 Type 4 14.5 286.0 13 3328.0
Download |27 Type 3 6.1 287.0 18 4592.0 Download |27 Type 4 1.2 287.0 12 3444.0
Download |23 Tupe 3 6.3 257.0 18 4112.0 Download |22 Type 4 1.7 257.0 12 3084.0
Download |22 Type 3 9.7 2.0 18 4302.0 Download |20 Type 4 19.3 239.0 16 3824.0
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m I‘ Report No.: R2551037020-U204

Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5530 1 15 5497.6 1
1 5530 1 16 5498 1
2 5530 1 17 5497.6 1
3 5530 1 18 5493.6 1
4 5530 1 19 5494.8 0
5 5530 1 20 5568 1
6 5530 1 21 5562.4 1
7 5530 1 22 5563.2 0
8 5530 1 23 5562 1
9 5530 1 24 5566 1
10 5496 0 25 5567.6 1
11 5494.4 1 26 5565.6 1
12 5493.2 1 27 5568 1
13 5492.4 1 28 5567.6 1
14 5497.2 1 29 5562.4 1
Detection Percentage (%) 90.0%
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Type 5 Radar Waveform_0

Burst Pulse Cllli:rp Humber of
Burst ID U£E§Et ¥idth (as) '(;]t}t])1 ;nls:s per [FRI-1 (us) |PET—2 (u=) |PRI-3 (n=)
us z urs
1] GBEEES. 0 84.7 16 3 1260.0 1242.0 1972.0
1 126474, 0 80.1 16 3 1496. 0 1865.0 1617.0
2 Z9T023.0 55, & 16 1 1250.0 - -
3 4665059, 0 g1.0 16 2 1773.0 1161.0 -
4 G39041.0 56. 9 16 1 1014.0 - -
L 104707.0 87.0 16 3 1096, 0 1421.0 1299.0
6 Z7R365.0 76.5 16 z 1635, 0 1184.0 -
i 4455400 76. 6 16 z 1267.0 1476.0 -
(] 617514.0 56. 5 16 1 1549, 0 - -
2 4043.0 5z.2 16 1 1214.0 - -
10 ZB4378.0 82.4 16 z 1437.0 1z88.0 -
11 4243060 71.3 16 Z 1891.0 1881.0 -
12 B96ZT8. 0 62. 2 16 1 1777.0 - -
13 2949, 10 55.1 16 1 1690, 0 - -
14 232851.0 gz.0 16 3 1552, 0 1304.0 1356, 0
15 4027E51.0 96.0 16 3 1753.0 1743.0 1251.0
16 B73335.0 97.8 16 3 1206.0 1373.0 1636. 0
Type 5 Radar Waveform_1
Burst Pulse C]llirp Humber of
Burst ID foiet ¥idih (as) '(;]ll[tl)l guls:s per [PRI-1 {us) (PRI-2 (us) |PRI-3 (us)
us z urs=
1] 39398.0 96. 8 17 3 1763.0 1851.0 1354.0
1 Z200956. 0 64,2 17 1 13659.0 - -
2 3611654.0 724 17 z 1766. 0 1703.0 -
3 BZ3TEE.0 51.9 17 1 1211.0 - -
4 19627.0 96. 6 17 3 1342.0 1400, 0 1815.0
5 180120.0 87.7 17 3 1682.0 1650.0 1554.0
6 340795.0 95.9 17 3 1854.0 1806, 0 1162.0
[ BOZ27E5.0 G, 7 17 z 1046. 0 16358.0 -
i} BERLTEH. 0 54.9 17 1 1334.0 - -
9 160778.0 69. 6 17 b4 1492, 0 1624.0 -
10 32EEE0.0 Bl.2 17 1 1363.0 - -
11 433856 0 B4.3 17 1 1443.0 - -
12 G42332.0 6.0 17 3 180a. 0 1276.0 1313.0
13 140791.0 80,7 17 z 1896, 0 1992.0 -
14 302432.0 65,5 17 1 1919.0 - -
15 462640.0 63. 1 17 b4 1526, 0 1847.0 -
16 624430.0 6.1 17 z 1215.0 .o -
17 1214540 665 17 1 1355.0 - -
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Report No.: R2551037020-U204

Type 5 Radar Waveform_2
Burst Pul=e l:]_lirp Humber of
Bur=t ID Dff=eat ¥idth (us) ¥i ﬂt? guls:s per |[FEI-1 (us) |PEI—Z (nc) |[PRI-3 (unsx)
us T urs
[1] BAR4E1. 0 B8, 7 & 2 1418.0 1678.0 -
1 594035, 0 60. 1 & 1 11220 - -
2 1209960, 0 2.3 & 3 1180.0 1683, 0 1047.0
3 203140.0 779 53 z 1330.0 1451.0 -
4 BZRE0E. 0 §3.6 6 3 1964, 0 1261.0 1185.0
5 848560. 0 727 & 2 1003.a 1767.0 -
] 1169453. 0 g6, & & 3 1835.0 1583.0 1697.0
T 1633658, 0 754 & 2 1871.0 1126.0 -
i) 456655, 0 60. 3 & 1 1134.0 - -
Type 5 Radar Waveform_3
Burst Pulse C]_lirp Humber of
Burst ID |0ffset ¥idth (us) Tidth Pulses per ([FEI-1 {us) [FEI-2 (us) |PEI-3 (us)
{us) (WHz} Burst
1] 465191.0 63, 4 14 1 1166.0 - -
1 B35640. 0 66, 9 14 2 1406.0 1133.0 -
2 BAEE3. 0 B2 8 14 1 1545.0 - -
3 ZB073E.0 768 14 2 1083. 0 1473.0 -
4 432851.0 651 14 1 1060.0 - -
b GE13221.0 B33 14 2 1221.0 1425.0 -
6 47015.0 95.9 14 3 1127.0 1467.0 1724.0
7 223EE0.0 72,3 14 b4 1452.0 1719.0 -
8 409925, 0 82.3 14 b4 1051.0 1040.0 -
9 B90z24.0 80,8 14 b4 1964.0 1840.0 -
10 24754.0 97.4 14 3 1076.0 1135.0 1739.0
11 205466, 0 g8, 2 14 3 1800.0 1344.0 1863, 0
12 36TEEL. 0 524 14 1 13820 - -
13 BEHZE0. 0 B6. T 14 1 1710.0 - -
14 2474.0 G4, 2 14 1 1684.0 - -
15 1839258.0 52.0 14 1 1831.0 - -
Type 5 Radar Waveform_4
Burst Pulse l:l.li:rp Humber of
Burst ID 0ffzet Tidth (us) Ti dtl)l %uls:s per |[PRI-1 (us) |PRI-2 {us) [PRT-3 (us)
us z urs=
1] G49302. 0 67.3 7 2 1229.0 1343.0 -
1 B73025.0 7.z 7 z 1045. 0 1013.0 -
2 1234624, 0 722 7 z 1545.0 1829.0 -
3 ZBTEEE. 0 60.5 7 1 1360.0 - -
4 BOYEES. 0 71.5 7 z 1210.0 1989.0 -
L} H933136.0 G6. 8 7 z 1109.0 1124.0 -
6 12REEED. O B3 1 7 1 1607.0 - -
[ 247140.0 g6. 2 7 3 1996, 0 1796, 0 1463.0
i} BEEEL. 0 g4. 6 7 3 1863, 0 12a1.0 1454.0
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Type 5 Radar Waveform_5
Bur=t False C]_iirp Homber of
Burst ID Dff=zet ¥idth (us) ¥idth Pulses per ([PRI-1 (us)} |PRI-2 (us) |PRI-3 (us)
{us) (WHz) Burst
1] 4714540 73.3 16 2 1841.0 1687.0 -
1 641446, 0 g6. 8 16 3 12268.0 1090.0 1823.0
2 110011.0 BG4 16 1 1649.0 - -
3 280076, 0 68,8 16 2 1780.0 1741.0 -
4 450350 0 80. 7 16 z 1163.0 1670.0 -
b B19525.0 99,8 16 3 17éE. 0 1843.0 12980
[ 83929.0 BE. 4 16 1 1934.0 - -
7 PROZES. 0 711 16 2 1377.0 1679.0 -
8 429764, 0 773 16 2 1262.0 1706.0 -
9 E98933.0 g6. 4 16 3 1633.0 1213.0 1761.0
10 GTG11.0 99.9 16 3 1937.0 1083.0 1983.0
11 P3ATEES. 0 92. 1 16 3 1783.0 1993.0 1010.0
12 405335 0 9z.9 16 3 1286, 0 1036.0 1312.0
13 E7E242.0 862 16 3 1788.0 1073.0 1383.0
14 46691.0 86.0 16 3 1745.0 1898.0 1079.0
15 216815.0 97.1 16 3 1621.0 1300.0 1672.0
16 338522, 0 6.4 16 1 1623, 0 - -
Type 5 Radar Waveform_6
Burst Pulse Cllli:rp Humber of
Burst ID ?ffiet ¥idth (us) '(;]ll[:l)l gﬂ::s per |[PRI-1 {us) |PEI-2 (us) |PEI-3 (u=)
o A33290.0 83.2 14 2 1283.0 1309.0 -
1 FA237.0 87.3 14 3 1a0z. a 1672.0 1037.0
2 ZZR43E.0 L 14 2 1544. 0 1918.0 -
3 415140.0 78.3 14 2 1178.0 1287.0 -
4 B10554. 0 86. 2 14 1 1172.0 - -
b 5456, 0 53.4 14 1 1139.0 - -
3 198590, 0 78.0 14 2 1742.0 190610 -
7 391760.0 75.8 14 2 1746.0 1860.0 -
i BA6T03. 0 66. 2 14 1 1153.0 - -
a Tivzaa. 0 95. 5 14 3 1669. 0 1763.0 1053. 0
10 176313.0 64.3 14 1 1308. 0 - -
11 368883.0 64.8 14 1 1606, 0 - -
12 BEOSET. O 8.8 14 3 1963. 0 18950 1383.0
13 TEITIL.0 96. 6 14 3 1234.0 1457.0 1474.0
14 181351.0 63.7 14 1 18400 - -
Type 5 Radar Waveform_7
Burst Fulse C]_iirp Humber of
Burst ID Dffset width (us) ¥idth Pulses per (PRI-1 (us) |[PEI2 (us) |[PEI-3 {(us)
{us) (WHz) Burst
o 369093.0 TE. T 13 2 1380.0 1721.0 -
1 B745823.0 a3. 2 13 3 1769.0 1340.0 1902.0
2 TEETIZO0 31.a 13 3 1390.0 1164.0 1245.0
3 136672.0 82.5 13 2 1147.0 1088.0 -
4 343182.0 93. 4 13 3 1478.0 1264.10 1322.0
5 BEZ0Z0.0 53. 4 13 1 1081.0 - -
[ TE9310.0 5l.6 13 1 1433.0 - -
T 110824.0 gl.1 13 2 1879.0 1962, 10 -
8 318016.0 82.0 13 2 1480.0 1717.0 -
9 B24880.0 G7.0 13 2 1621.0 1912.0 -
10 T32R3E.0 7E.2 13 2 1189.0 1687.0 -
11 gE435.0 713 13 z 1423.0 1387.0 -
12 293118.0 Gd. 4 13 1 1405.0 - -
13 BO0TZE. 0 &0.0 13 1 12892.0 - -
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Type 5 Radar Waveform_8

Burst Pulse C]llirp Homber of
Bur=st ID foiet ¥idth (us) '(;]ll[tl)l guls:s per (PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
s I nrs
L] 1100479, 0 T4.5 7 2 185890 1vos. 0 -
1 931850 8911 7 3 1z01.0 1960.0 1801.0
2 415423, 10 6.2 T 3 1g22.0 1880.0 1454.0
3 394520 53.5 7 1 14450 - -
4 10gz092. 0 531 7 1 1927.0 - -
& 534990 g3. 7 T 3 1reg. 0 1339.0 1143.0
B 3TET4E. 0 55.9 7 1 1064.0 - -
T EE9533. 0 E7.4 7 1 18020 - -
& 1022306, 0 60.2 7 1 1942, 0 — —
Type 5 Radar Waveform_9
Burst Fulse C]_lirp Homber of
Burst IN Dffset width (us) Tidth Pulses per (PEI-1 {us) (PRI-2 (us) [PREI-3 (us)
(us) (WMHz) Burst
1] 15E61.0 hr.0 15 1 1671.0 - -
1 3TEEEZ. 0 G2.4 15 z 1439.0 1737.0 -
2 741692 0 Tr.B 15 z 1263.0 1718.0 -
3 110352760 931 15 3 1862.0 1667.0 1374.0
4 14659450 64 5 15 1 1545.0 - -
5 334524, 0 B4 2 15 1 1030.0 - -
[ BATEIS. 0 1.0 15 1 1407.0 - -
T 10809240 b5, 2 15 1 1730.0 - -
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Type 5 Radar Waveform_10
Burst Pulse l:l.li:rp Humber of
Bur=t ID Dff=et ¥idih (as) ¥idth Fulses per |[FRI-1 (ux) |FPRI-Z (nx) [FRT-3 (us)
ns T Burst
1] FO5210.0 88.5 15 3 1434.0 19z1.0 1655, 0
1 143535.0 g5, 9 15 3 1593.0 1932.0 1824.0
2 32B168.0 g6. 1 15 3 1348.0 1279.0 1045, 0
3 BOT3E1.0 65,3 15 1 1957.0 - -
4 A89304. 0 B4.6 15 1 1372.0 - -
b 121640.0 94.4 15 3 1846. 0 1a01.0 1612.0
6 303915.0 B3.5 15 1 110s.0 - -
[ 456311.0 B3. 6 15 1 1465. 0 - -
8 BEEE30.0 64,9 15 1 1382.0 - -
9 99629, 0 gl.6 15 z 1519.0 17110 -
10 231585.0 B&. 2 15 1 10&z. 0 - -
11 4608759.0 96, 7 15 3 1534.0 1957.0 1324.0
12 H44137.0 61.3 15 1 18460, 0 - -
13 FriLLo 1.1 15 3 1897.0 144Z2.0 1907.0
14 2654559, 0 g2.1 15 b4 1224.0 1549.0 -
15 440505. 0 63.5 15 1 1602, 0 - -
Type 5 Radar Waveform_11
Burst Pulse C]_lirp Humber of
Burst ID  |0ffset ¥idth (us) vidith Pulses per [PRI-1 (us) [PEI-2Z {us) ([FRI-3 (us)
{us) {WHz) Burst
1] TEE1TE. 0 65. 8 11 1 1233.0 - -
1 GTETE. O 91.7 11 3 1081.0 1689.0 1603.0
2 2914858.0 54.4 11 1 1310.0 - -
3 5141587.0 [i: 3} 11 2 1409.0 1367.0 -
4 7609, 0 B1.3 11 1 1266. 0 - -
5 40275, 0 5.6 11 b4 1380.0 1903.0 -
6 263745.0 52,9 11 1 1928.0 - -
i 435 TE6. 0 97.9 11 3 1464.0 1978.0 1070.0
8 710205, 0 59,3 11 2 1098, 0 1290.0 -
9 12808, 0 78.0 11 2 1383.0 1208.0 -
10 235363.0 g4.8 11 3 1667.0 1696, 0 1941.0
11 4559554, 0 B0. 1 11 1 1427.0 - -
12 GE3641. 0 G5, 9 11 1 1118.0 - -
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Type 5 Radar Waveform_12
Burst Pulse C]llirp Homber of
Burst ID  |Offset ¥idih (as) '(;]ll[tl)l guls:s per |[PEI-1 (us) |PRI-2 (us) |[PRI-3 (us)
s ¥ 4 nrs
0 1072370.0  |60.4 8 1 11490 - -
1 246137.0 872 8 3 1634. 0 14730 1485. 0
2 E10257.0 6.8 3 2 1461.0 1723.0 -
3 7738400 81.0 8 2 1747.0 1763.0 -
4 1038721.0  |60.8 8 1 1247.0 - -
5 213770.0 86. 7 3 3 1709, 0 1231.0 1182.0
[ 477888, 0 82.5 3 2 1781.0 1115.0 -
7 41680, 0 7a. 4 8 2 1831.0 1391.0 -
8 10041460 (94,7 8 3 1E63. 0 1700. 0 1263.0
L 181518.0 69.8 3 2 1613.0 1320.0 -
10 445023, 0 96.8 8 3 1005, 0 1673.0 1101. 0
Type 5 Radar Waveform_13
Burst Pulse C]_lirp Humber of
Burst ID 0ffset ¥idth (us) ¥i1dth Pulzez per |[PEI-1 (us) [PERI-2 (us) (PEI-3 (us)
{u=) {WH=z) Burst
0 BEEE1Z. 0 g2.7 & 2 18830 17640 -
1 11911750  |59.8 & 1 15470 - -
2 182373.0 53, 1 & 1 18E5. 0 - -
3 BOEZEE. 0 E2.1 & 1 1864.0 - -
4 828722.0 59.7 & 1 1011.0 - -
5 1161172.0  |&0.7 & 1 1795.0 - -
6 142267.0 9s.0 & 3 1403. 0 18250 13490
7 465625 0 6.0 & 1 17670 - -
8 7838310 B0.3 & 1 1160.0 - -
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Type 5 Radar Waveform_14
Burst Pulse Cllli:rp Humber of
Bar=t ID Offzet ¥idih (as) 'ult? ;uls:s per |[PEI—-1 (n=) |[FRI-2? (nx) (FET-3 (us)
us z urs
1] BE451%.0 64.0 18 1 1980.0 - -
1 B1237.0 7T 2 18 2 1490.0 1483.0 -
2 2121710 TZ. 8 18 b4 1776.0 1303.0 -
3 3TEE34. 0 99,9 18 3 1019.0 14950 1415.0
4 534185.0 73.0 18 b4 1195.0 17040 -
b 31486.0 54.9 18 1 1376.0 - -
6 192523.0 G249 18 1 1092.0 - -
[ 3B3823.0 76.9 18 2 1620.0 1017.0 -
8 5130030 G4, 3 18 3 1z07.0 1867.0 1696, 0
9 11859.0 96, 1 18 3 1164.0 1328.0 19038, 0
10 172552.0 TE.T 18 2 1943.0 1024.0 -
11 334271.0 53.5 18 1 1472.0 - -
12 4557780 53. 4 18 1 1240.0 - -
13 683001, 0 G7. 6 18 3 1916.0 1732.0 1805, 0
14 162267.0 94,6 18 3 1071.0 1801.0 1950, 0
15 3127850 94,4 18 3 1686, 0 1886.0 1316.0
16 47E222.0 T9. 4 18 2 1089.0 1123.0 -
17 637211.0 65. 7 18 1 1314.0 - -
Type 5 Radar Waveform_15
Burst Pulse C]llirp Humber of
Burst ID  |0ffset ¥idth (us) [Tidth Pulses per |PRI-1 (us) |[PRI2 (us) (PRI-3 (us)
{us) (WHz) Burst
1] 126185.0 B0.4 19 1 1397.0 - -
1 279107.0 54.4 19 1 1209.0 - -
2 429556 0 99,6 19 3 11a7.0 1945.0 1140.0
3 BEZ106.0 g6, 2 19 3 1241.0 1892, 0 1362.0
4 107053, 0 fl.2 19 z 1063, 0 1943, 0 -
b 259634, 0 71.8 19 z 1665, 0 10a7.0 -
6 412743.0 B7.7 19 1 1845.0 - -
[ BA33E0.0 95.5 19 3 17658.0 1ao0. o 1411.0
8 ga09d4. 0 91.5 19 3 1757.0 1604, 0 1130.0
9 2405585.0 67.5 19 b4 1774.0 1676, 0 -
10 394322.0 60. 7 19 1 1218.0 - -
11 B44723.0 g3, 1 19 3 1431.0 1837.0 1043.0
12 BHGSE. 0 B5. 5 19 1 1469.0 - -
13 22E045.0 79.0 19 z 1749.0 1055, 0 -
14 3T4BET.0 63,8 19 b4 1199.0 1637.0 -
15 BERTOR. 0 99.8 19 3 1259.0 1807.0 1305, 0
16 B0545. 0 E1.9 19 1 1737.0 - -
17 203141.0 83.2 19 z 1820.0 1366, 0 -
18 356477.0 64.3 19 1 1539.0 - -
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Type 5 Radar Waveform_16

Burst Pul=e l:]_lirp Humber of
Bur=t ID fo;et ¥idth (us) E;]‘-l[t? guls:s per |[FEI-1 (us) |PEI—Z (nc) |[PRI-3 (unsx)
us T urs
[1] 482637.0 77.o 20 2 1651.0 1272.0 -
1 041%9.0 57.9 20 1 1947.0 - -
2 178601, 0 56,9 20 1 1457.0 - -
3 320301.0 73.8 20 2 1244.0 1099.0 -
4 465935, 0 B6.5 20 1 1465.0 - -
b 12432.0 90. 1 20 3 1969.0 1686.0 1226.0
] 166395, 0 98. 7 20 3 1893.0 1063, 0 16630
T 3012E6.0 3.2 20 3 14585.0 1612.0 1766, 0
8 446317.0 g7.2 20 3 1406. 0 10z27.0 1382.0
9 B91260.0 79.3 20 2 1990, 0 1450.0 -
10 139564, 0 721 20 2 1133.0 1675.0 -
11 ZER056. O 635 20 1 1363. 0 - -
12 430220.0 B7.7 20 1 1399.0 - -
13 E74464. 0 g0. 4 20 z 11058.0 1265. 0 -
14 121388.0 95.0 20 3 1839.0 1590.0 1009, 0
15 26RT00.0 98.5 20 3 1795.0 1695, 0 1176.0
16 412311.0 61.5 20 1 1433.0 - -
17 EETOED. O B0. 7 20 1 1820.0 - -
18 103883.0 788 20 2 1232.0 1388.0 -
19 249205, 0 B6.0 20 1 1661.0 - -
Type 5 Radar Waveform_17
Burst Pulse C]_lirp Humber of
Burst ID 0ffszet ¥idth (us) ¥i1dth Pulzesz per |PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
{us) (WHz} Burst
1] 3942420 B0. 9 19 1 1722.0 - -
1 B30E35.0 9z, 2 19 3 1934.0 1803.0 15876.0
2 goa41.0 1.6 19 2 1660, 0 1625, 0 -
3 2313%1.0 63, 4 19 1 1404.0 - -
4 374353.0 95. 4 19 3 1637.0 1663, 0 1726.0
5 BZ1635.0 65, 2 19 1 1529.0 - -
] GEZTE. 0 B0.1 19 1 1854.0 - -
7 Z127E7.0 g7.5 19 3 1345.0 10z6. 0 1137.0
8 356636, 0 977 19 3 1733.0 1167.0 1926.0
a E01145.0 a0. 8 19 3 1674.0 1844.0 1117.0
10 E0423. 0 B3. 8 19 1 16158.0 - -
11 194266, 0 55,8 19 3 1639.0 1922, 0 1940.0
12 340534, 0 G1. 4 19 1 1351.0 - -
13 454837.0 80.1 19 z 1857.0 1196.0 -
14 326860 B2.3 19 1 1674.0 - -
15 17T647.0 57.8 19 1 1727.0 - -
16 321831.0 94,6 19 3 1441.0 1aa7.o 1440.0
17 466719.0 g0. 7 19 z 1396, 0 1773.0 -
18 14083.0 93.0 19 3 16158.0 1924.0 1460.0
19 155920, 0 25,1 19 3 1822.0 1237.0 1471.0
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Type 5 Radar Waveform_18
Burst Pulse C]_iirp Humber of
Burst ID  (0ffset ¥idih (us) hdtg guls:s per |[PEI-1 (us) |PREI-2 (us) [PRI-3 (us)
ns I r s
0 EE4TED 0 2.6 a z 1076. 0 11940 -
1 518094, 0 T 9 z 1830. 0 12640 -
2 1051642, 0 0.5 9 z 1771.0 17820 -
3 2E83T1.0 6. 1 a 1 1650.0 - -
4 E21668. 0 £9.3 a z 16510 17940 -
5 TEET1Z. 0 53.9 9 1 1682, 0 - -
& 1050678, 0 |53.0 9 1 1574.0 - -
7 226818, 0 57.7 a 1 1630.0 - -
8 490081, 0 636 9 1 145890 - -
a 753535, 0 80.5 9 z 1059, 0 1453.0 -
10 lo1ge19.0  |57.2 a 1 1365. 0 - -
Type 5 Radar Waveform_19
Burst Fulse C]llirp Humber of
Burst ID  |0ffset ¥idih (us) |1dtl)1 guls:s per |[PEI-1 (us) |PEI-2 (us) [PEI-3F (us)
us ¥ 4 hr s
1} 163040, 0 9.0 12 3 1951.0 1185.0 1100, 0
1 386563, 0 731 12 z 1220.0 1351.0 -
z B09536. 0 E| 12 z 13587.0 1633.0 -
3 8341430 63.3 12 1 14020 - -
4 136628, 0 84.9 12 3 1077.0 1631.0 1331.0
5 358604, 0 80.4 12 z 1963. 0 1827.0 -
[ 531070, 0 92 5 12 3 1835. 0 1006. 0 1723.0
i B05191.0 5.4 12 z 1321.0 1701.0 -
8 105130, 0 91.4 12 3 1437.0 1106.0 1731.0
9 3311380 90.0 12 3 1643.0 1205, 10 1057.0
10 EEETEG. O 1.1 12 1 10420 - -
11 TTE842. 0 95.5 12 3 1646, 0 16940 1985, 0
12 BOGE4. 0 96.5 12 3 1203. 0 14430 1937.0
Type 5 Radar Waveform_20
Burst Fulse C]_lirp Nomber of
Burst ID  |0ffset ¥idth (us) vidith Pulses per (PEI-1 (us) (PRI-2 (us) |[PRI-3 (us)
(us) {mMz) Burst
0 494655, 0 TE.6 5 2 1200.0 1311.0 -
1 BEE350. 0 86,3 5 3 1185.0 1993.0 1094, 0
z 12219430  [52.1 5 1 14300 - -
3 BGTEZ. 0 T 5 2 1177.0 1254.0 -
4 4497520 8.0 5 2 1329.0 1735.0 -
5 512135.0 B7.2 5 3 1975.0 1347.0 1034. 0
[ 11772460 |53.@ 5 1 1335.0 - -
7 420160 &0, 9 5 2 1562 1) 1272 01 -
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Type 5 Radar Waveform_21

Bur=t False C]_lirp Humber of
Burst ID Dff=et ¥idth (us) Tidth Pulses per (PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
{ns) (=) Burst
o 162027.0 57.8 19 1 1219.0 - -
1 3057350 837 19 3 1660, 0 14E5. 0 1182.0
2 4604535, 0 83.5 19 3 1v0z. 0 1111.0 1065, 0
3 B95E60. 0 2.3 19 z 1745.0 1511.0 -
4 143577.0 1.6 19 z 1740.0 1812.0 =
5 Z89166. 0 61.4 19 1 1626.0 - -
6 432117.0 94.1 19 3 1151.0 1734.0 1658, 0
T ETR036. 0 91.5 19 3 1872.0 16450 1695. 0
g 126247.0 g2.1 19 1 1236.0 - =
a9 259575, 0 92.4 19 3 1699, 0 151&.0 1966, 0
10 415732.0 739 19 2 1503.0 1031.0 -
11 EEATOS. 0 BT 2 19 z 186z, 0 1714.0 =
12 107E6T. 0 83.5 19 3 1251.0 1395.0 1277.0
13 253463, 0 4.6 19 1 1510.0 - -
14 F9ETET.0 2.7 19 1 12820 - =
15 40880 0 84. 3 19 3 1470.0 1ERS. O 19140
16 @0135.0 66, T 19 2 1760, 0 17/r.0 -
17 2345936, 0 675 19 2 1974.0 11800 -
15 379T4E.0 T4 19 z 1592, 0 137000 =
19 B26105. 0 2.0 19 1 1263.0 - -
Type 5 Radar Waveform_22
Bur=t False C]_iirp Homber of
Burst ID Dffset ¥idth (us) ¥idth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{ns) (WHz) Burst
1] S5447.0 2.3 17 1 1o1z.0 - -
1 2BG171.0 El.E 17 1 1641.0 - -
2 426519.0 FE.1 17 1 1554, 0 - -
3 E9TEL4. 0 51.4 17 1 18258.0 - -
4 541650 83.2 17 z 1R335.0 19170 -
5 234464, 0 4.0 17 z 1986, 0 1685. 0 -
[ 404636 0 90. 6 17 3 1136.0 1335.0 1420.0
T EY&i00.0 53.0 17 z 1825.0 1511.0 -
i 43323.0 1.8 17 1 1145. 0 - -
9 213776, 0 7h.4 17 z 1R70.0 1116.0 -
10 539750 9.8 17 z 1631.0 1643.0 -
11 B54i555. 0 T6. 4 17 z 1286. 0 1416.0 -
12 221860 T6. 6 17 z 1530.0 19670 -
13 192735.0 T6. 4 17 z 1534 0 1216.0 -
14 352038, 0 g91.2 17 3 1680.0 1515.0 1666, 0
15 B31716.0 594 17 3 1939.0 1986, 0 1659, 0
16 1212.0 937 17 3 1288, 0 123v.0 11av.0
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Type 5 Radar Waveform_23
Burst Pulse Cl_lirp Humber of
Eurst ID Dff=et ¥idth (as) ¥idth Pulses per [FRT-1 {us) |[PRI-2 (us) |PRI-3 {us)
us z Burst
o 148477.0 91.1 0 3 1302.0 112000 1991.0
1 281370.0 3.2 20 1 14440 - -
2 4354600 &89.0 z0 z 1627.0 12860 -
3 Brogh4. 0 958. 4 0 3 1112.0 1104.0 1341.0
4 1zrall.0 6.9 z0 3 1623.0 1388.0 17a1.0
5 2rzg64. 0 8.3 z0 z 17820 1060.0 -
] 417103.0 o768 20 3 1086. 0 1435.0 1145.0
T B&EOEE4. 0 7.3 z0 3 1443.0 1885.0 1166.0
i) 110110.0 3.3 0 z 1805. 0 1vz0.0 -
a 2REE24 .10 62.9 20 1 1640.0 - -
10 389387.0 1.0 20 Z 16440 18780 -
11 Bddh16.0 3.6 0 z 1736.0 1278.0 -
12 gz21v.0 67.8 20 2 1vog. 0 1935.0 -
13 237e70.0 &0.9 20 1 1836.0 - -
14 JE2e6T. 0 60. 4 0 1 17880 - -
15 Bz5430.0 B8 7 20 1 1015.0 - -
16 746585, 0 Bl1.8 z0 1 1271.0 - -
17 £19183.0 3.6 0 z 17800 1458, 0 -
18 3646750 BE. 2 20 1 15530 - -
19 BO08107.0 T4 6 z0 z 1223.0 14582.0 -
Type 5 Radar Waveform_24
Burst Pulse C]llirp Homber of
Burst ID  |0ffset ¥idth (us) [Tidth Pulsex per [PRI-1 (us) |[PRI-2 (us) [PRI-3 (ux)
ns T Bur=t
1] 245810 2.1 10 z 18730 1125.0 -
1 336330.0 g8 1 10 3 19860 14R8.0 1245.0
2 BYT394.0 a7 7 10 3 1223.0 1613.0 1864.0
3 §z0215.0 70.49 10 z 1275.0 14750 -
4 549150 511 10 1 14586.0 - -
& J06113.0 g8 7 10 3 1ra1.o 1605, 0 1280.0
6 B47OTE.0 g6.8 10 3 11130 1827.0 tvo.a
T 7H1030.0 G268 10 1 19550 - -
B8 34839.0 478 10 3 1004.0 1867.0 1326.0
a Z2T62RE. 0 90.8 10 3 1965.0 1446, 0 lesg. 0
10 B15260.0 BY. 1 10 1 1506, 0 - -
11 TE1Z236.0 534 10 1 1961.0 - -
Type 5 Radar Waveform_25
Burst Fulse C]llirp Humber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PRI-1 (us) |[PRI-2 (us) |[FRI-3 (us)
us T Burst
1} G995, 0 73.3 & 2 1817.0 17va.0 -
1 Jzaive.o an. 7 & 3 1g0z.0 1307.0 1514.0
2 GRZEYT. O 5.6 & 2 1378.0 1664. 0 -
3 9¥6089. 0 B4 .2 & 1 14730 - -
4 1235509, 0 B34 & 1 1v82.0 - -
5 250330.0 B3 T & 1 10&8z.0 - -
L] G13089.0 G5 .4 & 1 1857.0 - -
T F3R188.0 2.3 & Z 1267.0 17/33.0 -
i 1262155.0 7.6 & 1 1616.0 - -
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Type 5 Radar Waveform_26

Burst Pulse C]_lirp Humber of
Bur=t ID l]ffiet ¥idih (as) '(;]11:? ;nls:s per ([PET-1 (ux) [PRT-2 (ux) [PRI-3 (us)
us T urs

1] 172881.0 4.2 11 z 1417.0 1716.0 -

1 3965890 B4, G 11 1 1293.0 - -

2 G20078. 0 G1.1 11 1 1365, 0 - -

3 B42E8E6. 0 69,6 11 z 1243.0 1323.0 -

4 146542, 0 549, 3 11 1 1023.0 - -

5 365106, 0 G4.0 11 3 1285.0 1780.0 1361.0
] B92E3E.0 64 4 11 1 1423.10 - -

T G1EEDE. 0 69,3 11 z 1084.0 1129.0 -

8 118219.0 66, & 11 1 1629.0 - -

9 341288.0 4.7 11 z 1738.0 108z.0 -

10 BA3E41.0 ar. & 11 3 1183.0 1114.0 1514.0
11 TEEG2E. 0 85.0 11 3 1132.0 1489.0 1734.0
12 907010 a0, & 11 1 1830.0 - -

Type 5 Radar Waveform_27
Burst Pulse l:]_lirp Humber of
Burst ID ﬂff:s'et ¥idth (us) '(;]ﬂ.{t:;l guls:s per [FEI-1 {us) |[PRI-2 (us) |PEI-3 (u=)
us T urs=

1] 510474, 0 Tl.6 B 2 1764.0 10430 -

1 G74335.0 52.0 g 1 1524.0 - -

2 1237625.0 65, & g 1 1691.0 - -

3 102451.0 a3, 1 g 3 1932.0 1885.0 1401.0
4 465114.0 87.3 g 3 1883, 0 1949.0 1001.0
b SZ7ET0.0 7. 3 g 3 1310.0 1284.0 1938.0
] 1130243.0 92.8 g 3 1586.0 1410.0 1384.0
T B7830.0 54.9 g 3 1903. 10 1873.0 1187.0
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Type 5 Radar Waveform_28

Burst Pulse C]llirp Homber of
Burst IN l]ffiet ¥idth (us) '(;]I}t])l gulsis per (PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
us z urs
o araelz.oo 89.85 3] 3 1054. 0 1346. 0 1653.0
1 BE6250. 0 877 3] 3 legz. 0 1150.0 1074, 0
2 10z0450. 0 BE. T 3] 1 1519.0 - -
3 11717.0 E7.B 3] 1 1654, 0 - -
4 334616.0 B0.3 [} 1 1955. 0 - -
5 BETIET.O 7.2 [} b4 1a0a. o 1273.0 -
6 9TTT0R. O g5. 4 [} 3 1816.0 1851.0 1973.0
T 1303936, 0 Fg.2 5 1 1326.0 - -
i 288032.0 F1.3 5 1 1095, 0 - -
Type 5 Radar Waveform_29
Burst Palse l:]_lirp Humber of
Bur=t ID Dff=eat ¥idth (us) ¥idth Pulses per [PRT-1 (us) [PRI—2 (u=) [PRT-3 (us)
{ns) (WHz) Burst
(1} 291133.0 8952 18 3 1534.0 1131.0 11660
1 445149, 0 63.1 18 1 1520, 0 - -
2 B9E546. 0 83.9 12 3 1306. 0 1614.0 1142.0
3 120362, 0 T0O.9 18 z 1821.0 1505, 0 -
4 271786.0 978 18 3 1552.0 1526.0 1833.0
5 424225, 0 8.2 18 3 1566, 0 1485.0 1301.0
[ BT6ETE. 0 g6.5 12 3 1171.0 1202.0 1933.0
T 101949, 0 F1.3 18 1 1126.0 - -
i 254738.0 B1.7 19 1 14150 - -
9 407449, 0 BB T 18 1 1608. 0 - -
10 B5a01z. 0 T2.3 18 z 1744. 0 1239.0 -
11 S2729.0 93.3 18 3 1414. 0 1611.0 103z.0
12 2354690 0.9 19 z 1265.0 1333.0 -
13 3856576, 0 5.8 18 1 165830 - -
14 B41351.0 B9.3 18 1 1647.0 - -
15 541300 78.5 18 2 1R25. 0 1073.0 -
16 216929.0 5Z.4 18 1 1&8v0.0 - -
17 359024, 0 591 18 z 1424 .0 1617.0 -
18 E217E5. 0 73.6 15 = 1156, 0 1394, 0 —
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m I‘ Report No.: R2551037020-U204

Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100%
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Report No.: R2551037020-U204

Type 6 Radar Waveform_0

ety |° 1 2 3 t

1] B33 B543 5314 BETE E&0Z2
L 274 BE47 5427 5324 ERTZ
10 | 5500 5483 B36z B5T5
15 E287 B339 EZEE BEZY LENR]
20 B350 B353 ER44 B471 B395
25 B337 5303 BERT B454 E4Z20
30 BT23 B505 B0 EEEY F414
35 5709 5455 ER2T B2z LYoty
40 B544 5353 5453 B4E2 ERGY
45 5265 5473 5359 BdZd4 ET01
50 ERED 2l 5371 BZE85 E&E1
&5 ER10 BRSZ E4RE B455 EGlZ2
&0 G494 5455 BE52 B499 L1
65 5720 B526 B517 B89 ERI5
70 5454 5354 B5E92 EEES EGEE
i 5342 BESE 5456 B261 ERE0
il ER36 5456 54R0 BRS1 ETlS
85 BERZ0 B357 E2E3 B3Z1 E405
o0 E&10 5359 B400 5301 EG21
a5 ERZ2 5355 B47E 5501 EGTY

Type 6 Radar Waveform_1

et |° 1 2 3 1

0 E453 E407 EZE0 E362 Bd444
L 5316 B472 EROZ B45T 5401
10 5455 5359 5534 EE4T 5399
15 B2Ta 5369 B252 5554 5344
20 54149 B435 5324 BEE36 5254
25 B335 EEOG 5383 E495 B452
30 ETO09 EEGZ E430 £331 B3T3
35 5ERA 5323 G445 B5T1 5453
40 5445 5351 BE5a2 EES4 BEGZ
45 54R5 B452 BERT EE46 5455
&0 B339 B27E 5333 B543 5410
L B327 E313 E456 EEE4 EROG
60 BA49 5451 BE53 E415 BZBZ
65 BE32 B2586 53593 5283 BTLT
il BERG BEGG EETE BE03 5351
5 BE2E EREGG B253 B306 BERG
80 BAd1 EE38 E45E ET05 B354
856 E4RT EE40 E20z Bdi1 BE20
an 5307 5450 5372 EE10 BEET
a5 5400 5315 5449 B279 EEES
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Report No.: R2551037020-U204

Type 6 Radar Waveform_2

Pt | 1 2 3 :

1] BA21 BA46 B561 BEZ3 BEGd
5 5363 E404 BETT 5550 BE0G
10 E416 EER3 BETE 267 5420
15 5366 E495 5365 5424 EE36
20 B4z T ha0gd 5265 BEZh 5417
25 5647 BAAS 5709 5457 B435
30 BA01 EROG 5519 EE45 5453
35 5432 ER1Z2 B591 B5G2 B322
40 BEZ2E E329 BART = Stat 54358
45 EREE hd43 &710 5336 B2TE
50 5723 5390 5364 5631 53583
55 5366 ERLT 5510 B437 B465
60 5364 BG40 £451 5374 EEOZ
65 5713 BETE BEGS ERER 5365
[l 5325 RZ53 5415 EBE] 5403
[ BRTZ hand 5294 ER4 T EB15
80 BET3 BA15 5505 5369 BEZ3
85 5374 BA41 5423 5422 &707
90 B411 5700 BE42 5467 G564
a5 B34 £3589 EEEE EE41 5297

Type 6 Radar Waveform_3

e G | 1 2 3 ‘

1] 5401 5410 BEAT BEST EEO&
5 5497 5419 BE52 5338 5340
10 5347 EE39 EY13 BAGZ Bd41
15 5dhd REZ23 5455 B3TT BZR3
20 BAT3 5303 5517 5390 B435
25 EE15 B437 5591 5459 BE43
30 5457 B4TE G283 5257 B2RZ
35 EEE4 Ly E373 EROG BE36
40 5704 RZ&T BE00 BE3E B423
45 5321 RE35 BE01 BE9g BEZ6
50 5424 B4R3 5327 EE44 5315
55 5707 5329 5311 EE54 EE1S
60 5545 5313 B5TE BEE2 5439
65 BEZE Ee07 5328 5351 E479
il ERZ4 RZ56 BRET 5362 Gd44
fi EE25 g2az 5533 5399 BEES
g0 EE24 BG20 BET4 5455 EE1IT
[ BGT2 5473 RG22 5570 5449
a0 5405 EEZ2E BE70 E264 5459
a5 E415 E310 EE13 BR300 BE9G
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Report No.: R2551037020-U204

Type 6 Radar Waveform_4

e | 1 2 3 ‘

a BEEE EG49 B35 B273 5261
b BE39 Fd4] Bzhz B404 B5d4
10 5325 E27Y BEEY b4z EE4Z
15 BZ75 EET1 B4Z2 5346 Bo64
20 ET19 ET0S B363 B3Z6 Bded
25 B540 B35 BERO5 BE555 B473
30 5433 E409 B450 BE95 5357
35 BZ83 ERZS EE10 BETZ B317
40 G550 B3565 BEgZ LY 5301
45 BTzl ERES £341 B455 EROZ
50 B500 B492 BE39 BEEER BzET
L BZVZ BGEZ5 B2z BTZ3 B554
60 5530 BE&Z0 BE01 B4595 Bz62
65 BET4 BE543 BR35 BT15 BESG
f0 BzaT B386 E591 5321 B413
[ B453 EROS ER44 BEE95 B35S
80 BEaZ ERZO Bz94 Bd47 B261
85 5451 L] E540 Edl6 E560
a0 5312 ERTS BEZE 5331 5710
95 BETE B&05 BEGE BEZ1 BE16

Type 6 Radar Waveform_5

e |f 1 2 3 ‘

1] B436 E413 B89 B34 ERGG
L BRS1 BdA5 B327 BEEET B376
10 BEGT ERaz 5320 B0 B4535
15 EE33 R40z B574 B457 EzE9
20 B354 B433 G550 BESG B335
25 B3l E2T1 B4Z21 ER3T BZRZ
30 B362 B3390 5715 BEEG B270
35 5357 ER45 5EE4 BETY BEZ1
40 Bdll E400 BE15 B505 BEES
45 S B3Z9 BE17 B394 B375
50 B3T3 E301 EE43 EZE3 E475
L ERG3 E345 &¥01 EE15 Bd42
60 B574 E475 BE49 Bd424 Bddd
65 BBZ3 ERGZ 5370 BE13 EE&0
Ll BEGS BZ283 53559 5440 479
5 b5 LYt BE26 B450 BE99
80 £331 ERZZ BEEE ER1T E459
85 Bd47 E5TE Bd414 B4Z6 ER0&
a0 B4594 B350 47T BE55 5544
a5 EzEh E5a0 BEE3 E500 BE95
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Report No.: R2551037020-U204

Type 6 Radar Waveform_6

Fre G | 1 : 3 ‘

a EE94 BEGEZ 5405 EES5 B313
b BEZ3 B355 540z EzE5 BERE3
10 EE15 E3581 5361 E475 EE04
15 BEZ1 B432 G550 BEl1Z £451
20 BEZ65 ERG9 BES5 E31z2 E309
25 B450 F474 BEZR BEET1 B391
30 5261 B347 5335 EEE5 B4965
35 BE36 Bd47 5454 5435 Bz250
40 BEE0 EREG 5370 BTG EEES
45 E261 E41Z2 BETS E540 BE32
50 B47T B34z 5301 B440 BER 36
L BEEE ET0S B39 BE99 B409
60 B39 ERLY 5320 B85 B472
65 BE15 B305 BZE6 Ba62 5366
f0 £459 BEGT 5355 BE1T bzhd
[ BETZ E4T1 B4TE Bdd1 BE9z
80 BRG9 B340 EE14 B306 B350
85 BEZ1 B3T3 5421 BZ6T BE4z
a0 EELG B473 5453 EEE4 E310
95 EET4 Bdil 5452 5323 BE34

Type 6 Radar Waveform_7

e |f 1 2 3 ‘

1] B374 BEdlg5 £341 B281 BE30
5 BzgT E410 47y B415 B412
10 BoEZ E545 B40z2 BET0 EEZ5
15 &Y09 ERES 5305 B460 BE43
20 BZV3 BEES BE39 B304 bzgz
25 5271 BERGZ BETY BEZ9 EE05
30 5433 BETlZ EETE EEG4 BZ58
35 5535 B2hz BT15 BE07 £349
40 BEE4 BEE3 B3ar BE13 Bz95
45 5420 ETlE B495 BE36 5403
&0 BEET EROS BiE5E3 B431 BEQ9
55 B554 BErzd BE0Y B455 BET3
60 G704 Bdgz BG5S BEE1 B457
65 5421 Egbd4 BETE EE44 b434
Ll b457 ER1G B354 EE9G B432
[ 5340 L 1 B2h3 b4b4 B473
80 BZVE EE11 E501 B4b5 B437
85 5713 B335 BE375 E515 5395
a0 5332 E591 B355 B4i5 EET1
95 53565 EEES B354 Bdi1 B4
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Report No.: R2551037020-U204

Type 6 Radar Waveform_8

Lo @ o 1 2 3 ‘

0 G52 B555 B2TT G442 5375
L 5324 5335 EERZ 5454 BE19
10 5283 EE31 Fa43 5390 EE45
15 5322 BEGE Ra11 EEOE 5360
20 5281 5368 EES0 5393 EZBE
25 BE34 5444 Ra05 5265 BE39
30 B4 TR BE01 EZ51 5316 EBS3
35 BETT 5343 EG14 5255 500
40 B2T1 BZ275 RZ9Z 5349 BE95
45 BRTH 5594 R45G 5317 5354
50 5354 BE1T R3z5 5706 43T
L L 5510 hBd4 BEET 5394
60 5407 5520 B474 B3TH 5310
65 5370 5523 BAZ2 5470 5347
70 5603 5333 E405 5365 EE3R
FiLs 5570 5306 5433 EEG4 5254
g0 B466 5503 E2E3 5295 E497
85 5333 5551 B426 BZ285 BE9S
a0 BEAT BEGT BG15 EET4 BESS
a5 5420 G257 ERZD BERZ BESS

Type 6 Radar Waveform_9

Lo G | 1 2 3 ‘

0 5405 R419 = stat BE03 BE9Z
L 5371 R367 BEZT G54 7 5351
10 G55 5320 5454 BE5E BEET
15 5313 5335 EE14 5550 BEE2
20 BZ258 R425 BE1G 5355 &Y03
25 EEZZ 5393 BA03 5459 BET3
30 G514 5490 BE93 B531 5510
35 5308 E341 5434 5407 ER3E
40 5274 h339 5354 5273 5515
45 G273 BATE B 1 B&ER BE09
50 EREZ E635 EE30 272 EY05
L BEZ3 REh0 BEZh ER1T 5325
60 5474 ER1E 5321 EEES 5449
65 5352 5300 BE11 5319 RG22
70 5454 B38Z BETE 5324 EROE
[ 5258 ha94 5534 BETE BRZH
g0 G2g2 BAT4 BA06 5405 5415
85 BE31 EE15 B4&0 ERZE BE45
a0 5330 B35 BEGZ BE01 5497
95 5533 5702 5475 B&30 R3ZZ
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Report No.: R2551037020-U204

Type 6 Radar Waveform_10

P o 1 2 3 ‘

1] BEAd BERS B&Zd BZ54 B437
5 5413 B252 5702 B335 BEEE
10 ERZ3 EEG4 BEz2 BE53 B55G
15 E401 B455 B&E1T Gh5E BZ2Eg
20 BEEYE EEo4 BEES 5474 BETE
25 E313 ETZ20 B336 BES3 BYO7
30 BEES B4 7H B&R0 BE44 BERZ
35 E&01 5353 B&TE BE5G BE63
40 BEES EE34 B&S6 BZ263 BZ56
45 ERER BT713 BEE2 5459 E514
&0 ETOS B323 B3Z0 B445 B497
55 B335 B471 EE1R BZ283 5456
60 5353 5724 5394 5251 BG5S
65 B355 BT1Z2 B265 BEEE BESE
filll B425 B365 £407 Bh5T BE35G
75 B2E2 5453 £411 B317 BETE
80 E4G2 BEGT EZ291 BETS BE5Y
a5 B405 BT05 EER4 BEZ0 B717
a0 E431 BEl14 5362 aT04 B3Ta
95 BES5 5718 EE30 G704 BhZ2g

Type 6 Radar Waveform_11

TG |° 1 2 3 ‘

0 5347 B422 BEED 5353 B2Te
L EERZ 5304 R302 B495 B35T
10 5454 B3T3 BEE3 B403 S
15 5455 E495 REZ3 5543 bd61
20 BES3 5285 BE00 Bda6 BE49
25 BETE BEED B442 BEEET BZE6
30 BG5S 5365 BE0T B350 B435
35 5324 BEZ2 B713 bad74 5366
40 BET4 E492 BE1T BE24 B426
45 B2&3 EE14 BE30 E3BZ BZ95
&0 BE15 BZES 5390 5310 B3T4
LT 5405 B2E8 5441 BERZ6 B425
60 BT05 BEST B360 Rd52 hd14
65 X BESE BEZ4 B314 EEZ5
70 BEgz Ba04 5495 B4Z7 5393
75 5240 B412 B350 53540 aT15
&0 B473 B&Ge R3zZ2 BER4T B362
85 BETT g402 5425 EB34 5355
a0 5453 B33T R3g2 53555 G460
a5 Bd35d EE1T 571E BRTZ BE39
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_12

Fre G | 1 . 3 ‘

a BE0Z BE6l BES3 5514 5499
b EEa4 ET04 B3TT B85 BE3T
10 EE95 Eg30 BEVY BEZZ 52561
15 EEGS L 5521 Bo54 bd41
20 EEER E4GT EEZ1 BE45 5296
25 5300 B362 5361 EBAd BE04
30 B519 E3z9 5270 BE16 5331
35 5700 ERGZ BEE6 Bz50 53546
40 EE19 B435 BZET BEES BEZ1
45 BZE6 E455 B425 5495 EEET
50 BELT Rz52 B323 5405 BE11
L BEETS Bz5d 5420 5350 5260
60 B261 Bg41 5540 BT06 B314
65 B412 Eg10 5379 &701 BE14
f0 BEgZ BE3T1 hzEZ B460 bzgg
[ E4E4 E465 B335 5328 EBZE
80 B340 B399 BEZ3 BA37 5713
85 EE43 ERZS 5347 B436 BT05
a0 BE32 Egg2 53543 EE09 B435
95 BZ78 BTz 5421 5540 E591

Type 6 Radar Waveform_13

@ | 1 2 3 ‘

1] B5g2 BREZZ BRZY BETE 5341
5 BE36 E2bl b452 BzhZ B423
10 bEg4 BERES Bz7o B315 B551
15 BEES E2T4 B354 BE33 BAGT
20 BE02 ERZO E479 ER4 T EROE
25 B3EE E5T3 E4a7 5334 5404
30 ET15 ERZ1 E544 E36Z 5342
35 5326 E4Z0 BE35 5294 EROZ
40 BzET B405 EROO 5431 5374
45 BZ75 E439 ER15 5315 BiEZd
50 5411 BGGZ B4TH BE54 5293
L &TOT E3530 Bril BE13 BE03
60 5302 E265 Bza9 B326 273
65 5551 ERES EEa0 BEETQ EE35
Ll BE59 B30 BEGz Bdiz B463
[ BESG ERB0 B432 B435 5715
80 5445 ERG4 B398 5343 5340
85 BEEZ ERO5 B3390 5451 B372
a0 53549 ER435 B305 B4E0 B39z
95 BES5 L] B319 EE19 EEEg
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_14

P | 1 2 : ‘

1] BE3T B256 B465 5361 BEE1
L] BETS E&R1 EEZT 54156 BE50
10 REZE B3z B311 5513 BETE
15 BEEG E401 B457 BE31 BEEs
20 B&10 ERES E420 BE36 BESS
25 BEZ1 B3z2 BETS BE01 5365
30 5445 B&04 B475 Bd6z 5514
35 B36T ER11 5434 b4 7 5453
40 5341 EET4 B3T1 BETH £478
45 BEOS B3T3 BETT B295 B354
50 B363 ERS1 EER4 BE1G BEEE
L 5703 B4r2 5394 BzT1 Sttt
60 A7z4 B285 EE3R BE16 BZT3
65 5431 £493 BZTH B445 B3z29
f0 B544 Bzeh &700 BETE B416
fiLn B405 EEER E36R BZ5Z BES3
80 B393 ER35 5340 B454 BEEE
8b BEEE Ed4] 5264 S BEST
a0 R3E5 E480 BEGS G403 BZTh
95 BZg2 Bgg2 £495 BE12 BEo9

Type 6 Radar Waveform_15

el o 1 2 3 .

1] B3Z0 EEZR £401 BRZZ B407
5 B342 B&TS EE0Z BRTS B352
10 B4RD EETH B3RZ BE11 BES3
15 B2E9 E431 EE&D BEZG B3TE
20 BE15 BZ250 5361 BEZG Bhd]
25 BEO9 B&45 5304 BT05 B40%
30 BESE BRSO B435 BETT BZ53
35 B45T EROS BEaT B427 B4
40 BET1 B2Ta B335 5365 5511
45 5306 B354 BZE5 BB63 BETE
&0 BE39 B3ET 5414 B455 BT06
L RE19 E415 ET715 BEZE BB23
60 REO9 =) | 5455 5400 BET0
65 BES3 E&R1 BRSO BETE B8
FiLll 5445 E4354 B428 5520 BT23
75 BE3T EgZl Baay BEGS B445
80 R293 B3ER BT715 B433 BEZ8
[ BE33 B385 gEOZ2 B3T3 B702
90 B514 EE45 B428 5330 5721
95 B350 E300 B332 BE54 BYO03
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_16

e | ! 2 : ‘

1] ERYE B255 B33T BE53 BEZ3
5 B354 BES5 B&ETT BZ66 ataate
10 B350 5365 5393 5331 a714
15 B3ET EERS EEEG BET1 BEES
20 EEZD E349 B3040 BY17 ER14
25 B300 g410 5334 54356 BEZT
30 E47H 5392 5417 G440 BEEE
35 B&45 5315 5375 5341 BZR4
40 BEE4 BEgz BETH B34Z 5359
45 B305 £450 E715 BEZe 5475
&0 ET1Z E345 E419 BETS BE0S
55 B435 BRO3 EEER B3 5320
60 5323 BE16 g309 5457 B8RS0
65 ER45 B477 EEZ0 G40 B35
filll B355 E495 B&g2 550G 5365
75 B3v5 B427 BETE £402 B&10
80 EGES E200 EEED BEz1 BZ27E
a5 ERSS BEZ5 B455 Bddh BEGT
a0 B454 EE45 5330 BE50 B4d3
95 B355 B3zv B3ED 54073 B850

Type 6 Radar Waveform_17

e |° 1 2 : ‘

0 5355 BEZE B2T3 5359 5455
5 B4ZE BEz0 B2TT B352 5355
10 5321 BEzZa 54734 BE26 BZ60
15 5345 BESE BEES G716 hZE5
20 BEST EE1R £340 BTFOG BRS54
25 BEES B4E0 B&13 5455 B470
30 B3G5 5345 B&32 BEES 5475
35 BGET B405 5394 5382 RGO
40 B3R0 BE30 E344 B352 BZTvE
45 B322 B472 5361 &715 5402
&0 5415 BES0 BEE2 BZE9 ba07
L BEZT B323 BZET BEGE4 BES54
60 B4Rd4 BETS BEZT BEz4 BERg
65 E510 5356 BEZE BEzE BZE0
f0 BE03 B435 BT12 B541 B3T3
fiLs B455 B335 B&TO B313 BERS
80 B299 5374 B257 BET0 A6zl
85 BEaZ EERZ 5345 5356 5400
a0 5391 EEET E455 5314 5450
a5 5440 B311 5453 B409 BZR3
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_18

e o 1 2 3 2

0 B&10 R29z B554 54733 B&85
5 B4AG BE4E R36Z2 B85 BE05
10 B&30 E515 BETZ A7zl 5251
15 B456 B33T B2AT BEEd 477
20 BhE54 R323 BEET 5E51 5302
25 B341 BE30 B4 5711 B354
30 B306 R2TE B3G5 BETS 5351
35 B49T BERE B303 BZ266 EROS
40 B447 BEAS B45T 5455 BETH
45 BEEE B411 B414 BE0Z BZ2TE
50 BE4Z B2RG RETE A261 B611
L BEOG B451 BE13 5435 B335
60 B&19 BEZ3 B455 AE47 5333
65 B335 BEGE B3ET BTFO5 EERG
Filll BE56 5459 B535 BEG1 B&00
7h B347 BAO5 B4TE 5437 5326
&0 5439 B254 5455 hhz4 5531
85 BG12 BEET 5321 5451 BET4
a0 BASE BTZZ B4 TE BE14 B47Z
95 B574 L2495 5351 BE25 BE1Z

Type 6 Radar Waveform_19

@ o 1 2 3 .

1] 5390 EE31 B&Z0 BRSd BRZT
5 B&0T EE&T B427 BE5G 5357
10 BE&1 5304 B&E13 H441 B30z
15 BEZ24 B454 £400 B709 BEES
20 E4RE BEZTE B39 5315 BR300
25 5342 BZR1 ER44 BZ6G BB
30 5375 ET715 B263 B450 B615
35 5493 BESS E451 ot 5344
40 EEZR EE0& BZE2 5453 BE05
45 BZ52 BE3E E4E0 B30 B352
50 B&Z9 B293 B30T 5365 atatale
55 EEER 5411 5435 BE0G G404
60 B45T B308 ERGS 5355 B3T3
65 EEE1 £E34 B351 B&01 B&64
Filll E&00 E351 E4ER B475 5410
7h B3Z27 EEO4 EZE3 B415 BT0S
80 B4736 BE95 EROO BZ51 BEA0
a5 BETE BE32 E405 B447 b41Z
a0 5452 5364 5B 5E50 B3TE
95 B2T9 BETT Ez271 £492 £431
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_20

e G | ! 2 3 ‘

0 B543 5205 BEEG 5280 B272
L G544 E492 EROZ 5346 Bi541
10 EBEE EER4 EE38 5323 EE1Z
15 5494 REO3 BZ2TH 5453 Bdhd
20 Bd41 E260 5404 E705 BETS
25 5372 ERTZ 5417 5704 BE95
30 g2az B591 RG22 B5TY 5364
35 BE04 REGE BEGZ 5444 54R0
40 BT RZGZ BTZ1 ERZT 5423
45 EE05 B459 5353 5454 5352
50 5402 EROG 5359 5321 EE&T
55 5380 ERYG 5474 B513 B6T74
60 ER94 B3GT 5330 BE3T 5399
65 5395 hE39 BdA1 BE35 5303
il E515 BE63 5278 BE6 T 5455
i EE45 B4TE G524 B&E0 BERG
80 5477 B427 G520 B533 5349
[ 5364 ERTT 5453 5420 G514
a0 EE44 RE0S BE05 5360 EERZ
a5 5715 BBST G543 5430 EE41

Type 6 Radar Waveform_21

oG ! 2 3 ‘

o 5325 ER34 B402 5441 BE39
5 B691 ER14 BETT B412 5373
10 5326 5367 B695 G254 5344
15 BG03 B521 BE0% 5324 B5TE
20 LT EE10 BETE 5396 B47E
25 E495 EBZ2T E378 5454 ERO3
30 EERZ 5445 EE41 EE11 BET1
35 R39Z2 BEZ5 5354 BRE0 5&01
40 B313 5352 BZRT B4 7 5366
45 BT1T 5329 5455 ER44 5254
50 BA45 5409 5440 BES3 5345
55 5312 5343 5306 5351 B&Z5
60 BA39 EEEE BEAT EE40 EEES
65 E2T9 ERTE B706 BEER 5345
Fill) BAYG B641 5486 B477 EE35
i 5335 5350 EEEY 5353 BTZ23
80 BGE3 BGTZ 5330 G52 5523
85 5444 E497 5410 5463 5427
90 B2GT 5591 EEEG G660 B550
a5 B435 5259 ERSE &¥01 EY15
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_22

I | 1 2 3 ‘

1] BES3 B295 B475 BE0Z B354
5 5355 5439 BEEZ BETH B5G0
10 B2ET BEz1 E261 G454 5365
15 B&91 B2T3 B&lZ BETE B389Z
20 5353 BETE ET14 5455 G449
25 5354 B379 ERS1 BETT 5543
30 BES5 B4352 BE0S 5863 BEg93
35 B33 5335 B4583 Bd421 BR3T
40 £494 B437 B398 BE9G 5400
45 5444 BET3 EEOT g412 EE45
50 BEZ8 5431 EE35 5345 B450
L 5254 5405 BG5S gE00 gzaT
60 &7l BE50 ETO0 Bzg2 B3zl
65 E3ED B423 E458 5351 BT03
70 E441 BEET EGZ3 B293 EE30
fiLs E2EE BZER E435 ER04 EE1G
80 E361 B417 EGES EE13 5450
85 B311 BERD ETOS Bd71 551
an BE36 B452 B354 BT16 BTZE
95 5432 BEST Ed51 B3TH BEGE

Type 6 Radar Waveform_23

e |? 1 2 3 :

1] B363 ER3Y 5364 BZ253 hE51
5 B397 E451 EZEZ B263 5409
10 BEGG EROT 5302 BE44 B356
15 5304 E400 5715 5317 AE54
20 5391 EZ2T0 BEEER B477 G422
25 BERD ETOS 5309 53006 BETT
30 5540 B465 5303 Bd6T AEz4
35 B474 EET4 £314 BE20 5403
40 B2TE E479 BE3E BRSS BE0Z
45 BES0 E495 Ba04 Ba5E BE5G
50 5511 ERZ2 £414 5343 5704
L BEL1Z EGGE EZE1 B416 5402
60 BET1 E411 E494 L ELT BEGE
65 G724 B432 BERZ 5E51 BET3
70 B3R2 E425 E452 EE16 B4
75 BERS B395 B473 Bhz4 B34Z
&0 BEES B&G2 B294 BE14 B3T4
[ BE47 ERGT BT05 £410 BEZ1
a0 B363 B350 B415 G454 BRET
9h BE03 5395 BE35 BZ54 A251
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_24

el | 1 2 : ‘

1] BEZ1 E301 5300 bd449 B354
L 5439 B356 B327 B4Z6 BE16
10 5497 EZ285 5343 B369 5407
15 B392 ERZT Bag2 B398 5436
20 BEOG EEES B3O8 BER35 BERE
25 BE1Z2 E410 BE11 BEGE B3ET
30 BEZ3 EE15 BE1S 5349 B516
35 BEEE ERES B455 b4149 a580
40 EE] ERT4 5405 5535 5831
45 BEE0 EEYS BEER 5535 BEE3
1] B200 ] B432 B4549 5401
L BEOG BESS BE4Z BE40 B457
60 BE95 BE4T 5475 5305 Be601
65 BEST B453 ET15 aT04 BE54
FiLll REO9 E411 5364 5345 B251
75 BETO B33 B445 B317 EEED
80 B303 Efdd E404 BZRZ BR54
85 5445 EZ255 B&40 BZ65 BZET
a0 B&09 ERZ0 g3l B85 5350
95 B393 £341 BZ2T5 5805 Gh41

Type 6 Radar Waveform_25

I @ |° 1 2 3 :

1] E301 EE40 ET711 BE10 BE16
5 E451 5405 B402 B48% 53445
10 B475 EE&D B354 B45T7 B353
15 EEET B445 5310 5483 BR0G
20 ERST EERS B3G5 5426 5807
25 ET15 EE14 B&45 5346 a7zl
30 E450 BZ2E5 5393 BE47 BE5E
35 E251 5351 B&15 B335 B424
40 B2E7 EE1Z2 EE45 BB35Z 5363
45 B&61 BEZ3 5E91 B3T3 bE41
50 B389 EE15 EEZ21 BZ63 5403
55 B321 EE15 B&13 BEEY 5349
60 B432 B427 B473 5421 BE06
65 EEED £315 BE3E B3T2 5280
70 EES1 5313 £314 5304 B713
75 BEES5 5331 BEaT £544 BEo9
80 EEES Efdd E&40 BESS 5420
85 E413 B453 E4EZ BY1Z B456
90 E305 E405 E474 B714 BZRT
95 EZ83 ETO3 BZTE BET1 B354
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Report No.: R2551037020-U204

Type 6 Radar

Waveform_26

I o 1 2 3 ‘

1] EEES B304 BE4T BET4 B465
5 B&Z0 E333 B4TT BERE BERZ
10 B2EZ £345 REZZ BEEE bd449
15 £471 B&Gd B452 5355 BEE5
20 5315 BET1 BETE 5341 BEgz
25 £455 B345 5715 BETH 5355
30 BTO7 E43T B3TE ER4FE B36T
35 E319 B3TZ B20G BY2E 5365
40 B350 E4R0 B313 BRZ4 BZ9z
45 EEZ0 B2E5 BE51 BEd4 5260
&0 EE1T EE&T BER1 5260 BEa0
55 £491 £414 B334 5457 5323
60 EE14 B3TT BZED B354 B33Z
65 E499 EEGZ BEZE B304 BEGT
70 5300 EET1 B375 BhG4 BR3T
fiis B272 Ba61 5474 BZ64 BZG5
&0 5475 E440 BEST Bh54 BEa0
[ £E41 EEOS BE0T BE03 B3T4
a0 B283 BEE1T BT15 5407 B43Z
95 5429 E4E0 BE1Z2 BE14 B366

Type 6 Radar Waveform_27

L o 1 2 3 :

1] B335 EE43 BES3 5360 BETH
5 BEEZ B3EE BEEZ 5343 B354
10 BEGS BE13 EEE3 B352 5470
15 BEES EEER 5400 5453 B326
20 B255 EE1& B&39 5314 A&E0
25 5303 EE4D E344 BTF13 5430
30 BEA5 5394 BE91 5319 BREE
35 5455 EE&D EE45 Bh46 526G
40 BATO EE30 E388 EER3 BE2G
45 BEA9 EEOO 5362 BG4z BEST
&0 BBZE 5393 B2TE BE15 B3zl
55 5374 BEES 5445 BE04 5531
60 B322 EEES 5410 BE30 5445
65 BRA5 B3ET B&TE 5451 B3TE
f0 BEET £475 5433 BE13 B706
fiLs BE44 B427 E26E BERD 53655
80 B&A5 BT23 EE35 5514 5417
85 5350 BEET £452 £471 5425
a0 B4754 E451 B307 BTF24 5457
95 5541 Bd45 E515 B44Z 5510

140 of 238




Report No.: R2551037020-U204

Type 6 Radar

Waveform_28

FetER |0 1 2 3 s

0 5541 F404 EE19 BEZ1 BE20
L ET04 EZ230 ER30 EBOG EROS
10 5402 E&04 BRTT 5d91 BE4 7
15 54635 BG5S Bd45 E591 571z
20 5431 B4LY B2h3 Bzg7 5371
25 BE35 B2TY Bd45 B2TZ EEEY
30 5455 £351 5331 5471 5335
35 5500 BE51 £341 BE99 5515
40 BEL3 E3Z26 E315 BE20 ERZE
45 5450 E435 Br00 B2Th Bd1Z
50 5452 LTS 5410 BETZ 5516
L ERE1 E399 E319 5350 5428
60 Bd54d BS54 5364 5395 BRE3
65 5356 B5ar B34 BEEET bzo4
i0 5541 E540 B475 bzgz 5459
[ BEEE EROZ BEG4 B4T3 5344
80 5407 E&a0 BEZ4 5357 5405
856 5535 LT nE] 5320 BEET 5530
a0 BEd4 E435 BE379 BE3Z BETH
a5 5472 E255 B574 5324 G550

Type 6 Radar Waveform_29

LG | 1 2 3 ‘

L1} EZ74 EE43 E4ER RESZ EZ265
L] Bz271 B30z BE05 BERTZ B420
10 5433 bZ85 B545 297 EE1Z
15 B535 ER&0 BZ285 B3935 B405
Z0 EYz0 EEOO E445 RZ80 5254
25 EEg4 B450 BEEZ B306 B511
30 5471 5305 EE45 E&B0 B39
35 BZ6T B512 B3TT REA1 5357
40 B9 BEE42 B4l EE1T B4R7
45 5363 EE15 BZ283 BE325 BETT
50 EEZ3 BEZ5 5499 E395 5450
55 Bz94 B3B3 BEROS hGdd 5400
&0 EE13 B34 B304 B327 B446
65 EE54 B346 BEETS B399 BEEZ6
0 EETS B365 BEZd BE&ET BE16
[ 5326 BEEES BETS Ra05 BRG]
&0 BE3Z BEZ6 B3Z0 BE0S BE90
85 bz64 B304 B430 BEGB3Y 5261
a0 BE56 BEGZ BEZE EROT B454
a5 B555 BETE B561 5355 5535
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Report No.: R2551037020-U204

Test Site WJ-SR8 Test Engineer Jake Lan

Test Date 2022-03-13

Test Item Radar Statistical Performance Check (802.11be-EHT160 — 5250MHz) - AP Mode

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

0 5324 1 5309 1 5270 1 5290 1
1 5257 1 5299 1 5250 1 5323 0
2 5260 1 5251 0 5290 1 5311 1
3 5307 1 5320 1 5291 1 5282 1
4 5326 1 5256 1 5320 0 5314 1
5 5303 1 5252 1 5309 0 5330 0
6 5318 1 5308 1 5274 1 5292 1
7 5310 1 5290 1 5324 0 5285 1
8 5278 1 5284 1 5258 1 5251 1
9 5290 1 5305 1 5282 1 5253 1
10 5328 1 5260 1 5254 1 5293 1
11 5329 1 5286 1 5278 1 5305 0
12 5266 1 5258 1 5285 1 5274 1
13 5305 1 5326 1 5314 1 5268 1
14 5261 1 5266 1 5302 1 5329 0
15 5255 1 5270 1 5330 0 5317 0
16 5286 1 5327 1 5251 1 5313 1
17 5304 1 5287 0 5319 0 5324 0
18 5322 1 5250 1 5311 1 5250 1
19 5311 1 5271 1 5293 1 5300 1
20 5253 1 5328 1 5267 1 5273 1
21 5291 1 5323 1 5325 0 5306 0
22 5325 1 5330 1 5283 1 5316 1
23 5288 0 5325 1 5300 1 5260 1
24 5289 1 5288 1 5298 1 5327 0
25 5315 1 5304 1 5308 1 5277 1
26 5287 1 5262 1 5281 1 5267 1
27 5298 1 5268 1 5277 1 5278 1
28 5268 1 5317 1 5312 1 5265 1
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Report No.: R2551037020-U204

Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect (MHz) 0=no detect

29 5267 1 5261 1 5266 1 5307 1
Probability: 96.7% 93.3% 80.0% 73.3%
Aggregate: 85.8% (>80%)

Radar Type 1 - Radar Waveform Radar Type 2 - Radar Waveform
Trial Id ‘I‘;::' Eéiﬁ PET (us) | fumber of e Trial 14 !r‘;::' E}si:ﬁ PEL (us) | posber of E.‘:l:;efﬁ"

Townload 0 Tupe 1 1.0 7930 57 C3466. 0 Download 0 Type 2 4.3 194.0 26 54320
Townload 1 Tupe 1 1.0 5330 99 532620 Download 1 Type 2 4.6 166.0 jetz) 45240
Dewrdoad 2 Type 1 1.0 3066. 0 18 55188 0 Download 2 Tupe 2 1.2 186.0 23 4278.0
Dewrdoad 3 Type 1 1.0 G18.0 102 52836 0 Townload 3 Type 2 4.4 181.0 25 5343.0
Dewrdoad 4 Type 1 1.0 6580 95 530100 Townload 4 Type 2 33 203.0 26 B278.0
Dewrdoad 5 Type 1 1.0 768.0 70 53060 0 Townload 5 Type 2 1.9 178.0 24 4296, 0
Download 6 Tupe 1 1.0 533.0 63 L2794, 0 Download 6 Type 2 4.4 227.0 25 5356, 0
Townload 7 Tvpe 1 1.0 933.0 &7 53466, 0 Towrdoad 7 Type 2 4.9 198.0 29 ET42.0
Townload i Tvpe 1 1.0 6730 Ta 52554, 0 Towrdoad i Type 2 39 213.0 27 E7E1.0
Townload el Tvpe 1 1.0 913.0 I 53244.0 Towrdoad el Type 2 4.2 196.0 25 5435, 0
Townload 10 Tvpe 1 1.0 635, 0 53 E2O54. 0 Towrdoad 10 Tupe 2 2.2 134.0 25 4600. 0
Towrdoad 11 Tvpe 1 1.0 555, 0 62 531960 Towrdoad 11 Tupe 2 5.0 214.0 29 G206, 0
Towrdoad 1z Tvpe 1 1.0 595, 0 3] E2052. 0 Towrdoad 12 Tupe 2 3.0 188.0 26 4914. 0
Towrdoad 13 Tvpe 1 1.0 738.0 T2 531360 Towrdoad 13 Tupe 2 2.5 163.0 25 4075. 0
Townload 14 Type 1 1.0 GES. 0 51 £3795. 0 Download 14 Type 2 3.6 £10.0 7 5670.0
Townload 15 Tvpe 1 1.0 936. 0 57 E3352.0 Download 15 Tvpe 2 3.1 189.0 26 5174.0
Townload 16 Tupe 1 1.0 2812.0 19 53425 0 Download 16 Type 2 4.0 212.0 26 5535, 0
Townload 17 Tupe 1 1.0 761.0 0 532700 Download 17 Type 2 4.6 166.0 jetz) 48140
Download 18 Type 1 1.0 o730 54 E2S12. 0 Townload 15 Type 2 36 211.0 27 BE9T. 0
Townload 18 Type 1 1.0 2154.0 25 E4600. 0 Download 13 Tipe 2 z.9 185.0 26 4510.0
Dewrdoad 20 Type 1 1.0 1226.0 44 53944 0 Townload 20 Type 2 2.6 183.0 25 4575.0
Dewrdoad 21 Type 1 1.0 609.0 a7 52933 0 Townload 21 Type 2 3.8 175.0 27 4725.0
Download fed Tipe 1 1.0 1925.0 25 539540 Download 22 Tvpe & 4.1 187.0 28 £236.0
Dewrdoad 23 Type 1 1.0 1732.0 31 53692 0 Towrdoad 23 Type 2 3.8 225.0 27 G075, 0
Townload 24 Tvpe 1 1.0 2391.0 23 54993 0 Towrdoad 24 Type 2 2.4 222.0 25 BE80.0
Townload 25 Tvpe 1 1.0 1367.0 39 B2923. 0 Towrdoad 25 Type 2 1.0 2038.0 23 4754.0
Townload 26 Tvpe 1 1.0 2896, 0 18 53925, 0 Towrdoad 26 Tupe 2 1.8 217.0 24 5208, 0
Townload 27 Tvpe 1 1.0 2706, 0 Z0 54120, 0 Towrdoad 27 Tupe 2 1.2 167.0 23 G541.0
Download 25 Tvpe 1 1.0 9EE. 0 1133 53450, 0 Towrdoad 258 Tupe 2 1.6 162.0 24 3858, 0
Townload pete] Type L 1.0 2297.0 23 Frasl 0 Townload 29 Type 2 3.9 178.0 ] 4984, 0
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‘ Report No.: R2551037020-U204

Radar Type 3 - Radar Waveform Radar Type 4 - Radar Waveform
Trid 1a  Keder yim PED (us)  Humber of Lot Trial T4 | Boder i PRD (us) | Bumber of Lot
(us us {us) (us
Dowrload |0 Type 3 9.3 3580 15 o540 Download |0 Tvpe 4 18.4 388,10 16 G208, 0
Dowrdoad |1 Type 3 26 2450 15 14100 Donnload |1 Type 4 191 2450 16 amon 0
Dowrload |2 Type 3 6z 4250 16 5500, 0 Donnload |2 Type 4 114 475 0 12 100 10
Dowrload |3 Type 3 9.4 331.0 15 5o55. 0 Download |3 Type 4 18.5 3.0 16 5206, 0
Dowrdoad |4 Type 3 EE 407.0 17 o190 Download |4 Type 4 16.1 4070 14 5595, 0
Townload |5 Tupe 3 EE 355, 0 18 5680, 0 Download |5 Type 4 13.0 5.0 13 4616.0
Townload |6 Type 3 R 780, 0 15 5220.0 Download |5 Type 4 18.7 200,10 16 4640.0
Townload |7 Type 3 EE 410.0 15 7390.0 Download |7 Tvpe 4 19.6 410.0 16 56D 0
Townload |5 Type 3 EE 427.0 15 7698, 0 Download |2 Tvpe 4 17.4 4270 15 G405, 0
Download |3 Type 3 9.z 571.0 16 G675, 0 Dowrload |9 Type 4 5.2 3f.a 15 55650
Downlead |10 Type 3 7 452 0 16 72320 Downlead 10 Type 4 13.7 452.0 13 5876.0
Downlead |11 Type 3 1.0 3620 16 65160 Download |11 Type 4 20.0 382.0 16 5782.0
Downlead |12 Type 3 a0 400. 0 17 G600, 0 Download 12 Type 4 6.5 400.0 14 5600.0
Downlead |13 Type 3 7.5 241.0 17 4057 0 Downlead |15 Type 4 14.4 241.0 13 3133.0
Dowrload |12 Type 3 EE 2220 15 2906, 0 Dowrload |14 Type 4 173 5220 15 30,0
Dowrload |15 Type 3 8 1 406 0 17 ao0z.0 Donnload |15 Tupe 4 157 408,10 14 5634, 0
Dowrload |16 Type 3 9.0 34,0 15 a01z.0 Dowrload  |is Tvpe 4 178 3.0 15 5010, 0
Download 17 Type 3 9.8 o750 18 4950, 0 Dowrload 17 Type 4 19. 4 275.0 16 4400.0
Download |15 Type 3 a6 2190 7 27230 Dowrload |18 Type ¢ 16 7 HER 15 A2EE N
Download |19 Type 3 i 757.0 17 4388.0 Dowrlosd |19 Type 4 15.3 25710 14 98,0
Download |20 Type 3 i 3730 17 5458, 0 Downdoad |0 Type 4 145 37810 13 4914.0
Dowrload |21 Type 3 a5 208.0 17 3536, 0 Download |21 Type 4 16.5 208.0 18 3120.0
Download |22 Type 3 3.1 380.0 15 65400 Dewrlosd |22 Type 4 18.0 380.0 15 5700.0
Download |23 Type 3 5.8 46,0 15 a74.0 Dewndosd |23 Type 4 17.4 486.0 15 7260.0
Download |24 Type 3 74 294.0 17 4995, 0 Dewrdoad |24 Type 4 14.3 294.0 13 38220
Download |25 Type 3 5.0 243.0 16 3885, 0 Dewrdoad |25 Type 4 111 243.0 12 2916.0
Download |28 Type 3 ) 252 0 5 P Dowrload o6 Type ¢ 12,9 B 13 2T
Downlead |27 Type 3 5o 21 0 " P Dowrload o7 Type ¢ 115 4710 12 052 11
Torrlosd |25 E— e 0 " [ Downlosd s Type 4 123 arz.0 1z 44640
Torrlosd |29 T 3 ) oro 0 m e D Downlosd |28 Type 4 175 68,0 15 B 0
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m I‘ Report No.: R2551037020-U204

Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5290 1 15 5255.2 1
1 5290 1 16 5256.4 1
2 5290 1 17 5257.6 1
3 5290 1 18 5256 1
4 5290 1 19 5254.8 1
5 5290 1 20 5325.6 0
6 5290 1 21 5324.4 1
7 5290 1 22 5323.2 1
8 5290 1 23 5323.6 1
9 5290 1 24 5326 1
10 5253.6 1 25 5328 0
11 5258 1 26 5326.8 1
12 5255.2 1 27 5327.6 1
13 5254.4 1 28 5327.2 0
14 5256.4 1 29 5323.6 1
Detection Percentage (%) 90%

145 of 238



Report No.: R2551037020-U204

Type 5 Radar Waveform_0
Burst Pulse C]_nrp Homber of
Burst ID Dffset ¥idih (as) ¥idth Pulses per [PRTI-1 {us) |[PRT—2 {us) |[PEI-3 (us)
{us}) (WHz) Burst
(1} 41788.0 a1.1 15 3 1764.0 10510 1093.0
1 2026855, 0 94 5 15 3 1052.0 10080 1431.0
2 SE4392.0 2.8 15 1 1860.0 - -
3 E24215.0 91.8 15 3 1182.0 1198.0 1273.0
4 22025.0 5.4 15 2 1472.0 1394.0 -
5 153455. 0 6l.4 15 1 1265.0 - -
[ 343452, 0 g2 7 15 3 1261.0 16550 1024.0
T BO3803. 0 ar. T 15 3 1890.0 1271.0 1351.0
] 2153.0 g8, 7 15 3 1265.0 15050 171g.0
9 182317.0 a0.0 15 3 1ra4.0 1350.0 1203.0
10 J248Z7.0 6.9 15 1 18600 - -
11 483696, 0 99.9 18 3 1747.0 1383.0 1761.0
12 G4E522. 0 75.0 18 2 1078.0 1421.0 -
13 143147.0 6.9 18 2 1242.0 1392.0 -
14 303606, 0 84.9 158 3 1325.0 i01z.0 17350
15 465011. 0 TE. 2 15 z 1425.0 1810.0 -
16 EZE074. 0 7.5 15 3 1015.0 1873.0 1213.0
17 123125.0 95. 5 15 3 1642.0 1625.0 1734.0
Type 5 Radar Waveform_1
Burst Pulse Cllli:rp Humber of
Burst ID ?ffset ¥idth (us) '111:])1 gﬂ::s per |[PRI-1 {us) |PEI-2 (us) |PEI-3 (u=)
o 269731.0 g1.8 19 2 1251.0 1027.0 -
1 421404. 0 736 19 z 1886.0 183z.0 -
Z ET4275.0 9.6 19 z 1vr4.0 1277.0 -
3 982090 0.7 19 z 14880 1425.0 -
4 249546, 0 5.0 19 3 1653.0 1451.0 1886.0
5 402281.0 854 19 3 1045.0 1299.0 19658, 0
6 EEEE2E. 0 6582 19 Z 1883.0 1057.0 -
T TORE1.0 B0 & 19 1 1686.0 - -
i Z32443.0 &0.9 19 1 1433.0 - -
a 385311.0 3.2 19 1 13r0.0 - -
10 B37rd4. 0 7.6 19 1 1864.0 - -
11 04520 5.9 19 3 17860 1604.0 1626.0
1z 213082, 0 [ 19 z 124890 1851.0 -
13 JebE14. 0 67.2 19 z 1782.0 1256.0 -
14 BleTae. 0 99.1 19 3 1633.0 1305.0 1818.0
15 41540.10 93.8 19 3 1089, 0 10680.0 1129.0
16 19475920 61.1 19 1 1434.0 - -
17 347675, 0 53.1 19 1 1335.0 - -
18 497307.0 a7.5 19 3 1163.0 13690 17z7.0
Type 5 Radar Waveform_2
Burst Pulse I:l.lirp Humber of
Bur=t ID Dff=et ¥idih (as) '(;]t}t])1 gnls:s per (PRT-1 (ux) [PRT-2 (ux) [PRI-3 (ux)
us z ur s
1] B49R1.0 6559 15 2 1864.0 1812.0 -
1 417634, 0 90,9 1 3 1042.0 1749.0 1de2.0
2 FEOZ9Z. 0 §4.3 1 3 1310.0 1960.0 1267.0
3 11433450 967 3 3 1v43.0 1208.0 1133.0
4 10z31.0 928 3 3 1vz1.0 1826.0 1453.0
5 ST3EE6. 0 521 5 1 1883.0 - -
6 faegls. 0 B1.3 1 1 1911.0 - -
T 1089178, 0 7Z. 4 1 Z 1681.0 legg. 0 -
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Report No.: R2551037020-U204

Type 5 Radar Waveform_3
Burst Pul=e l:]_lirp Humber of
Bur=t ID 0ffset ¥idth (us) 'ltlt])l guls:s per |[PRI-1 {us) [PEI—2 (us) |[PRI-3 (us)
us T urs
1] G45337.0 76.9 18 z 1169.0 1303.0 -
1 1456750 68,2 18 2 1409.0 1890.0 -
2 305915.0 93.3 18 3 1210.0 1802.0 1839.0
3 465852 0 g5, 6 18 3 1672.0 1974.0 1771.0
4 BZHETE. O 60. 6 18 1 1605. 0 - -
5 125407.0 93.8 18 3 1961.0 1805. 0 1865.0
6 286154, 0 97.4 18 3 1326.0 1536.0 1283.0
7 447705, 0 [ 18 2 1369.0 1726.0 -
8 G610057. 0 62.5 18 1 1651.0 - -
] 10GZE86. 0 B4.8 18 1 1346. 0 - -
10 ZETEES. O 60,3 18 1 1564.0 - -
11 425855, 0 BB 8 18 1 1679.0 - -
12 BEE3E5. 0 B7.3 18 2 1919.0 1663, 0 -
13 G6203. 0 736 18 z 1085, 0 1540.0 -
14 247335.0 T 18 z 1176.0 1333.0 -
15 409331.0 B0.5 18 1 10220 - -
16 BGE466. 0 §9. 4 18 3 1454.0 1009.0 1247.0
17 BEZES. 0 90,1 18 3 1640.0 1239.0 1815.0
Type 5 Radar Waveform_4
Burst Pulse Cllli:rp Humber of
Burst ID 0ffset ¥idth (us) Tidth Pulses per |PRI-1 (us) ([PRI—2 (us) |[PRI-3 (us)
{us}) (WHz) Burst
1] 2TEEBE.0 9.9 14 3 1391.0 1803.0 1004.0
1 467157.0 64,9 14 1 1830.0 - -
2 GBE308. 0 ar. g 14 3 1445.0 1182.0 1912.0
3 B6011.0 B0. & 14 1 1300.0 - -
4 249343.0 Gl.3 14 b4 12920 1217.0 -
b 443113.0 57.7 14 1 1873.0 - -
6 635142, 0 5.7 14 z 1289.0 1347.0 -
[ 32087.0 a7 14 2 1z80.0 18850 -
i} 22B326.0 70.5 14 2 1429.0 1763.0 -
9 419662, 0 B, T 14 1 11z27.0 - -
10 610088, 0 ar. 6 14 3 1933.0 1647.0 1915.0
11 8273.0 77.0 14 2 1586.0 1317.0 -
12 20164%.0 771 14 2 1304.0 1382.0 -
13 396041, 0 64, 6 14 2 1827.0 11zz.0 -
14 BETE6E. 0 G7. 6 14 3 1017.0 1085, 0 1312.0
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IVR I A Report No.: R2551037020-U204

Type 5 Radar Waveform_5

Burst Pulse C]llirp Homber of
Burst ID  |0ffset ¥idih (as) vidith Pulses per (PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
{ns) {WHz) Burst
0 1174811.0  |62.9 3 1 1830.0 - -
1 266570, 0 91.3 3 3 14750 1809, 0 1675, 0
z E57319. 0 82.5 3 2 1215.0 1712.0 -
3 B4T7ET.0 67.5 3 2 1153.0 1640. 0 -
4 1132409.0  |64.7 3 1 14130 - -
5 231036, 0 97.0 3 3 1007. 0 1211.0 171E.0
[ 5211620 92.1 3 3 12620 1430.0 11740
7 511635.0 T 3 2 1631.0 1664, 0 -
8 1101508, 0 (95,5 3 3 11960 11300 1365. 0
9 195086, 0 86.6 3 3 1746.0 1843.0 1673.0
Type 5 Radar Waveform_6
Bur=t False C]_iirp Homber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us} |[PRI-2 (us) |PRI-3 (us)
{us) (=) Burst
0 264863, 0 59.0 18 3 1354, 0 1145.0 1026.0
1 408658, 0 50,8 18 1 1275.0 - -
2 EESTTZ. 0 97. 4 15 3 11320 1661.0 1674.0
3 33890 0 80.2 18 2 1726.0 1085, 0 -
4 236866, 0 93.4 18 3 18450 1214.0 1051.0
5 358416, 0 53. 1 18 1 1841.0 - -
6 540103. 0 83.8 18 3 1646, 0 1452.0 1159.0
7 BE251. 0 57.3 18 1 1375.0 - -
8 218203, 0 52 4 15 1 1083. 0 - -
9 3711220 62.2 18 1 1085, 0 - -
10 520368, 0 86.5 18 3 1713.0 1823.0 19490
i1 46310, 0 T 18 2 1243.0 1682.10 -
12 198952, 0 6.1 18 2 1219.0 11E5.0 -
13 350204, 0 87.0 18 3 1830, 0 1084, 0 1817.0
14 502042 0 86.5 18 3 1913.0 1767.0 1332.0
15 27607.0 6.8 18 1 11540 - -
16 180010, 0 82.0 18 2 1123.0 1765.0 -
17 332146, 0 3.2 18 2 1703.0 1826.0 -
18 483532, 0 91.7 18 3 19540 1079.0 1679.0
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Type 5 Radar Waveform_7

Bur=t False C]_iirp Homber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{us) (=) Burst
0 g312.0 4.2 20 2 1184.0 1617.0 -
1 162535, 0 85.6 20 3 1937.0 1944.0 1319.0
2 298026, 0 7.8 20 2 1021, 0 1707.0 -
3 441437.0 91.8 20 3 1926, 0 1614.0 1139.0
4 536350, 0 68.3 =0 2 1954, 0 16070 -
5 135682, 0 544 =0 1 1186.0 - -
6 280319, 0 82.3 20 2 1055, O 1333.0 -
T 4240320 95.3 20 3 1236.0 1025.0 1881.0
8 562452 0 83.0 20 2 1737.0 1427.0 -
9 117495, 0 T 20 2 1286, 0 1371.0 -
10 261479.0 93.2 20 3 1325. 0 15841.0 16823.0
11 405342, 0 ET. 7 20 1 1045, 0 - -
12 EEQ463, 0 87.2 20 3 1637.0 1659.0 1047.0
13 99529. 0 522 20 1 1651.0 - -
14 244944 0 64,2 20 1 1637.0 - -
15 388243.0 92.3 20 3 1757.0 1405.0 1237.0
16 534831, 0 56.9 20 1 19230 - -
17 81477.0 84.4 20 3 16450 1661.0 1665. 0
18 2RE24E. 0 95.5 20 3 1510.0 1285.0 1033.0
19 371166.0 7.2 20 2 1377.0 1905, 0 -
Type 5 Radar Waveform_8
Burst Pulse C]llirp Homber of
Burst ID  |0ffset ¥idth (=) vidith Pulses per (PRI-1 (us) |[PRI2 (us) |PRI-3 (us)
{ns) {MNz) Burst
0 606455, 0 92,6 16 3 1063, 0 1474.0 1868. 0
1 75391. 0 63.7 18 1 1797.0 - -
z 245931, 0 69,7 16 2 1344. 00 1080. 0 -
3 416173.0 4.6 16 2 1829.0 1223.0 -
4 £85254. 0 6.3 16 1 1109, 0 - -
5 54370.0 51.1 18 1 1813.0 - -
6 224294 0 88.3 16 3 1442 0 16820 1244 00
7 396216, 0 5.1 16 1 1203.0 - -
8 EG4957. 0 95,6 16 3 1147.0 1141.0 1607.0
9 33278.0 82.1 18 2 18E7. 0 1075. 0 -
10 2042470 57.9 16 1 1240.0 - -
11 374936, 0 £5.10 16 1 1639.0 - -
12 £44206, 0 6.9 16 2 1a874.0 1736.0 -
13 12238. 0 86.1 16 3 1833.0 1804, 0 14180
14 182728.0 1.3 16 2 16430 1397.0 -
15 364055, 0 50.9 16 1 1313.0 - -
16 E24674. 0 61.2 16 1 1667, 0 - -
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Type 5 Radar Waveform_9

Burst Pulse C]llirp Homber of
Burst ID  |Offset ¥idih (as) '1111:])1 guls:s per |[PEI-1 (us) |PRI-2 (us) |[PRI-3 (us)

s ¥ 4 nrs
o EEETI5. 0 E3.1 17 1 1813.0 - -
1 162798, 0 8.0 17 2 1451.0 1180.0 -
2 313393.0 5.8 17 2 1875.0 1624, 0 -
3 478023, 0 61.0 17 1 1061. 0 - -
4 535723.0 57.8 17 2 1856, 0 12120 -
5 133225.0 50.8 17 1 1324.0 - -
6 253969.0 326 v 2 1363.0 1367.0 -
T 4EE724.0 E3.2 17 1 1886. 0 - -
8 517348.0 545 17 1 1283.0 - -
9 112802, 0 99.3 17 3 1506, 0 1399. 0 1628. 0
10 273974.0 2.4 17 2 1511.0 1809, 0 -
11 436169.0 51.3 17 1 1191.0 - -
12 594710.0 94.7 17 3 1449. 0 1687.0 1228.0
13 93264.0 7.6 17 2 1143.0 1735.0 -
14 264203, 0 2.4 17 2 11710 1813.0 -
15 414486, 0 83.5 17 3 1670. 0 1Z67.0 1135.0
16 574679, 0 96. 1 17 3 1412.0 1480, 0 1755.0
17 73275.0 99.1 17 3 1093, 0 1176.0 1916.0

Type 5 Radar Waveform_10

Burst Pulse l:]_lirp Humber of
Burst ID Dffset ¥idth (as) '(;]t}t])i gnls:s per [FEI-1 {us) |[FRI—Z2 (us) |PET-3 (u=)

s I ur s
0 364851. 0 0.4 9 1 10390 - -
1 548021, 0 5.9 9 1 1385. 0 - -
2 912745.0 B3.1 3 1 1981.0 - -
3 376490 55.4 3 3 1793.0 2000. 0 16260
4 361695, 0 67.2 9 2 19290 1368.0 -
5 516648, 0 66,1 9 1 1043.0 - -
6 578955.0 67.1 3 2 16530 1853.0 -
T EEZ2Z 0 93.8 3 3 1745.0 1861.0 16230
8 318661.0 B0.B 9 1 1386.0 - -
9 B53035. 0 66. T 9 2 158120 1197.0 -
10 847285, 0 7.2 3 2 1036.0 1460.0 -
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Type 5 Radar Waveform_11
Bur=t Fulce C]_lirp Homber of
Burst ID  |0ffset ¥idth (aus) ¥idth Pulses per (PEI-1 (us) [PRI-2 (us) [PEI-3 (us)
(us) (MWHz) Bur=t
1] 128070 g5. 8 20 3 1267.0 1406.0 1481.0
1 1677850 Bl.1 20 1 1220.0 - -
2 302170.0 a1.0 20 Z 1696.0 1182.0 -
3 445387.0 63.3 20 1 10z0.0 - -
4 B21666. 0 gl.1 20 z 1671.0 1389.0 -
L 135037.0 ar. a8 20 3 11450 1955, 0 1780.0
] 255054 0 EE. 4 20 1 1372.0 - -
T 428980, 0 Te. T 20 2 190&. 0 1260.0 -
8 BTE33L.0 65,1 20 1 1471.0 - -
9 121671.0 4.7 20 2 110z2.0 15806. 0 -
10 268598 0 g2, 89 20 1 1952.0 - -
11 408562, 0 ar.1 20 3 1422.0 18459.0 1722.0
12 EETOET. O 65, 4 20 1 1893.0 - -
13 104133.0 5.8 20 1 1187.0 - -
14 245210.0 5.8 20 1 1556.0 - -
15 384650, 0 65.9 20 1 11030 - -
16 B35456.0 B3.3 20 1 1887.0 - -
17 SE206. 0 508 20 1 1444 0 - -
18 231842.0 B34 20 1 10135.0 - -
19 3T4TEE. 0 gb. & 20 3 1263.0 1832.0 1145.0
Type 5 Radar Waveform_12
Burst Pulse l:]_lirp Huomber of
Burst ID Dffset ¥idih (as) ¥idth Pulses per [PRTI-1 {us) |[PRT—2 {us) |[PEI-3 (us)
{us}) (WHz) Burst
1] 743654, 0 gl.8 13 2 19583.0 1838.0 -
1 97831.0 T2 9 13 2 1447.0 1279.0 -
2 304096 0 gr.0 13 3 1023.0 1677.0 1870.0
3 Bl2e35.0 60,9 13 1 1621.0 - -
4 717811.0 a8.1 13 3 1232.0 1BGT. 0 1814.0
5 72130 5.1 13 1 1242.0 - -
] 2ra1sl.0 T3.8 13 2 1706.0 1289.0 -
T 4571268, 0 G61.8 13 1 1644 0 - -
8 E844726. 0 B8 13 1 1801.0 - -
] 45350.0 94.0 13 3 1781.0 1107.0 16584.0
10 2h3TZE.0 65,1 13 2 1486.0 1161.0 -
11 4B8773.0 100.0 13 3 1786.0 lesg. 0 1410.0
12 EE5585. 0 65,5 13 1 1781.0 - -
13 205450 g1.1 13 2 1627.0 1521.0 -
Type 5 Radar Waveform_13
Burst Fulse C]llirp Humber of
Burst ID ?ffset ¥idth (us) '111:]1 gﬂ::s per |[PRI-1 {us) |PEI-2 (us) |PEI-3 (u=)
1] ZEETEI.0 65T 11 1 140.0 - -
1 BOYZ25.0 95. 2 11 3 itvio.o 13840 1E&T. 0
2 T45282.0 91.4 11 3 1478.0 1724.0 19010
3 288516, 0 953. 6 11 3 1796 0 1087.0 1878, 0
4 236536 0 635 11 1 1466. 0 - -
5 477902, 0 an.g 11 2 1832, 0 1597.0 -
6 T20asz. 0 a67.0 11 2 1398.0 1173.0 -
7 263801, 0 60.7 11 1 12200 - -
i 206593, 0 9.9 11 Z 1904. 0 1B845.0 -
2 4453990 4.3 11 Z 100&. 0 108&. 0 -
10 E85196.0 a7. 5 11 3 13458.0 12v8.0 19620
11 #31831.0 8.4 11 z 1286, 0 1247.0 -
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Type 5 Radar Waveform_14
Burst Pulse C]_lir]) Humber of
Burst ID 0ffszet ¥idth (us) Tidth Pulzes per |PREI-1 (us) ([PRI2 (us) |PEI-3 (us)
(us) (WHz) Bur=t
0 124455.0 g7.8 16 3 1680.0 1066. 0 1787.0
1 204212.0 83.5 16 3 1969, 0 1784.0 1569, 0
2 466404 0 653 16 1 1875.0 - -
3 B3TE3E. 0 B0 2 16 1 1337.0 - -
4 103926.0 63.8 16 1 16585.0 - -
5 273733.0 93,9 16 3 1725.0 1001.0 1441.0
] 443637.0 ar. 4 16 3 1230.0 1611.0 1777.0
7 G15226.0 gl.2 16 2 1zvo.0 1622.0 -
8 82580.0 5. 7 16 3 1389.0 1E25.0 1269.0
L] FRIFI0.0 6E. 3 16 1 12250 - -
10 474475.0 64,1 16 1 1644 0 - -
11 EO4781.0 701 16 2 1117.0 1705.0 -
12 G1719.0 782 16 2 1044.0 19585.0 -
13 232420.0 73.0 16 2 1z02.0 1110.0 -
14 4031090 T4.0 16 2 1003. 0 12z21.0 -
15 E72345.0 93.6 16 3 1ivz.0 1820, 0 1z2vz.0
16 40332. 0 63.0 16 1 1124.0 - -
Type 5 Radar Waveform_15
Burst False C]_iirp Homber of
Burst ID Dffset ¥idth (us) ¥idth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{ns) (WHz) Burst
0 2EGTI4.0 7.2 13 2 1318.0 11534.0 -
1 4643650 EE. 6 13 1 1952.0 - -
2 BT2096.0 £3.0 13 1 1EED. O - -
3 239650 7.2 13 2 1739.0 1511.0 -
4 230870.0 g4.3 13 3 1714.0 1396.0 1946.0
L 437320.0 5.2 13 3 1E69. 0 1884.0 1406.0
[ B4AE435. 0 3.6 13 1 1407.0 - -
T 882633.0 74.5 13 2 17758.0 1185.0 -
] 2059420 B4.85 13 1 1619.0 - -
L] 411860.0 g7.4 13 3 irit.o 1294.0 1Ev1.0
10 BZ0227.0 TZ.6 13 2 1331.0 12E0.0 -
11 8266158.0 B8.5 13 2 1773.0 1806.0 -
12 180206, 0 70.5 13 2 1116.0 1345.0 -
13 FEEE00. 0 93.0 13 3 1435.0 1603.0 13583.0
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Type 5 Radar Waveform_16

Burst Fulse C]llirp Humber of
Burst ID  |0ffset ¥idih (us) |[Fidth Pulses per |[PRI-1 {us) [PEI-2 {(us) |PRI-3 (us)
{u=) {WHz) Burst
1} 458903, 0 62.6 16 1 1507.0 - -
1 £61115.0 63.4 16 1 1400. 0 - -
z 1275090 BG. 2 16 1 1301. 0 - -
3 297309, 0 0.3 18 z 16810 1015.0 -
4 466464 0 90.5 16 3 1820.0 18700 1733.0
5 537541, 0 96.5 16 3 1717.0 1035.0 1318.0
6 106486, 0 593 16 1 1131.0 - -
i 276654 0 0.1 16 z 1285.0 1693.0 -
8 446575, 0 £3.3 16 z 15220 149310 -
9 £19361.0 B2 6 16 1 1016. 0 - -
10 35046, 0 B4.6 16 3 1053. 0 14640 18020
11 2E4827.0 84.5 18 3 1855, 0 1720.0 14570
12 4248970, 0 99.5 16 3 1831.0 16300 14320
13 B94505. 0 84.0 16 3 1936.0 1820.0 1731.0
14 £4714.0 7.3 16 z 1659, 0 1340.0 -
15 234724.0 0.3 16 z 1106, 0 1769.0 -
16 404741, 0 90,6 16 3 1000, 0 1632.0 1077.0
Type 5 Radar Waveform_17
Bur=t False C]_iirp NHomber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us} |[PRI-2 (us) |PRI-3 (us)
{us) (=) Burst
0 459940, 0 BG. 3 19 1 1741.0 - -
1 36723.0 3.4 19 2 1227.0 14020 -
2 181144.0 97.8 19 3 1114.0 14520 1576.0
3 326396 0 BT. 7 19 1 16790 - -
4 470675, 0 BT. 7 19 2 1807.0 1699, 0 -
5 18530.0 84.5 19 3 1356. 0 1076.0 1677.0
6 184076, 0 E7.E 19 1 1470.0 - -
T 308120.0 53.4 19 1 1700. 0 - -
8 4519610 97.4 19 3 1163.0 1549.0 1971.0
9 1032, 0 61.7 19 1 1819.0 - -
10 145920, 0 5.8 19 2 1233.0 1364.0 -
11 291345, 0 59.0 19 1 1487.0 - -
12 436171.0 51.5 19 1 1943, 0 - -
13 E79a6E, 0 4T 19 2 1785, 0 1572.0 -
14 128278.0 62.7 19 1 16390 - -
15 272718.0 75.9 19 2 11510 19300 -
16 417416.0 72.9 19 2 1754.0 1465. 10 -
17 BE3723. 0 E1.5 19 1 1554, 0 - -
18 110800, 0 E5.6 19 1 11150 - -
19 2E4914.0 1.9 19 2 1955, 0 1112.0 -
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Type 5 Radar Waveform_18

Burst Pul=e l:]_lirp Humber of
Bur=t ID Df{:‘;et ¥idth (us) E;]tl{t])l guls:s per |[PRI-1 {us) [PEI—2 (us) |[PRI-3 (us)
us T urs
1] B0096E4. 0 BZ2.6 15 1 1514.0 - -
1 GT9E55. 0 83.8 15 3 1951.0 1188.0 1808.0
2 116135.0 97.2 15 3 1957.0 1800.0 1649.0
3 297241.0 B3. 6 15 1 1684.0 - -
4 4763559, 0 9z.1 15 3 1738.0 1641.0 1967.0
5 BEESE1. 0 87.3 15 3 1451.0 1599.0 1926.0
[ 933640 60. 3 15 1 1653.0 - -
T Z273307.0 g6, & 15 3 1177.0 1446.0 180z.0
L] 4552850 93.9 15 3 1166.0 1180.0 1069. 0
9 BIG1E6. 0 g6 4 15 3 1463.0 1218.0 100z, 0
10 FOSz0. 0 69, 6 15 z 1235.0 1336.0 -
11 ZB2405.0 B3.1 15 1 1940.0 - -
12 431867.0 g4.5 15 3 1445.0 1924.0 1967.0
13 6130650 96,8 15 3 1189.0 1663.0 187z.0
14 45692, 0 65. 8 15 1 10z9.0 - -
15 2295840 95. 2 15 3 1083.0 1207.0 1z00.0
Type 5 Radar Waveform_19
Bur=t Fulse C]_lirp Humber of
Burst ID U££§Et ¥idth (as) '(;]t}t])1 ;nls:s per [PRI-1 (us) [PRI—2 (us) [PRI-3 (us)
us z urs
1] 4700670 73.0 12 z 1265, 0 1302.0 -
1 G692, 0 g6. & 12 3 1541.0 1320.0 1030.0
2 29959, 0 g94.9 12 3 1417.0 1162.0 1a73.0
3 Z37005. 0 749 12 z 1977.0 1601.0 -
4 443563. 0 98,7 12 3 1473.0 1307.0 1685, 0
5 651243.0 66, 9 12 z 1935, 0 1378.0 -
6 4454, 0 g9z.9 12 3 1605, 0 1716.0 1776. 0
i Z11427.0 54,8 12 3 1424.0 1360.0 11z0.0
(] 418217.0 83.6 12 3 10,0 1455, 0 1740.0
9 B26177.0 il 12 2 1610.0 1i00.0 -
10 G34132.0 57. 7 12 1 1964, 0 - -
11 186162, 0 7T 12 2 1B57.0 1316.0 -
12 3935593.0 7l.a 12 2 1064, 0 125810 -
13 G017ET. 0 58.6 12 1 1137.0 - -
Type 5 Radar Waveform_20
Burst Pulse C]llirp Humber of
Burst ID ﬂff:s'et ¥idth (us) '(;]ll[tl)l %uls:s per |[PEI-1 {us) |PRI-2 {us) [PEI-3 (us)
us z urs
1] 865064, 0 TE. 9 1 2 1989.0 1943.0 -
1 173010.0 G2.5 11 b4 1379.0 1662.0 -
2 396723.0 64. 6 1 1 1702.0 - -
3 G1867E. 0 95, 4 1 3 1062.0 1309.0 1674.0
4 G41767.0 G7. 9 1 3 109z.0 1151.0 1494.0
5 1454290 73.0 11 b4 1997.0 1193.0 -
6 36ETES. 0 TE. 3 1 2 1170.0 1616.0 -
[ Ba0s91.0 4.1 1 3 1040.0 1701.0 1665, 0
8 G16289. 0 65, T 11 1 15613.0 - -
2 118013.0 g0. 4 1 2 1334.0 1401.0 -
10 341218.0 74.1 1 2 1798.0 1138.0 -
11 564056, 0 7i.0 11 b4 1645, 0 17660 -
12 TEE701.0 536 11 1 1580.0 - -
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Type 5 Radar Waveform_21
Bur=t False C]_iirp NHomber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PREI-1 (us} |[PRI-2 (us) |PRI-3 (us)
{us) (=) Burst
0 T8537.0 51.0 14 1 1632.0 - -
1 271089.0 921 14 3 1101.0 1986.10 1524.0
2 4652720 726 14 2 1361.0 1235.0 -
3 £E5264. 0 745 14 2 12460 18520 -
4 B4723.00 547 14 1 16330 - -
5 245278, 0 55.9 14 1 1850, 0 - -
6 441086, 0 67.6 14 2 1463. 0 1785.0 -
7 535671, 0 52.8 14 1 1562, 0 - -
8 30765, 0 87.7 14 3 1342 0 1845.0 14360
9 224511.0 E5.6 14 1 16120 - -
10 417710.0 B 14 2 10840 13490 -
1 510574, 0 73.3 14 2 1457.0 1306.0 -
12 003, 0 85.8 14 3 1917.0 1096. 10 1115.0
13 200131.0 31.0 14 3 1473.0 1032.0 1206.0
14 3941240 £2.3 14 1 1955, 0 - -
Type 5 Radar Waveform_22
Burst Pulse Cllli:rp Humber of
Burst ID  |0ff=et Yidth (us) '11“:])1 ;uls:s per |[PRI-1 {us) |PEI-2 (us) [FRI-3 (us)
ns ¥4 hr s
1} 438566 0 0.1 17 z 1347.0 18620 -
1 £43407. 0 0.9 17 z 1314.0 19650 -
z 147044 .0 9.6 17 z 11850 15150 -
3 308126. 0 82.5 17 z 1087.0 1485.0 -
4 468965 0 64,7 17 1 1480. 0 - -
5 £2B0E5. 0 91.3 17 3 1311.0 1403.10 1123.0
6 127499.0 59.5 17 1 1160.0 - -
7 25TETZ. 0 87.2 17 3 1695, 0 1327.0 1080, 0
8 445046, 0 83.6 17 3 1329.0 13820 1623.0
9 608076, 0 862 17 3 1821.0 1351.0 1921.0
10 107519.0 E5. 9 17 1 1772.0 - -
11 2ET467.0 92.5 17 3 1877.0 1815.0 1321.0
12 4785964 0 £3.5 17 z 18350 16920 -
13 558973, 0 8.0 17 z 1673.0 1675.0 -
14 B7485.0 £9.5 17 z 1892, 0 1071.0 -
15 248062, 0 £4.5 17 1 1374.0 - -
16 410241.0 545 17 1 1660, 0 - -
17 570800, 0 T 17 z 1322.0 1415.0 -
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Type 5 Radar Waveform_23
Bur=t False C]_iirp Homber of
Burst ID Dffset ¥idth (us) ¥idth Pulses per (PREI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{ns) (WHz) Burst
1] FiTa0.0 63,3 16 1 1775.0 - -
1 241843, 0 51.8 18 z 187, 0 1576.0 -
2 411386, 0 927 18 3 1571.0 1867.0 15950
3 BE4266. 0 &61.0 15 1 18v0.0 - -
4 E0R21.0 96. 7 16 3 1357.0 1966, 10 17090
L 220866, 0 931 18 3 10450 1535.0 1282.0
6 917350 59,0 18 2 1388.0 1411.0 -
T BES349. 0 B4, 3 15 1 1414.0 - -
8 29719.0 BE. T 16 1 1g22.0 - -
2 1996585, 0 £59.2 18 3 14550 15550 16000
10 370880, 0 759 18 z 1005, 0 1500.0 -
11 Ba8gEs. 0 6.9 15 3 1289.0 1433.0 1550.0
12 gETL.0 e 1 16 2 1284.0 1719.0 -
13 179E77.0 Fz.1 18 1 1286.0 - -
14 349429 0 821 18 z 18020 1765.0 -
15 B21414.0 63,9 15 1 1204.0 - -
16 ge0512. 0 4.0 15 z 1814.0 1831.0 -
Type 5 Radar Waveform_24
Burst Pulse Cl_lirp Number of
Barst ID Dff=et ¥idih (as) ¥idth Pulses per [PRI-1 (us) |[PRI-2 (us) [PRI-3 (us)
us T Burst
o ZZ3938.0 94. 9 10 3 1745.0 1366. 0 1883.0
1 466654, 0 B0. & 10 1 1863.0 - -
z TOSEE95. 0 a1 7 10 3 1510.0 15600 1082.0
3 951049 0 BE. 2 10 1 1515.0 - -
4 194750, 0 G2, 3 10 1 1891.0 - -
5 437012.0 5.5 10 1 1458.0 - -
L] ETA042 0 E4.0 10 1 1675.0 - -
T 9196930 841 10 3 1175.0 1056.0 1034.0
& 164452, 0 g5, 4 10 3 1516.0 1343.0 1636, 0
9 407307.0 BE. 7 10 1 1180.0 - -
10 493050 G661 10 1 1542.0 - -
11 8884790 93. 8 10 3 2000.0 1457.0 1416.0

156 of 238




A\ -

IVR I A Report No.: R2551037020-U204

Type 5 Radar Waveform_25

Bur=t Pulse C]_lirp Nomber of
Burst ID  |0ffset ¥idth (us) vidth Pulses per (PRI-1 (us) |[PRI—2 (us) |[PRI-3 (us)
{ns) {mMz) Burst
0 202693, 0 73.9 5 2 1459. 0 1954, 00 -
1 BEEE0T. 0 53. 2 5 2 1665, 0 1895, 0 -
bs 927400, 0 92,2 5 3 1EEZ. 0 17990 1888, 0
3 1291789, 0 2.9 5 2 1126.0 1953.0 -
4 157764, 0 956 5 3 1616. 0 1833.0 1183.0
5 521001, 0 2.4 3 2 1723.0 12860 -
6 884711.0 59.1 5 1 1809, 0 - -
T 1247267 0 |69.7 5 2 1605. 0 1360. 0 -
Type 5 Radar Waveform_26
Burst Pulse C]llirp Homber of
Burst ID  |0ffset ¥idth (=) vidith Pulses per (PRI-1 (us) |[PRI-2 (us) |[PRI-3 (us)
{ns) {MNz) Burst
0 90613, 0 £9.0 3 1 1756, 0 - -
1 380728, 0 4.2 3 2 1E&E. 0 1763.0 -
z 569541, 0 86.5 3 3 1857.0 18570 17420
3 962788, 0 63.4 3 1 1334.0 - -
4 54545, 10 50.3 3 1 1119.0 - -
5 344340, 0 85.5 3 3 1789.0 1855, 0 1886. 0
6 §34842 0 70. 4 3 2 1833.0 1991.0 -
T 926769, 0 61.2 3 1 1817.0 - -
8 19016. 0 516 3 1 19990 - -
9 308308, 0 51.0 3 1 1070. 0 - -

157 of 238




Report No.: R2551037020-U204

Type 5 Radar Waveform_27
Burst Pul=e C]_lirp Humber of
Bur=t ID Dff=zet Tidth (us) ¥idth Pulzes per |PRI-1 {us) |[PRI—2 (u=) [PRT-3 (us)
{ns) (WHz) Burst
1] 704790 E6.5 [ 1 1546.0 - -
1 1114097.0 60,6 3 1 1454.0 - -
2 14776040 E4.8 [ 1 1323.0 - -
3 342437.0 E4.9 [ 1 1666. 0 - -
4 Tos03z. 0 74.6 3 2 1681.0 1730.0 -
L 109637, 0 3.6 [ 1 1054. 0 - -
[ 1433024. 0 63.1 [ 1 1216.0 - -
T 297370.0 71.4 3 2 1973.0 1105.0 -
Type 5 Radar Waveform_28
Burst Pulse C]_iirp Humber of
Burst ID Dffzet width (us) ¥idth Pulses per |[FRI-1 (us)} |[PRI-Z {us) (PRI-3 (us)
ns T Burst
1] EGTREOZ.0 B0 9 7 1 1694.0 - -
1 Qo0avvT. 0 g0.2 T 2 1108.0 18950 -
2 1230770.0 877 7 3 1025.0 1844.0 1685.0
3 224B87.0 TE. 8 T 2 1647.0 1146.0 -
4 E47T60.0 B33 7 1 18930 - -
5 SE9295.0 g7.3 7 3 1654.0 1z01.0 1035.0
] 1193875, 0 E2.8 7 1 1439.0 - -
7 186032.0 EE.B 7 1 1276.0 - -
] E07TE0&. 0 g1.9 T 2 1264.0 1863.0 -
Type 5 Radar Waveform_29
Bur=t Fulse C]llirp Humber of
Burst ID Dffset ¥idth (us) Tidth Pulses per (PRI-1 (us) |[PRI-2 (us) |PRI-3 (us)
{us) (=) Burst
o 435453, 0 70,9 16 2 1164.0 1985.0 -
1 GO0TE26. 0 83.7 16 3 1362.0 1483.0 1gz7.0
2 TEGdE. 0 64.0 16 1 1083, 0 - -
3 247039.0 9.5 16 2 1654.0 1543.0 -
4 417336.0 T 16 2 1866.0 1645.0 -
L EETELT.O 2.9 16 2 1704.0 1934.0 -
3 EE46Z. 0 4.3 16 3 1782.0 1646.0 19390
7 Z2EG15.0 64.9 16 1 1437.0 - -
& 396842, 0 7. 16 2 1163.0 1386.0 -
a BEG121.0 64.4 16 1 1676.0 - -
10 34641.0 782 16 2 1903.0 1104.0 -
11 204565 0 6.0 16 3 1769.0 1968.0 1138.0
12 37ETO4.0 6.5 16 2 1274.0 1801.0 -
13 B45270.0 g1.2 16 2 1387.0 1336.0 -
14 13621.0 893.7 16 3 1113.0 1037.0 19930
15 183967.0 gz2.5 16 2 1930.0 1630.0 -
16 354826, 0 773 16 2 1636, 0 18532.0 -
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m I‘ Report No.: R2551037020-U204

Radar Type 6 - Radar Statistical Performance
Trail # 1=Detection Trail # 1=Detection
0=No Detection 0=No Detection
0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1
Detection Percentage (%) 100%
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Report No.: R2551037020-U204

Type 6 Radar Waveform_0

PG o 1 > 3 :

o 564 5319 hGz4 BETT 559G
5 B534 BE1T ERTE BEE3 EER]
10 5454 BE04 BGEE 5423 B531
15 B270 5266 719 5¥10 5375
20 EBED BG4 3 RE&0 5291 5394
25 ER04 BEZE RBSE 5265 5495
30 5440 EEA0 E405 EE15 5452
35 B267 5370 E2RG EB45 5261
40 B721 5305 5431 5351 5457
45 5303 EEOT £344 5365 BETE
50 5414 BEdd Ranl 5311 ER36
55 EE54 5375 5720 B2T5 5305
60 B543 G724 5410 B&35 5396
65 5253 B511 5332 B511 G464
[l E317 EEZE RESZ 5330 5364
[ BE6A 5390 RBaG BT1Z G545
80 BE3E 5471 hag1 5541 GE04
85 5283 5331 5432 5447 B327
90 5453 5341 BAGT B339 5302
95 5437 BG TG EE21 5353 5304

Type 6 Radar Waveform_1

Pt | 1 2 3 :

1] BEZT EERS BE60 B263 B443
5 5293 ER42 B551 E716 B283
10 5454 5723 5545 5375 5449
15 E514 B397 B262 5284 B4Z27
20 5356 RS54 a1 5264 L
25 5453 5350 B2T6 B&Z9 5300
30 5435 5320 5703 B2E9 B335
35 5524 5365 B541 B412 5450
40 EETE R4 EE14 EEZE B4258
45 5290 B30 ERGE BE33 EB45
50 5264 Rav0 5355 B4 5ZBE
Lo 5724 EROS 5442 B337 5346
60 BAR3 ERGZ2 5453 5364 5345
65 B&02 5314 BE36 5540 5374
[l BERS B339 5338 5311 5436
[ ERTH Ra59 BEGE 5413 5455
80 B261 5361 5516 5456 5450
85 BET2 B265 B5TE B&ZE EEZR
90 BE9T 272 BEGT BE3T B571
a5 B287 EERY EiE0E EE1G EET4
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